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1. BEXIIEROEE

1.1 AARRLKIMPOTOD7A)L

AR ALK (Meropenem Hydrate; MEPM) 13fEABRIE (i, KAARFELRIE) T
BAR LN ASARRARTER TH D, —RICHNVARRXLR(LEWIE FBEOTE e
~_RFFH—E-1 (Dehydropeptidase-I; DHP-I) IZ & D R SN THEEEEZ RS 72D, 4k
N TOEEMENENDDR, MEPM [TV NRRIXLERD 1 LT B- A FNLEEZEATEZ LI
X > TDHP1ICKT 2L EMZER Lic, SO 2ALIVAFANINRNEL A ER) V=
NEEREBERTFEZIHN LU TEAT L Z LIZX o T, I Pseudomonas aeruginosa %275
LRMEAREICK L TRABTEESEZ B/ T & L b, BEME - PREESEBLIN
7o

[EIPN Tl 1995 4F 6 A A REE IS BRE & O ERYE 2 208 - DR & L CRUERGR 2 UG
L. EDO%, 2004 4 4 AI/NEOAEE - AEOEBME OLARMEEEIESK OB LR 5 &
REE-FEFARZIR/ Lz, 72, 2004 4F 9 HIZIXWRIAREEICR S BEEHBRO
BWHEZT, TOEIE L REMDPHREN TV D, BE, AU OEEDOTFTTAR
AUC RIS TV 025 g, ARV CREAASA T 05 g ROA RV PRHEAF v b
05 g EmEn T3,

1.2 HEBMIFPERBMEEEZNRE L-BRBAROER

MR E CEMIBERECHAR BN Y) TIIREB B R UIR AL ERER L DR
BT PERED B L, RBEE XTI eNBNIEBMLNTWS, FHEkEDE
DFEBAORE & LT, WEMEMIIRTT ARG, ERERE, BEE, fWiMic k5%
BRISR ERB DD, FRBREMEDORBEZERAN L b OB REMELG P ERIB A (Febrile
Neutropenia; FN) & SN TWA 58D FN B# T MKk R ERIT 10%F154 T, K
BN OB L2 S DA 10~20%F1ET Do T0~80%IIRERH DB TH S8, Hi
EIEDORBRIIBIZ LV 60~70% 03K FET 278D, £, ERBACBNT bILBRED
ABHEL LT, 10~50%DEBHAEBHE TN 2E8HT 2 LEDbR TN AR,

FHERBAREOFRENT, BUMAER VORI E SN TV, B CIRKERRERS
(Infectious Diseases Society of America; IDSA) 7>H FNVRIET A KT A4 U BARINTEY
W) FHNTH AT A RS54 BAKRERTWAEY), ZnbDH A K54 0Tk
HNARFILZREEDHREE - FIEERICE S FNTGESHES L T2, ERNTIXFN
DA T HPUEIEIL 2004 FFIZ FN ZWIE & L TEAR SN2 7 = ¥ AEBREKFY
(Cefepime Dihydrochloride Hydrate; CFPM) DA Tdh B,

MEPM [ZH NV ASSRR LARAEROHR TH AL RAE AR T A LBOWAEN %
AL, FN OREE & LTEERYS 7 AREEK TS 7 AEEE OBRKR BRI L TE
NIEME N 7T, £, CFPMII/NEESZH LTV, MEPM IXEN TS
fEZWIE & L7/ NEAE - ABZRELTRY., /NE FN BEZ X2 L4 5 B EBN
BAREL B Z DT, UEDZ L5, MEPMIZFNIZX L TAEAEOBWERITH S &
E2Z. FN OEEBMEZRFTT & LERT,
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2. FRROERE

MEPM DOBRFEIZH 72 D | FRRIE (B, K BAREREI) 131 ¥ ) 2D ICI Pharmaceuticals
# (B, AstraZeneca #8) & 19l 4 NN = s L, =0tz DI =
R TITH Lkl EARECEE LY Az AvCHERERRER 2 I
L7z, £, BNKROT U7 TIHERRER, £ LS OETIX ICI Pharmaceuticals £
DERRBEFE 21T > 72,

21 B TOFN ZRRE LI-BARORZER

AF o coiRRE: ) EroBm s, BE, 2R 100 » B ETERSh
TWd, ¥le, AFXV AR, FAY  AZVT, TR AL 72 ED 92 5 [ETILFN
DHEEEBRHFLTEY, 55 11 y ETI/NREERIZOVTH AR INLTWS, ¥ TN
DINFEZEBRT 2 7o DICER S NI HEBERBRIIU T 3 B TH 5,

&1 BINTEESNT-FN 2R & LI-ERIRRER

= ,. t B

VRS EEBRRRBR 1,194660/0500, | &7 % ¥ hokFn ‘
5.3.5.1-01 (Ceftazidime Hydrate; Pharmaceuticals ~
CAZ) XHR. HE{EAEIL, |4 1ol =17
B, SHRER, W4T
Bt
WA LB BR 2,73591US/0014 | CAZ XTFR, #EEAEIF, — |ICI it B3 P
/5.3.5.1-02 ESK. xR, 47 | Pharmaceuticals ~
BER pLse s it ES
WEA\LCBERABR 3,/3591IL/0062, | CAZ+7 3 7 3 Filt¥axt | European ol =17
5.3.5.1-03 PR, #EfE%%IF, EEHR, | Organisation for ~
SHRRIER, WATREM ppgy |Researchand ol B 5
Treatment of
Cancer ; EORTC

22 ENTOHOFN xR & LI-FAHROEE
FN OZNREBIZIR 2 R OREEZK 1 IR LTz,

5 U B b
£ 538
N
ENE U #8385k

X1 FEROEER
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2.2.1 JEBRERENER
BN TORAROVNRIEROAERE CRE L72EBHNZEBML T, B0 FN 2xf% L
L7=BERICER L CH7-ICE M L7 e R AR BRIT 72V,

222 #1185

Ercir O EicE 1 ERB BB L, T, PN OEBME B L LzERNE I
wmRsEimc s, 0= L. 1 1 1 8 3@ 5 BRERESHBIRNEZETO
EMBRROLEMERFT 2 BT, BERABESEE 28 LTE 1 HEAER
ERERBR L EWR L, TORKER, MIED MEPM BEICERIEIZ N, £, 221
R Ao T,
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Dix L HRBER INEREOCRIEANHRATE S L 51T 100 FILLET
DFHMERLETHD LEZ D, B, IVE OEFAEERKRTIFEL LT, L0£L<
DEFHBZIERERER L T2 b—REBEXD, LoLRns, BHERNIC+272AE
Bl EmR L, ZEMEFTMT L2 LITEBARDH D EEBELXOND Z LD, HKE LR
HRLTWB X oic, BERFGHEFAER SICL > TR OREMET —F 2 HmT 2 LERD
2LEZD,
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BB DFERA gﬁ?%@%%ﬁﬁ¢ﬁﬁ&ﬁﬁ%#éﬁ%ﬁﬁ<%3w
}L'S >
BRI L« — R4 SM-7338 : A 1~k MK
POp-3:35s) FRENE LT PRI E
RERT WA v B, X
BEY FREE LT PERRAERE E X8 L LT, SM-7338 DA,
Zet R OERYENEZ RF 5,
i AE Y 1 B 3[E, 30 5L BT CAFESERNES L, B
GHMREIX SRR & Lz, BREHMBIX7BFE L, 16
BRBETEM UIERBEEMOBBIC L VR 14
HEIE T & L,
2: A (RAERERFOFEED 16 Ll L) 1 g8
/MR (RIEBASEF OFEERD 15 BULT) 20 mg/kg/[m]
KEN 50 kg LLEDZAIZ, RALRIULERSE (1
Bl 1g &Ll 2. BREMLEMIIERSHE
EEROHIBTIZ LV 1[H 40 mgkg REHFTE L. KE
2% 25 kg LA EDOFEIE, 18] 40 mg/kg (B X THRA
OREE (1E1g ZANWDI L L Lz, BT
TREERIEFE L2WI L& L,
SHREM 28 ALl Lk 80 MK D FN O APZBFE
BRI N B EE B E
OB ERE B AR EREL 107 51,7110 451
HIMEREATRIREMOBIZ | BRA ; 100 #1
NN
E MEPM JZRk A K OVINE BN #8RE (2xf L CRREGH R 2R L
7o F7o. BRAKROVNE FN BB WTNIZK L THEE
MEZ R E R 2 o T,

225 BHEEROBEN

21 HIZFEEH L7 BV, FN ORelE42 BB & L Tt TIEERRT R R 3 35k
NEBINTWD, ZHbD 95 ICI Pharmaceuticals #1235 HE L 7= ¥4 L3R B 1 K OVE
S EEER 2 12OV TR, IR COFEMle T — 2 BAFTE 72D, BN NI AERED
M EEYE I o THAT 21TV, ARG o—& & LTHRIA L7z,
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3. FERRUBHRHK

MEPM i, DTSR LARPIEIE L FRRIC, B-T 7 Z LRIIEEDOF THR B IAWVTT
BANY FT LB TROWERENRIIENZET2EATH D, EA IXRIKY
(Imipenem Hydrate; IPM) K UVR=~_XRX AL IR Y | ZOHEEPRIC 1B-A FALER TR
EMDO2EEZR L., INVAXRLRREREOF THRBIRTE 2 7 v A VEFT
%, FFIZ P aeruginosa, Haemophilus influenzae 73 £ 75 MM ICxH 2 FUETEHEILEET
DAV LRTEEOP TR LN RN TWD, £, BEHOBANPLD
2 ISR EMEDEBIC L VD, PEEEROBEESEEICER S, BEEHERA OB
EBRRE, POFEFEEDITDI AR LRFIERE & L THRIKRBICEWFHEZZ T TV
%o

3.1 FEERRFABREEN CAT-BERUAAK
(ZNFE TORBHFBIZBWTHALMI SNTZFERE A A

1) BRREEEZELS 7 2BEEK VY 7 AREEIC L, BEVHIERANY FTAL
WD THRWIREEEZ R L, TOERAIIRENTH D,

2) FN ORREEE U THICEER YT LEHE (Escherichia coli, Klebsiella spp. ]2 O} P
aeruginosa) DERRIBERRIZ)T L CTENLZME 12 R L. RILK EER 7 T ABEE

( Methicillin-susceptible Staphylococcus aureus ( MSSA ) . Methicillin-susceptible

Staphylococcus epidermidis (MSSE) K\ Enterococcus faecalis) 2R LT b EN T
W ERT,

3) B B-F 7 F~—BIIKTHEWEEMZ KB L T, Stenotrophomonas maltophilia
EERIORFILETRTOBR-F 7 F~v—EBEAREII L TRVWIRE N 2R 7,

4) P aeruginosa @ IPM MR & 8 CAZ TR IZ. MEPM (2%t L TEHIWIE LAVR &
TRV,

5) BRKTHBE S N S ERR oBER D MEPM (2% 2 B tE1X, N CoBE S Uz ER
REBERR DM L RRI L ThH 5,

6) HH - RERGEERR, 4 RAEEHRR, BEEERRRET, FloiEe
RBHFRITRBD BN,

7 FARRETHEBIIFRINT. PREBETEIRICLEAT,

8) BEMEMALHBRALIER, 7y bTRETZAIF VLT RITL CAZ L
21372 FATIRIPM K VBETH D,

32 BERABREEN N OA-BFREEUERK

[ZEYEhEE]

1) MEPM OmEFREHBEIT, A TIIBARANERRA. BARN FN BE, B ARE
FRA L BRCKA FN BE R ORCK NRBEBE TEEL TS LB X b, RRITNNE
TiE, BARNBIVERE ., BAAFN BF, BRAKNBMEBE TRELL ERDHOTIX
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nWEEZLNT,

(B2t
2) LUTFoBEEMNS, MEPM (1Rl 1 g% 1 B 3[E) BEANZXL D FN ORBRIOEEIZ. BN
FRN FN 2K 2 R0 HifF T& 5,
a) EWNE I HRBR CORANCEIT 285 4 BB COMBSE BEHR) 1. ¥
S HEERBR 1 o OV LB ERER 2 D MEPM B K TX CAZ Bf & L RFEIEOFRE R TH
D, TORRIT. FHFEREOFERD2NEEB X BN BREBIZEBWTH EERITR
iz,
b) MEPM &, —fREIIC FN BENODBEEES R VEICH LTEDTHY . i,
E&ﬁ%TL%FNkLT%ﬁéhTwéﬁﬂ(%Eﬁﬁ%ﬁﬁﬁéh%ﬁﬁﬁ
N TER R O EREBEARE SN TICRBRANVERB T O TES) 1oL T
B TH o7,
¢) EREEDIFIMER L LT, MEPM 251 WL AR ARPIEEL, ENT FN
DL ERBFLTWACFPM &7 2/ Bk E OFFER L R OBRETH -7
LOWERSNTRY ) F ENE N ARRROBRTIMEELZRET HIC
WU-VBEIZLIZBAKR N I NV—7D 1 RO R TiX. CFPM 05 4
B B OERRZIRIE 32.6% (31/95 fil) T 72O,
3) MEPM (1 [B] 20 mg/kg it 40 mg/kg % 1 A 3 [F]) HANZ X 2 FN ORBRAYIERIZ. E
N/NR FN 25 2 80 BB #ifF T & 5,
WBAMLEEAER 3 Tk, NETOBRKRSIE (BRE) IR A TOBRKRDR (3%
LV BWERIVR SN, £72, MEPM $EFERBEERE (NE) 28T FN IZ%Y
T B AREMED B D RER Z i U TR L72/E R @W¢EFN$%uﬂL MEPM i
BANTHDZEERRTET—F B F N,

Eed
4) EMNSE IIFERBRIZB W THRA N BEICMEPM 1 [E 1 g Z.1 B 3 B4 3 g Ak

NG Lz L X 0%k, DTFOA»DREREAEIRVEEZ OGNS,

a) BHRBREEOBELTEICET 2AEFENE B DNER, T 0% [THEHRRA
RLFDIEEDNAIMEFTRIECL DD TH o7, 2. PR RICETIAESF
& (g, BREERY) IEDLNANPoTL,

b) BIWEA 0%  IIFFEREICEET 2 ER THY . BEOHFRIIRAD bR 5T,

0 B2 EDEELEEELT, VPR LIERE L OR RIS ES N, Ei,
R E o o EESIT TR CEYER L HE S48, MEPM BEH L%
NnHEE L,

d) REOBIERAD 6 FBEED bR, WPNBBED S VEPEETHY . MEPM
DEEEPIET S 2 LA EE L,
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o) BHEIGHEmMoT (TR RO 132 13, WIEARKRE COBRKRBREFH L)
FRARERERF SV EBRBEGREL SN, WTFNLBEES D WVIXPEETHY
FT_CEE LT,

5) /MR FN BE~DOZ2MIIBEEIGBSE # O/NR—RBIMERE R L LRKETH D,

K EME A RERA VNR) OZEMMATSRE] X 0 il L7z FN IS 7 2 FREED

HBEER (77 F1) TOBWERFRHBIGIX, FN YT 5 "TREME 0 & BIEFILISA ORIFE

HARBEIG LRKETH T,

6) ENE NAHRBR TREPIICESTCRIER E LT TIFEERE] KO 152 80

b, ZRHIALT, §CIEREOERD TBEEREANEE ], EAREIE

1. T2otoRfER] KO VENRE~OERE ] OIETEEREZIT> T3,
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4. BIAXH

1) R Fnk. 2 FEWELFPERIAE—IRRTA T A »—. In: IEMH &R FEE
I ARERRAE. B - EEEY ¥ — vt ; 2005, p.12-18. [5.4-02]

2) ‘Bl B, BE EE. 10.BBRARRT ORBWELF FERBAME. In : R 6HRE.
FHEELF PERIBAAE. BUR : EER Yy —F V4t ; 2005 p.74-79. [5.4-03]

3) Hughes WT, Armstrong D, Bodey GP, Bow EJ, Brown AE, Calandra T, et al. 2002
Guidelines for the use of antimicrobial agents in neutropenic patients with cancer. Clin
Infect Dis 2002; 34: 730-751. [5.4-04]

4) Masaoka T. Evidence-based recommendations for antimicrobial use in febrile neutropenia in
Japan: Executive summary. Clin Infect Dis 2004; 39: $49-52. [5.4-21]

5) Tamura K, Matsuoka H, Tsukada J, Masuda M, Ikeda S, Matsuishi E, et al. Cefepime or
carbapenem treatment for febrile neutropenia as a single agent is as effective as a
combination of 4th-generation cephalosporin + aminoglycosides: Comparative study. Am J
Hematol 2002; 71: 248-255. [5.4-06]

6) Tamura K, Imajo K, Akiyama K, Suzuki K, Urabe A, Ohyashiki K, et al. Randomized trial
of cefepime monotherapy or cefepime in combination with amikacin as empirical therapy

for febrile neutropenia. Clin Infect Dis 2004; 39: S15-24. [5.4-07])
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1. HRIZHETHEBIRERKR
A AR LKFY) (Meropenem Hydrate; MEPM) 1% 1994 45 8 HIZA # U 7 CRANIAR
SN TLSRk, AARZE MR 104 » HCAR - R7E (AR EEH, 5., PELSMNI AstraZeneca
) & Tws (2008 4F 10 A 14 REFE), ZhbD 5 b, 92 4 [E THREWEL FERBAAE
(Febrile Neutropenia; FN) OEEEZEG L TE YD, S HIZ 11 » ETII/NE FN ICKd 558
JEEBFF LTS, FEOARBIFRILZR 1 ITRT,

®1 HREICETHEZBREK

MEROZEN

1995/10/26

Argentina O
Aruba MERONEM 1995/10/17 O
Australia MERONEM 1996/7/25 O
Austria OPTINEM 1995/5/5 @)
Bahrain MERONEM 1996/7/1 O
Bangladesh MERONEM 2001/2/19 @)
Belarus MERONEM 1996/8/26 O
Belgium MERONEM 1996/2/5 O
Bolivia MERONEM 2000/2/11 O
Bosnia and Herzegovina MERONEM 2006/4/6 O
Brazil MERONEM 1995/7/24 O
Bulgaria MERONEM 1996/12/29 O
Canada MERREM 1996/7/2 —
Chile MERONEM 1997/8/21 O
China MEPEM 1998/10/29 O
Colombia MERONEM 1997/4/18 O
Costa Rica MERONEM 1996/6/18 O
Croatia MERONEM 1998/5/6 O
Cuba MERONEM 2000/9/12 O
Curacao MERONEM 1996/8/20 O
Cyprus MERONEM 1997/5/26 O
Czech Republic MERONEM 1995/9/20 O
Denmark MERONEM 1995/1/3 -
Dominican Republic MERONEM 1999/3/23 O
Ecuador MERONEM 1999/1/12 O
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&1

HRIZHTIHE

EHERRE W)

Egypt MERONEM 1999/4/8 O
El Salvador | MERONEM 1996/5/23 O
Estonia MERONEM 1997/2/28 O
Finland MERONEM 1995/2/27 O
France MERONEM 1997/4/16 O
Georgia MERONEM 2002/11/2 —
Germany MERONEM 1995/5/9 O
Ghana MERONEM 1997/7/21 O
Greece MERONEM 1995/6/26 O
Guatemala MERONEM 1995/11/20 O
Honduras MERONEM 1997/5/21 O
Hong Kong MERONEM 1996/4/1 O
Hungary MERONEM 1995/10/10 O
Iceland MERONEM 1995/10/1 O
India MERONEM 2002/1/8 O
Indonesia MERONEM 1996/10/4 O
Iran MERONEM 2005/12/25 —
Iraq MERONEM 2005/2/12 —
Ireland MERONEM 1995/5/19 O
Israel MERONEM 1997/2/11 @)
Italy MERREM 1994/8/29 O
Jamaica MERONEM 1996/6/11 O
Kazakhstan MERONEM 1997/10/10 O
Kenya MERONEM 1997/11/26 O
Korea MEROPEN 1996/3/11 O
Kuwait MERONEM 1996/4/13 O
Latvia MERONEM 1998/5/20 O
Libya MERONEM 1997/6/26 O
Lithuania MERONEM 1997/2/11 O
Luxembourg MERONEM 1995/1/25 @)
Macedonia MERONEM 2004/11/29 -
Malaysia MERONEM 1997/11/11 O
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&1

HRICETIERBIRFRRE @S

Malta MERONEM 1996/7/1 O
Mauritius MERONEM 1998/7/10 O
Mexico MERONEM 1995/8/31 O
Namibia MERONEM 2005/3/14 —
Netherlands MERONEM 1995/6/13 @)
New Zealand MERREM 1995/9/21 O
Nicaragua MERONEM 2001/9/20 O
Nigeria MERONEM 2004/12/7 O
Norway MERONEM 1997/4/24 O
Oman MERONEM 1998/11/3 O
Pakistan MERONEM 1996/1/4 O
Palestine MERONEM 2002/5/21 O
Panama MERONEM 2001/5/31 O
Paraguay MEROZEN 1997/4/1 O
Peru MERONEM 1996/7/16 O
Philippines MERONEM 1997/11/20 O
Poland MERONEM 1996/1/8 O
Portugal MERONEM 1995/11/25 O
Qatar MERONEM 2005/12/6 -
Romania MERONEM 1998/6/16 O
Russia MERONEM 1995/11/10 O
Saudi Arabia MERONEM 1997/7/12 O
Serbia and Montenegro MERONEM 1997/12/8 O
Singapore MERONEM 1996/12/9 O
Slovakia MERONEM 1995/12/21 @)
Slovenia MERONEM 1998/3/6 O
South Africa MERONEM 1996/2/8 O
Spain MERONEM 1995/6/1 @)

Sri Lanka MERONEM 1998/3/3 O
Sudan MERONEM 2003/8/28 O
Sweden MERONEM 1995/1/27 O
Switzerland MERONEM 1995/12/28 O
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=1

HRIZHITHE

BIRERR (BE)

Taiwan MEPEM 1998/4/3 - -
Tanzania MERONEM 2003/7/1 O -
Thailand MERONEM 1998/1/16 O O

Trinidad and Tobago MERONEM 1996/4/17 O -
Turkey MERONEM 1996/2/1 O -
Uganda MERONEM 1999/2/15 O -

UK MERONEM 1995/1/19 O -

Ukraine MERONEM 1998/12/4 O -

United Arab Emirates MERONEM 1996/7/30 O —
Uruguay MERONEM 2001/9/24 O -

USA MERREM 1996/6/21 — —
Venezuela MERONEM 1998/5/13 O -
Yemen MERONEM 2005/10/10 - -
Zimbabwe MERONEM 1999/6/15 O -

(2008 ££ 10 A 14 BHAEDTER : Periodic Safety Update Report 2007 £ 10 A 5 BAR. AstraZeneca $-& %k,
BE, FE. ABHRMIE»SIH)
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2. FELEXREICEITHH8E - HR RV R - REOHE
AFXYR A FYT, BEROT AV VTEBENTWDHEE - 2R, HiE - A&, A

7

EBER2ITRT,

K2 AFXYR A44YT7. BERUTAJATERREShTLSH308E - AR,
R - A2, RUAIR - 88

Wige. RESREUYE. FENERRS
ERNIEMR R & DOERAF
TEBURGMIE, BRE - ERETAR AR
iE

ERA @ 8 BRI Z & 1T 500 mg (iv)

IR G A~ 8L
IZ 10~20 mg/kg ({RE 50 kg Z#E R
AEEIIRAOHEEZAND)

BEPAfe, MR, Rifie

R 8 EFRIZ X1 1 g (iv)

IR G A~ ML
IZ 10~20 mg/kg (fKE 50 kg %
ABEEIMAORELZND)

S ay T 500 mg A 8 EFRI Z &1 1 g (@iv)
1,000 mg [fFHERBANEBE BT 2HEER |\ 3 v H~128) : s L
Qe IZ 20 mg/kg (KT 50 kg 2B 2 515
B AOHES AV 5)
B 8RR T IT2g
FERMERRHENE IR B a B~128%) - SEERIZ
\Z 40 mg/kg
FR : 8EFRI T LIz 2 g
{LRBMERERR 2 NR B H A~128)  SERRIZ &
\Z 40 mg/kg
Wik, RESHYE. TENBgs sy [P SRS £ 500 me ()
¥ DR NP, g - | P G # A~IZED s8R C
Rz R R {2 10~20 mg/kg ((RE 50 kg %
HEBIIRANORHEEZRW)
B, M. SR [R SIS L 1V
B TR0 BRERIIE (), [P O n A~1280 : 8IS = L
P, 500mg  |EkifnsE 12 10~20 r\ng/kg (KHE 50 kg 2B %
1,000 mg ZHEAIIRAOREZRVS)

A SRR L ITHR AR 2g £ T

FERAMERRHEE IR (4~18 %) : SEFRIZ &1 25
~40 mg/kg
RN 8 LI 2 g

LR PEBERR IS IR B A~12E) 8B &
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SUMMARY OF PRODUCT CHARACTERISTICS

MERONEM
FOR INTRAVENOUS ADMINISTRATION

1. NAME OF THE MEDICINAL PRODUCT
Meronem V.

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Vial for IV injection or infusion Meronem  Meronem
500 mg 1000 mg

Active ingredient:
Meropenem trihydrate 570 mg 1140 mg
equivalent to anhydrous meropenem 500 mg 1000 mg

For excipients, see 6.1.

3. PHARMACEUTICAL FORM

Powder for solution for injection or infusion.

4. CLINICAL PARTICULARS

4.1 Therapeutic Indications

Meronem |V is indicated for treatment, in adults and children, of the following
infections caused by single or multiple bacteria sensitive to meropenem.

. Pneumonias and nosocomial pneumonias

o Urinary tract infections

. Intra-abdominal infections

o Gynaecological infections, such as endometritis.

. Skin and skin structure infections

. Meningitis

o Septicaemia

° Empiric treatment, for presumed infections in adult patients with febrile

neutropenia, used as monotherapy or in combination with anti-viral or
anti-fungal agents.

UK/cSmPC/INF 07 0027 (based upon INF 02 0070 & INF 07 0027)/Meronem 500 mg
&1g/TKB/02.08.2007
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4.2

Meronem has proved efficacious alone or in combination with other antimicrobial
agents in the treatment of polymicrobial infections.

Intravenous meropenem has been used effectively in patients with cystic fibrosis
and chronic lower respiratory tract infections, either as monotherapy or in
combination with other antibacterial agents. Eradication of the organism was not
always established.

There is no experience in paediatric patients with neutropenia or primary or
secondary immunodeficiency.

Posology and Method of Administration

Adults
The dosage and duration of therapy shall be established depending on type and
severity of infection and the condition of the patient.

The recommended daily dosage is as follows:-

500 mg IV every 8 hours in the treatment of pneumonia, UTI, gynaecological
infections such as endometritis, skin and skin structure infections.

1 g IV every 8 hours in the treatment of nosocomial pneumonias, peritonitis,
presumed infections in neutropenic patients, septicaemia.

In cystic fibrosis, doses up to 2 g every 8 hours have been used; most patients
have been treated with 2 g every 8 hours.

In meningitis the recommended dosage is 2 g every 8 hours.

As with other antibiotics, particular caution is recommended in using meropenem
as monotherapy in critically ill patients with known or suspected Pseudomonas
aeruginosa lower respiratory tract infection.

Regular sensitivity testing is recommended when treating Pseudomonas
aeruginosa infection.

Dosage Schedule for Adults with Impaired Renal Function

Dosage should be reduced in patients with creatinine clearance less than 51
ml/min, as scheduled below.

Table 1

Creatinine Clearance Dose (based on unit doses of Frequency
(ml/min) 500mg, 149, 29)

26 to50 one unit dose every 12 hours

UK/cSmPC/INF 07 0027 (based upon INF 02 0070 & INF 07 0027)/Meronem 500 mg
&1g/TKB/02.08.2007
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Creatinine Clearance Dose (based on unit doses of Frequency

(ml/min) 500mg, 19,249) ;
10 to25 one-half unit dose every 12 hours
<10 one-half unit dose every 24 hours

Meropenem is cleared by haemodialysis; if continued treatment with Meronem is
necessary, it is recommended that the unit dose (based on the type and severity
of infection) is administered at the completion of the haemodialysis procedure to
restore therapeutically effective plasma concentrations.

There is no experience with the use of Meronem in patients under peritoneal
dialysis.

Dosage in Adults with Hepatic Insufficiency

No dosage adjustment is necessary in patients with hepatic insufficiency (see
Section 4.4).

Elderly Patients

No dosage adjustment is required for the elderly with normal renal function or
creatinine clearance values above 50 ml/min.

Children

For children over 3 months and up to 12 years of age the recommended dose is
10 to 20 mg/kg every 8 hours depending on type and severity of infection,
susceptibility of the pathogen and the condition of the patient. In children over 50
kg weight, adult dosage should be used.

For children aged 4 to 18 years with cystic fibrosis, doses ranging from 25 to 40
mg/kg every 8 hours have been used to treat acute exacerbations of chronic
lower respiratory tract infections.

In meningitis the recommended dose is 40 mg/kg every 8 hours.

There is no experience in children with renal impairment.

Method of Administration

Meronem IV can be given as an intravenous bolus injection over approximately 5
minutes or by intravenous infusion over approximately 15 to 30 minutes using the
specific available presentations.

Meronem |V to be used for bolus intravenous injection should be constituted with
sterile Water for Injections (5 ml per 250 mg meropenem). This provides an
approximate concentration of 50 mg/ml. Constituted solutions are clear, and
colourless or pale yellow.

UK/cSmPC/INF 07 0027 (based upon INF 02 0070 & INF 07 0027)/Meronem 500 mg
&1g/TKB/02.08.2007
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4.3

4.4

Meronem IV for intravenous infusion 'may be constituted with compatible
infusion fluids (50 to 200 ml) (see Sections 6.2 and 6.4).

Contraindications

Meronem is contraindicated in patients who have demonstrated hypersensitivity
to this product.

Special Warnings and Special Precautions for Use

There is some clinical and laboratory evidence of partial cross-allergenicity
between other carbapenems and beta-lactam antibiotics, penicillins and
cephalosporins. As with all beta-lactam antibiotics, rare hypersensitivity
reactions have been reported (see Section 4.8). Before initiating therapy with
meropenem, careful inquiry should be made concerning previous hypersensitivity
reactions to beta-lactam antibiotics. Meronem should be used with caution in
patients with such a history. If an allergic reaction to meropenem occurs, the
drug should be discontinued and appropriate measures taken.

Use of Meronem in patients with hepatic disease should be made with careful
monitoring of transaminase and bilirubin levels.

As with other antibiotics, overgrowth of non-susceptible organisms may occur
and, therefore, continuous monitoring of each patient is necessary.

Use in infections caused by meticillin resistant staphylococci is not
recommended.

Rarely, pseudomembranous colitis has been reported on Meronem as with
practically all antibiotics and may vary in severity from slight to life-threatening.
Therefore, antibiotics should be prescribed with care for individuals with a history
of gastro-intestinal complaints, particularly colitis.

It is important to consider the diagnosis of pseudomembranous colitis in the case
of patients who develop diarrhoea in association with the use of Meronem.
Although studies indicate that a toxin produced by Clostridium difficile is one of
the main causes of antibiotic-associated colitis, other causes should be
considered.

The co-administration of Meronem with potentially nephrotoxic drugs should be
considered with caution. For dosage see Section 4.2.

Meronem may reduce serum valproic acid levels. Sub-therapeutic levels may be
reached in some patients.

UK/cSmPC/INF 07 0027 (based upon INF 02 0070 & INF 07 0027)/Meronem 500 mg
&19/TKB/02.08.2007
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4.5

4.6

Paediatric use

Efficacy and tolerability in infants under 3 months old have not been established,
therefore, Meronem is not recommended for use below this age. There is no
experience in children with altered hepatic or renal function.

Interactions with Other Medicaments and Other Forms of
Interaction

Probenecid competes with meropenem for active tubular secretion and thus
inhibits the renal excretion, with the effect of increasing the elimination half-life
and plasma concentration of meropenem. As the potency and duration of action
of Meronem dosed without probenecid are adequate, the co-administration of
probenecid with Meronem is not recommended.

The potential effect of Meronem on the protein binding of other drugs or
metabolism has not been studied. The protein binding of Meronem is low
(approximately 2%) and therefore no interactions with other compounds based
on displacement from plasma proteins would be expected.

Meronem may reduce serum valproic acid levels. Subtherapeutic levels may be
reached in some patients.

Meronem has been administered concomitantly with other medications without
adverse pharmacological interactions. However, no other specific data regarding
potential drug interactions is available (apart from probenecid as mentioned
above).

Pregnancy and Lactation

Pregnancy

The safety of Meronem in human pregnancy has not been evaluated. Animal
studies have not shown any adverse effect on the developing foetus. The only
adverse effect observed in animal reproductive studies was an increased
incidence of abortions in monkeys at 13 times the expected exposure in man.
Meronem should not be used in pregnancy unless the potential benefit justifies
the potential risk to the foetus. In every case, it should be used under the direct
supervision of the physician.

Lactation

Meropenem is detectable at very low concentrations in animal breast milk.
Meronem should not be used in breast-feeding women unless the potential
benefit justifies the potential risk to the baby.

UK/cSmPC/INF 07 0027 (based upon INF 02 0070 & INF 07 0027)/Meronem 500 mg
&1g/TKB/02.08.2007
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4.7 Effects on Ability to Drive and Use Machines

No data are available, but it is not anticipated that Meronem will affect the ability
to drive and use machines.

4.8 Undesirable Effects

Meronem is generally well
- tolerated. Adverse events
rarely lead to cessation of

treatment. Serious adverse

events are rare.
Frequency

System Order Class

MedDRA Term

Common (21% and < 10%)

Blood and lymphatic
system disorders’
Nervous system
disorders
Gastrointestinal disorders

Hepato-biliary disorders

Thrombocythaemia.
Headache.

Nausea, Vomiting,
Diarrhoea, Abdominal
Pain.

Increases in serum
Transaminases, Alkaline
Phosphatase, Lactic
Dehydrogenase.

Skin and subcutaneous
tissue disorders
General disorders and
administration site
conditions

Rash, Pruritis

Inflammation, Pain.

Uncommon (20.1% and <1
%)

Blood and lymphatic
system disorders
Hepato-biliary disorders

Eosinophilia,
Thrombocytopenia
Increases in Bilirubin

Rare (20.01% and <0.1%)

Nervous system
disorders

Convulsions®

Not known

Blood and lymphatic
system disorders

Immune system disorders
Nervous system
disorders

Gastrointestinal disorders

Skin and subcutaneous
tissue disorders

Leucopenia, Neutropenia,
Agranulocytosis,
Haemolytic Anaemia.
Angioedema,
Manifestations of
Anaphylaxis
Paraesthesia

Pseudomembranous
Colitis

Urticaria, Erythema
Multiforme, Steven-

UK/cSmPC/INF 07 0027 (based upon INF 02 0070 & INF 07 0027)/Meronem 500 mg
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Meronem is generally well System Order Class MedDRA Term
tolerated. Adverse events

rarely lead to cessation of

treatment. Serious adverse

events are rare.

Frequency

Johnson Syndrome, Toxic
Epidermal Necrolysis.

General disorders and Thrombophlebitis, Oral
administration site and Vaginal Candidiasis.
conditions

4.9

5.1

! A positive direct or indirect Coombs test may develop in some subjects; there
have been reports of reduction in partial thromboplastin time.

2For convulsions, the incidence is calculated on exposures in patients with
infections other than meningitis.

Overdosage

Accidental overdosage could occur during therapy, particularly in patients with
renal impairment. Limited post-marketing experience indicates that adverse
events following overdosage are consistent with the adverse event profile
described in section 4.8. Treatment of overdosage should be symptomatic. In
normal individuals, rapid renal elimination will occur; in subjects with renal
impairment, haemodialysis will remove meropenem and its metabolite.

PHARMACOLOGICAL PROPERTIES

Pharmacodynamic Properties

Meropenem is a carbapenem antibiotic for parenteral use, that is relatively stable
to human dehydropeptidase-1 (DHP-1) and therefore does not require the
addition of an inhibitor of DHP-1.

Meropenem exerts its bactericidal action by interfering with vital bacterial cell wall
synthesis. The ease with which it penetrates bacterial cell walls, its high level of
stability to all serine beta-lactamases and its marked affinity for the Penicillin
Binding Proteins (PBPs) explain the potent bactericidal action of meropenem
against a broad spectrum of aerobic and anaerobic bacteria. Minimum
bactericidal concentrations (MBC) are commonly the same as the minimum
inhibitory concentrations (MIC). For 76% of the bacteria tested, the MBC:MIC
ratios were 2 or less.

Meropenem is stable in susceptibility tests and these tests can be performed
using normal routine methods. In vitro tests show that meropenem acts
synergistically with various antibiotics. It has been demonstrated both in vitro and
in vivo that meropenem has a post-antibiotic effect.

UK/cSmPC/INF 07 0027 (based upon INF 02 0070 & INF 07 0027)/Meronem 500 mg
&1g/TKB/02.08.2007
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A single set of meropenem susceptibility criteria are recommended based on
pharmacokinetics and correlation of clinical and microbiological outcomes with
zone diameter and minimum inhibitory concentrations (MIC) of the infecting

organisms.
Table 2
CATEGORISATION METHOD OF ASSESSMENT
Zone Diameter (mm)  MIC breakpoints (mg/L)
Susceptible 214 <4
Intermediate 12t0 13 8
Resistant <11 =16

The in vitro antibacterial spectrum of meropenem includes the majority of
clinically significant Gram-positive and Gram-negative, aerobic and anaerobic
strains of bacteria, as shown below:

Gram-positive aerobes:

Bacillus spp., Corynebacterium diphtheriae, Enterococcus faecalis, Enterococcus
liquifaciens, Enterococcus avium, Listeria monocytogenes, Lactobacillus spp.,
Nocardia asteroides, Staphylococcus aureus (penicillinase negative and positive),
Staphylococci-coagulase-negative; including, Staphylococcus epidermidis,
Staphylococcus saprophyticus, Staphylococcus capitis, Staphylococcus cohnii,
Staphylococcus xylosus, Staphylococcus warneri, Staphylococcus hominis,
Staphylococcus simulans, Staphylococcus intermedius, Staphylococcus sciuri,
Staphylococcus lugdunensis, Streptococcus pneumoniae (penicillin susceptible
and resistant), Streptococcus agalactiae, Streptococcus pyogenes, Streptococcus
equi, Streptococcus bovis, Streptococcus mitis, Streptococcus mitior,
Streptococcus milleri, Streptococcus sanguis, Streptococcus viridans,
Streptococcus salivarius, Streptococcus morbillorum, Streptococcus Group G,
Streptococcus Group F, Rhodococcus equi. :

Gram-negative aerobes:

Achromobacter xylosoxidans, Acinetobacter anitratus, Acinetobacter Iwoffii,
Acinetobacter baumannii, Aeromonas hydrophila, Aeromonas sorbria, Aeromonas
caviae, Alcaligenes faecalis, Bordetella bronchiseptica, Brucella melitensis,
Campylobacter coli, Campylobacter jejuni, Citrobacter freundii, Citrobacter
diversus, Citrobacter koseri, Citrobacter amalonaticus, Enterobacter aerogenes,
Enterobacter (Pantoea) agglomerans, Enterobacter cloacae, Enterobacter
sakazakii, Escherichia coli, Escherichia hermannii, Gardnerella vaginalis,
Haemophilus influenzae (including beta-lactamase positive and ampicillin resistant
strains), Haemophilus parainfluenzae, Haemophilus ducreyi, Helicobacter pylori,
Neisseria meningitidis, Neisseria gonorrhoeae (including beta-lactamase positive,
penicillin resistant and spectinomycin resistant strains), Hafnia alvei, Klebsiella
pneumoniae, Klebsiella aerogenes, Klebsiella ozaenae, Klebsiella oxytoca,
Moraxella (Branhamella) catarrhalis, Morganella morganii, Proteus mirabilis,

UK/ecSmPC/INF 07 0027 (based upon INF 02 0070 & INF 07 0027)/Meronem 500 mg
&1g/TKB/02.08.2007
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5.2

Proteus vulgaris, Proteus penneri, Providencia rettgeri, Providencia stuartii,
Providencia alcalifaciens, Pasteurella multocida, Plesiomonas shigelloides,
Pseudomonas aeruginosa, Pseudomonas putida, Pseudomonas alcaligenes,
Burkholderia (Pseudomonas) cepacia, Pseudomonas fluorescens, Pseudomonas
stutzeri, Pseudomonas pseudomallei, Pseudomonas acidovorans, Salmonella spp.
including Salmonella enteritidis/typhi, Serratia marcescens, Serratia liquefaciens,
Serratia rubidaea, Shigella sonnei, Shigella flexneri, Shigella boydii, Shigella
dysenteriae, Vibrio cholerae, Vibrio parahaemolyticus, Vibrio vulnificus, Yersinia
enterocolitica.

Anaerobic bacteria:

Actinomyces odontolyticus, Actinomyces meyeri,
Bacteroides-Prevotella-Porphyromonas spp., Bacteroides fragilis, Bacteroides
vulgatus, Bacteroides variabilis, Bacteroides pneumosintes, Bacteroides
coagulans, Bacteroides uniformis, Bacteroides distasonis, Bacteroides ovatus,
Bacteroides thetaiotaomicron, Bacteroides eggerthii, Bacteroides capsillosis,
Prevotella buccalis, Prevotella corporis, Bacteroides gracilis, Prevotella
melaninogenica, Prevotella infermedia, Prevotella bivia, Prevotella splanchnicus,
Prevotella oralis, Prevotella disiens, Prevotella rumenicola, Bacteroides
ureolyticus, Prevotella oris, Prevotella buccae, Prevotella denticola, Bacteroides
levii, Porphyromonas asaccharolytica, Bifidobacterium spp., Bilophila wadsworthia,
Clostridium perfringens, Clostridium bifermentans, Clostridium ramosum,
Clostridium sporogenes, Clostridium cadaveris, Clostridium sordellii, Clostridium
butyricum, Clostridium clostridiiformis, Clostridium innocuum, Clostridium
subterminale, Clostridium tertium, Eubacterium lentum, Eubacterium aerofaciens,
Fusobacterium mortiferum, Fusobacterium necrophorum, Fusobacterium
nucleatum, Fusobacterium varium, Mobiluncus curtisii, Mobiluncus mulieris,
Peptostreptococcus anaerobius, Peptostreptococcus micros, Peptostreptococcus
saccharolyticus, Peptococcus saccharolyticus, Peptostreptococcus
asaccharolyticus, Peptostreptococcus magnus, Peptostrepfococcus prevotii,
Propionibacterium acnes, Propionibacterium avidum, Propionibacterium
granulosum.

Stenotrophomonas maltophilia, Enterococcus faecium and methicillin-resistant
staphylococci have been found to be resistant to meropenem.

Pharmacokinetic Properties

A 30 minute intravenous infusion of a single dose of Meronem in healthy
volunteers results in peak plasma levels of approximately 11 microgram/ml for
the 250 mg dose, 23 microgram/ml for the 500 mg dose and 49 microgram/ml for
the 1g dose.

However, there is no absolute pharmacokinetic proportionality with the
administered dose both as regards Cmax and AUC. Furthermore, a reduction in
plasma clearance from 287 to 205 ml/min for the range of dosage 250 mgto 2 g
has been observed.

UK/cSmPC/INF 07 0027 (based upon INF 02 0070 & INF 07 0027)/Meronem 500 mg
&1g/TKB/02.08.2007
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A 5 minute intravenous bolus injection of Meronem in healthy volunteers results
in peak plasma levels of approximately 52 microgram/ml for the 500 mg dose
and 112 microgram/ml for the 1g dose.

Intravenous infusions of 1 g over 2 minutes, 3 minutes and 5 minutes were
compared in a three-way crossover trial. These durations of infusion resulted in
peak plasma levels of 110, 91 and 94 microgram/ml, respectively.

After an IV dose of 500 mg, plasma levels of meropenem decline to values of 1
microgram/ml or less, 6 hours after administration.

When multiple doses are administered at 8 hourly intervals to subjects with
normal renal function, accumulation of meropenem does not occur.

In subjects with normal renal function, meropenem's elimination half-life is
approximately 1 hour.

Plasma protein binding of meropenem is approximately 2%.

Approximately 70% of the administered dose is recovered as unchanged
meropenem in the urine over 12 hours, after which little further urinary excretion
is detectable. Urinary concentrations of meropenem in excess of 10
microgram/ml are maintained for up to 5 hours after the administration of a 500
mg dose. No accumulation of meropenem in plasma or urine was observed with
regimens using 500 mg administered every 8 hours or 1 g administered every 6
hours in volunteers with normal renal function.

The only metabolite of meropenem is microbiologically inactive.

Meropenem penetrates well into most body fluids and tissues including
cerebrospinal fluid of patients with bacterial meningitis, achieving concentrations
in excess of those required to inhibit most bacteria.

Studies in children have shown that the pharmacokinetics of Meronem in children
are similar to those in adults. The elimination half-life for meropenem was
approximately 1.5 to 2.3 hours in children under the age of 2 years and the
pharmacokinetics are linear over the dose range of 10 to 40 mg/kg.

Pharmacokinetic studies in patients with renal insufficiency have shown the
plasma clearance of meropenem correlates with creatinine clearance. Dosage
adjustments are necessary in subjects with renal impairment.

Pharmacokinetic studies in the elderly have shown a reduction in plasma
clearance of meropenem which correlated with age-associated reduction in
creatinine clearance.

UK/cSmPC/INF 07 0027 (based upon INF 02 0070 & INF 07 0027)/Meronem 500 mg
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5.3

6.1

6.2

Pharmacokinetic studies in patients with liver disease have shown no effects of
liver disease on the pharmacokinetics of meropenem.

Pre-clinical Safety Data

Animal studies indicate that meropenem is well tolerated by the kidney. In
animal studies meropenem has shown nephrotoxic effects, only at high dose
levels (500 mg/kg).

Effects on the CNS; convulsions in rats and vomiting in dogs, were seen only at
high doses (>2000 mg/kg).

For an IV dose the LDsg in rodents is greater than 2000 mg/kg. In repeat dose
studies (up to 6 months) only minor effects were seen including a small decrease
in red cell parameters and an increase in liver weight in dogs treated with doses
of 500 mg/kg.

There was no evidence of mutagenic potential in the 5 tests conducted and no
evidence of reproductive and teratogenic toxicity in studies at the highest
possible doses in rats and monkeys; the no effect dose level of a (small)
reduction in F; body weight in rat was 120 mg/kg. There was an increased
incidence of abortions at 500 mg/kg in a preliminary study in monkeys.

There was no evidence of increased sensitivity to meropenem in juveniles
compared to adult animals. The intravenous formulation was well tolerated in
animal studies.

The sole metabolite of meropenem had a similar profile of toxicity in animal
studies.

PHARMACEUTICAL PARTICULARS

List of Excipients

Meronem for IV injection and infusion includes the excipient anhydrous sodium
carbonate.

Incompatibilities
Meronem should not be mixed with or added to other drugs.

Meronem is compatible with the following infusion fluids:

0.9% Sodium Chloride solution

5% or 10% Glucose solution

5% Glucose solution with 0.02% Sodium Bicarbonate
5% Glucose solution with 0.9% Sodium Chloride

5% Glucose with 0.225% Sodium Chloride solution

UK/cSmPC/INF 07 0027 (based upon INF 02 0070 & INF 07 0027)/Meronem 500 mg
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5% Glucose with 0.15% Potassium Chloride solution

6.3

6.4

6.5

Mannitol 2.5% or 10% solution.

Shelf-Life

Meronem has a shelf life of 4 years.

Special Precautions for Storage

Do not store above 30°C.
Do not freeze.

It is recommended to use freshly prepared solutions of Meronem for 1V injection
and infusion. Reconstituted product should be used immediately and must be
stored for no longer than 24 hours under refrigeration, only if necessary.

Diluent Hours Stable up to
25°C 4°C
Solutions (1 to 20 mg/ml) prepared with:
* 0.9% sodium chloride 8 48
* 5% glucose 3 14
* 5% glucose and 0.225% sodium chloride 3 14
* 5% glucose and 0.9% sodium chloride 3 14
* 5% glucose and 0.15% potassium chloride 3 14
* 2.5% or 10% mannitol intravenous infusion 3 14
* 10% glucose 2 8
*5% glucose and 0.02% sodium bicarbonate 2 8
intravenous infusion

Solutions of Meronem should not be frozen.

Nature and Contents of Containers

Type 1 glass vials closed with halobutilic rubber stopper and sealed with an
aluminium cap.

Packs for intravenous administration
Pack of 10 vials containing 500 mg or 1 g meropenem.

6.6 Instructions for Use/Handling

Refer to Section 4.2 "Posology and method Administration" above. Standard
aseptic technique should be employed during constitution. Shake constituted
solution before use.

All vials are for single use only.

UK/cSmPC/INF 07 0027 (based upon INF 02 0070 & INF 07 0027)/Meronem 500 mg
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7. MARKETING AUTHORISATION HOLDER
AstraZeneca UK Limited
600 Capability Green,
Luton, LU1 3LU, UK.

8. MARKETING AUTHORISATION NUMBER

Meronem IV 500 mg - PL17901/0029
Meronem IV 1 g - PL17901/0030

9. DATE OF AUTHORISATION/RENEWAL OF AUTHORISATION
11 May 2001

10. DATE OF (PARTIAL) REVISION OF THE TEXT

5" July 2007
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- RERE P R YL e

- FENEES 7 DR NRHESR YL

- RJE - R SEAE R E

- LR SR S

- B

- BMEREE, HD VYA NVARUIMEEE L O REIEIC X B, FEEVELF P BRI
PRE DEE N B I35V B HE RS E D AR BRAOTA IR

BEEIC X B RRESEDVRRICEW T, BMBEE IO ERE E ORI L 2FD
HERBED BN TN,
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A 12 ~LR b DFIRNTR S, BMERE IO EE & ot HBREO W TRICE 2T,
FNAEARRHEE K VB TROBRGYE DBE THEIMMEZRL TWD, BREIIL T LLE DS
TR,

TFPBRIAE, JRBEMHSRE AR SR R AR R SEL B T 5/ NEBE TCORERER
X7,

42 R%-RE

<BA~DEE>

AERCHRSHRZ, BAEOCTEESCHEEE, BEORBIISCTRET S Z L
1 B OHERARZLUTIORT,

Ffife, RESEYYE, TENRK R & OERARRIBURYYE, KE - REEBRYYE DR
FEITIX, 8 M Z L ICERAIRINEE 5 500 mg &5,

Beraftig ., BERESE, & PERIBDAE DB T RIT DHEERRGME, RUMAE DVARRICIE, 8 B
Al L ICEIRAIR G- 1g L5,

FERUMERRHERE TiX, SEFRI L ICHR R 2g PHETRE SN TEY, £ OBRHEIT 8 B
TEiZ2g THESN TN D,

{LARPEREIRAR TOHERMBIL 8K Z &2 2g &5 2,

fOMAEMEDHE & FER, FIREIC LD TRBEREEXR D b b 5 &
BEIZ, AR LEHARRES L TERTRICIIFICEENSLETH D,

MR B R AE DRI, MR O EHIR R ERAHER SN D,
BHREREE DD 2 IRABEICRIT 2R EFHE

VT F=v s YT T AER 51 mLimin REOBEITIEL, FROFHEICREVIRET 2
Ny
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=1
IVTF=r 7 VT T UAME A& . S
(mL/min) (500mg, 1g, 2g DEfRGEZELEL L)
26~50 1 Bfrig 5 & 12 H?iﬁa‘i ol
10~25 12 Bif i 5 & 12 B#&FEFJ z
<10 12 WA S B 24 =

ABNRR AT, MBI L VBRESN D, AFNIC X DIBRMESHERGEITIE, 1A
R EAZ2MTHREZREET 5720, MRETLEZTET L7cRIC, BARESE (Rj
REDTEEM CEREEIG L T) 2R ETDZEBRHEINS,

MERRENT %521 TV B BB TOARFI O 5REERIT /20,

FAREEATORABEICRBITIREE
FAR2BE T, REEOREIIFRETHL (44 HEBH),

<EBHE~DERE>
BMSGEEE R I VT F=o 2 75 2 REN 50 mL/min 8B 2 32 EHETR., #58
DFRBIIARETH B,

<INRIZRE~ADEE>

34 APD 12 ETONRICH T 2HRAREIX, BRYYEOEBEK VEEE, RFRE DR
ZiE, BEOREBIIGCT, SERIZ &I 10~20 mgkg & T 5, {KE 50 kg LA ED/NRIC
X, RAREERETHZ &,

45%H 5 18 B D FERMERRHERE D/NR TIL, 1B T KB RGMES BHENTE L7256 OipK
C\Sﬁﬁ_&@ﬁaﬁ-%~MmMg®&5ﬂﬁbﬂfwé

{LABEBEIR R COHERARIZ, 8 B Z L2 40 mgkeg & T2,
BEEDH DN TORERBRITRN,

<HA&E>

AHFNX, FrEDE G (specific available presentations) (2 X V5 DR —F AFET

K 15~30 50 D mEFHEIL L > TIRETX 5,

AHFN R — T AFFETR ST A, BFRE L TREKICBERETA L (Arx
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5250 mg H7=Y Sml), BAROBEIIR S0 mg/mL TH 5, BRRRITER T, BAT
BREBTHD,
AFE mRIEFHET 2BRICIZ, BAEO D 28K (50~200mL) ZAWTHEMRL TH LW
(62 B 6.4 HEBR),

43 EE

AFNCx L CORBUEDEED S 2 BEICIIEETH 5,

44 EELGEAVIBELEERE
MDOINASRELRHENE L B—F 7 Z LZHEWE (=Y ) U, BT 7o 2R
V) LORT, MONRET VAT UEERT V) BRRR, EEH= BT 2R
HDHENTNWD, TRTOL—F7 X LRTNEMEDOHAE LRLL ., BEHERISRENICH
EENTWS (4.8 HEEBMR), AnRXLZXAWEELZBETARNC. B—F 7 2 L%
AWE S D EBUER G DBEEIZ W T2 5175 2 L, BBEDEEEDH 5B
FHICHEBEBCRETAI L, A0_RARLT VARG EELZEA R, ®E52H1E
LR AEZITS Z &,

FEREBEZATREIAFZRET A, P UATIF—ERVPE Y LEAED
T F )T ETZITITO T L

mOFAEWE L FREIC, MHEEOREEENECD Z XD B7-D, FEEFITIIEGED
RE=ZY U THEITHZ L,

ARNOEEIZ, ATV UItET R BRREIC X 2 BEDOFSIZITHIE S 20,

T EAEOHEWE L REIZ, AFITHEBEERBRAPENCRESNLTRY . BEM
SAEMIPIDLELDE TEEFIZIZSESETHHLELOND JE-> T . BHBREDIKRE,
ICKBRBOS 5 BE L., EHEORGEEEIIITHY>Z L,

AR OB EEZT T TRZRE L-BE I, BEERBAOZHEZRTTTAZ L NE
BHThD, BEOWIE T, Clostridium difficile \Z & - THEA SN 3 BENTAYE BE XS
ROFELR—HFTHBEZ LB RENTVAEDY, MOREGLEETDHZ &,

B =MD RREMEN B DY L AK L ORI OWTIIERICHRST A2, AElIZOW
Tl 42 BEEEROZ &,

MEP SNV T oBRRELZET S LHhHY . —HOBE T, HREBEICELRND
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AIREMEDR B D,

SINRIZEADTRES>
3 5 ARBEOILIR TOERER VBRI SN TWARWY, %o T, 3 » AREOIIR
~DORFNR EIIHER SN2, FERE UIBHRRICEE 0 5 D /NR TORERBRIT A,

45 HOEYEDHEERRUVEDMDIEEER

Ta_R Y R, BEHRMBE SMICBNT A RRRALBEET DD, KR
PRS2 & L BIT, AR LOBKFBHZIER L, METREZ LR SEHIF
Mard, AFEMEGR O L OIERFRRRA 2256103, e _Xx v ek
R ORBFREIIHER SN2,

. DI DEAFEE UINFIC RIETHEOFREEIIRE Sh TORY, AFOE AR
BRIIENZD (K2%) ., MERARBEERICLSMOEM L OMEFERITRVWEE R
Y (TP

MEPANLTOBRBEZETIRA32223H0 ., —HOBRETIE. WEEESTEDLAS
FREMENR B B,

DIy & DRIFFER 5 L 2 EB2MICAERMBEERIIED B TWaYy, 72720,
MEERAORREHEIZETAIBFEDT —ZIIMIZAF L TR (FEEDOFa X%y &R
<)

46 MiE. BEmADOERE
<IFF~DHE5>

b MER TOAFIOZEMEITFHME S TV, BRIk, BRE~DBEEERITE
INTWRY, BAERERR THRE SNT-AEFERIL £ FTORERGED 3BT
WZBRE LB OWMERER LR OARTH o7, HRTIX, BRESBRE~OEREEL EE
PBHLEZONIEAEZBREIREREZDZZL, YOI REAICH, EMOEEEET
TERETHZ L,

<EFEADEE>
B CIIFEFITERED A e R LAPMH SN TV D, RIRBPOLMEIZIT, A
HRHLE~DERMEE EEDD LEXONIBEEREREGEELDL L,

47 EBEREUBBIRERI~NOEE
T=ZIIAFLTORWE, FAFPEER R BB ICRBEZ RITT Z LidRne
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EZz2b5NB,
4.8 EBI{ER
AFIOBEMEILBEFRIFTH R ERIRZEE (SOC) MedDRA FiE
B, IBEPILCEAIFESES,
EERAEFERIIENTH S,
BEE
— B (Z1%H>2<10%) MiER Y Rk EE I /SR i E
RAREE =D
BIEEE B, R, TR, BB
AFREE R FEE mEFEES AT IF—FE, 7
NAYVERT 7 Z—E RO
ER i K SREESR BN
B O TRk E RB. F O FEE
L HEBER RS RPTHEE RIE, KB
DE (20.1%0>2<1%) MIRFE OV R REE TFERBRIEINAE. I/ NRIB E
FFREE R R E B U L e HE
EFh (20.01%0>2<0.1%) R REE g 2

BA

MERK Y o REE
R REE
ikREE

Bk
B JE R OB T AR

2 HEERUR S RFTHRE

B mERAE, i PERBAME .,
SERERIERAE VA M ML
mMEZE, 77 47F3—
KRAEAK

SRR

FY LN T

ERE, SRAE, AT 14—
TR Vg v UREER.
Hh MR B2 ST R R AE
mAetEEFRK, AL VX
SE. B U UXRE

T B DR CIIEE IR — A XRBEME L 2B 2 E BB Y, B o LR 7T 2 F R

FHIHME I N TS,

R ORAERIT, (LIRS LIS O BRIRE B ~ DR ERHICHOVWTHEH LTV 3,

49 BERE

BICBREDOH D BE T, IHEPICEROBRERSSAECLFREERD D, P OH
IRERED ST, HERSBROAEFRIIL8 BIITH L -AEFLR 077V E—H
THIEWRINTVWD, BERSOREITERIETITY 2 &, BEBRA TIHESLHIC
B S50, BHEREEOH HBETIX, A XX ARUEORBWITMIZRENIC X

S>TRETDHZ &IZRD,

5. FEEFHEH
5.1 EHFHRFE

ARRRXAIFROBREROIANARRLRGEMETHY . £ METE FaxTFH
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—¥—1 (DHP-1) IZHEHRETH 572D, DHP-1 FREROHFHIIAETH 2,

AR AT, EEOMBREBEAREZIET S Z LT, BEEAEZTT, A SRA0F
SHEE R OBKMERE O R B EWHE AT MUcst U TEA2RREER 2ROk, #
BRI Z R BICIREL, TRV —B—F 7 F~v—FBITHT2EWREE L=
Y URERER (PBP) ~ORWEBFIMEEZ AT 2720 Ths, R/IKERE (MBC) 1%,
—RC RO REERILEE MIC) LRIZETHD, RZHMED 76% T, MBC Xt MIC i
2L ThoTe,

ARRRAIEZHERRICBWTERHTH Y, RBRITBEON—F U OFETERT
&5, mvitro RETIZ, A XX AR L OHTAEWE EHEEFATZ LR ENTNS,
Invitro LN invivo DWTHIZBWT S, A B XX AITAEWEIREDREEZAT D Z LR
LTS,

RyEhRRIZIN X, KR & MAEDFNERR (RREOMIE PR E BEE OB/ EE
FHIEIEREE (MIC)) & OMBICE S\, A BRI AT DOWTOREZMED—E D IEHENHELE
Eha,

=2
e A
PEL-M#2 (mm) MIC breakpoints (mg/L)
B =14 <4
HfE 12~13 8
[EgKS =1 >16

A TR AD in vitro FIE AT MWZIE, BERICEER 7T A5k, 7
S ARREOFEHEERUVHESERDIF LA EREEN TV S EME LU TIC
N

75 LBMFRTSE

Bacillus spp. (Bacillus J&). Corynebacterium diphtheriae (377 V) 7). Enterococcus
faecalis (=T vaayHA« 7xJ1 ) R), Enterococcus liquifaciens, Enterococcus avium,
Listeria monocytogenes (U 27 VU 7 1) | Lactobacillus spp. (FLEEF BB ) . Nocardia asteroides
Staphylococcus aureus (FB.7 RV ERE (N=21 F—ERMEKBEM)) L. Staphylococcus
epidermidis (&R 7 N U BK¥) . Staphylococcus saprophyticus . Staphylococcus capitis |
Staphylococcus cohnii, Staphylococcus xylosus . Staphylococcus warneri., Staphylococcus hominis,
Staphylococcus simulans, Staphylococcus intermedius., Staphylococcus sciuri, Staphylococcus
lugdunensis 72 £ D coagulase-negative staphylococchi (27 77 —E¥@&ET KU KE) .
Streptococcus pneumoniae (FiREHERE (R=V VSR K ONTHER) ). Streptococcus
agalactiae , Streptococcus pyogenes ({LRR M GHER ) | Streptococcus equi (BREHE) .

Streptococcus bovis, Streptococcus mitis , Streptococcus mitior , Streptococcus milleri, Streptococcus
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sanguis (B2 7 A ZBEEHERE) | Streptococcus viridans (FBEHE) | Streptococcus salivarius (HE
WOHESHEKES) . Streptococcus morbillorum, Streptococcus Group G, Streptococcus Group F,
Rhodococcus equi (@ Ry B R -7 A1),

T7 LEEFRER
Achromobacter xylosoxidans, Acinetobacter anitratus, Acinetobacter Mwoffii, Acinetobacter
baumannii (7R "N7 B — « Ny~ =A), Aeromonas hydrophila (=2E} A - & R
2 7 4 ), Aeromonas sorbria, Aeromonas caviae, Alcaligenes faecalis, Bordetella bronchiseptica
(REXUMEER) . Brucella melitensis (< V2 &) . Campylobacter coli (J1 v ¥R/
H— ), Campylobacter jejuni (1> ¥R X —+ V=V a2=), Citrobacter freundii,
Citrobacter diversus, Citrobacter koseri, Citrobacter amalonaticus, Enterobacter aerogenes (T
VTunRy H— T RR) | Enterobacter (Pantoea) agglomerans, Enterobacter cloacae
(mvFanyZ—-r a7 ix), Enterobacter sakazakii (=27 /N7 Z—« %)
Escherichia coli CRBFH) | Escherichia hermannii, Gardnerella vaginalis, Haemophilus influenzae
(fvon=rsFill (B—F7F~v—EBHEERVTT V) VIHEEZET)).
Haemophilus parainfluenzae (7’37 A > 7 VW), Haemophilus ducreyi (81 TIHE) .
Helicobacter pylori («~~1 a/37 X — + ©'12 V) Neisseria meningitidis (BEERE) . Neisseria
gonorrhoeae (MW (B —F 7 Z~—EBMEE. Y=V I VIEER AR F /)<L v
MR 2 &3e) ). Hafnia alvei, Klebsiella pneumoniae (FiJR¥FH) . Klebsiella aerogenes,
Klebsiella ozaenae (REW). Klebsiella oxytoca (7 V7L =5 « % M), Moraxella
(Branhamella) catarrhalis, Morganella morganii (F6/V 7 % 5 « &)V H =) Proteus mirabilis
(FuT oA IF Y R), Proteus vulgaris (7’27 7 & « 7/VH V) R), Proteus penneri,
Providencia rettgeri, Providencia stuartii, Providencia alcalifaciens, Pasteurella multocida (/X
AY VT - =)V b F), Plesiomonas shigelloides (VA EF R « a5 R),
Pseudomonas aeruginosa (¥kIBW) . Pseudomonas putida (v =— REFT R « TFH),
Pseudomonas alcaligenes, Burkholderia (Pseudomonas) cepacia (/N—2 HZNVT VT (V=
— KEFR) "+ BXUT) . Pseudomonas fluorescens (& JEB) . Pseudomonas stutzeri,
Pseudomonas pseudomallei (FAEJHE). Pseudomonas acidovorans & . Salmonella enteritidis
(BBRE) typhi (F7 AH) 72 & D Salmonella spp. (F/VERTJR) . Serratia marcescens
(BH) . Serratia liquefaciens (87 F7 « V7 77T R), Serratia rubidaea, Shigella
sonnei (V2 3XARRIE) . Shigella flexneri (7 V7 ZAF—FRFIE) . Shigella boydii (R4 Rk
B ) | Shigella dysenteriae (EEIRFIE) | Vibrio cholerae (22 V7 &) | Vibrio parahaemolyticus
Bk 7Y ZH) ., Vibrio vulnificus (¥ 7 VA « /N)v =7 4 71 R) | Yersinia enterocolitica
(BN =T ),
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SR

Actinomyces odontolyticus, Actinomyces meyeri, Bacteroides-Prevotella-Porphyromonas spp.
Bacteroides fragilis, Bacteroides vulgatus, Bacteroides variabilis, Bacteroides pneumosintes,
Bacteroides coagulans, Bacteroides uniformis, Bacteroides distasonis, Bacteroides ovatus,
Bacteroides thetaiotaomicron, Bacteroides eggerthii, Bacteroides capsillosis, Prevotella buccalis ,
Prevotella corporis, Bacteroides gracilis, Prevotella melaninogenica, Prevotella intermedia (7°
VART T « £ H—RAFT 4 T), Prevotella bivia, Prevotella splanchnicus, Prevotella oralis,
Prevotella disiens, Prevotella rumenicola, Bacteroides ureolyticus, Prevotella oris, Prevotella
buccae, Prevotella denticola, Bacteroides levii, Porphyromonas asaccharolytica, Bifidobacterium
spp. (B 7 4 R 7 U D LJR). Bilophila wadsworthia, Clostridium perfringens (7 =)V 3/
=B). Clostridium bifermentans, Clostridium ramosum, Clostridium sporogenes (AR 73
AW . Clostridium cadaveris (FEAKH) | Clostridium sordellii, Clostridium butyricum (BEEEH) .
Clostridium clostridiiformis, Clostridium innocuum, Clostridium subterminale, Clostridium tertium,
Eubacterium lentum , Eubacterium aerofaciens ., Fusobacterium mortiferum , Fusobacterium
necrophorum (YEFEAFE) . Fusobacterium nucleatum , Fusobacterium varium , Mobiluncus curtisii,
Mobiluncus mulieris .  Peptostreptococcus anaerobius .  Peptostreptococcus —micros
Peptostreptococcus  saccharolyticus ., Peptococcus  saccharolyticus ,  Peptostreptococcus
asaccharolyticus, Peptostreptococcus magnus, Peptostreptococcus prevotii, Propionibacterium
acnes (IR F =7 F VAT 7 FRR), Propionibacterium avidium, Propionibacterium

granulosum,

Stenotrophomonas maltophilia, Enterococcus faecium (TR AV TR « 7=V T L) K
O methicillin-resistant staphilococchi (A F ) VT FUERE) 13, A v AIZMHEE
RTZERRBOLNTNS, |

5.2 EMEEEFRFHE
REFERRA TAAI 1 FIEZ 30 40T TRBFHFELEE. LEFREOY— 7 HEITHE
250 mg CF9 11 pg/mL, F&E 500 mg THI 23 ug/mL, AE 1 g TR 49 pg/mL L7253,

7272 L. Ca XY AUC OFFICEL T, EHBRE DM A2 A EMBEMEIIR DN T
W2, SHIT, 250mg D 2 g [ZHET A L, M V7T 2 A 1X 287 mL/min 7> 5 205

mL/min IZE T332 Z ER@FDH LN TV B,

RN TAAE 5 40T THR—F ABELERSA, MFFRED — 7 EIXHE 500
mg TR 52 ug/mL, & 1g T 112 pg/mL & 725,

AF 1 g DREHEER 252, 347, 5O 3IBEOKRGIETHR L v 23— " —HBk
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DWER SN TN D, A B O MAE PRE O v — 27 B3, £ €41 110 pg/mL, 91 pg/mL,
94 ug/mL TH > 7z,

AFK| 500 mg ZFRIRNIRE L7256 OMmEH A o RXR AREIX, 5% 6 FFfE T 1 pg/mL
UTFIE T 2,

BHERENEERBE TSI LORERGEZITHIHE. AR LOEREFLELSZ
X,

BB IER 2 BE TIL, A v~k AOWMRIBHNITK 1 R TH 5,
A0~ LD MR AREARITHN 2% TH 5,

BEEDHK 70%H, 12 B IIIREED A v _Rxn & L TRPICHREES v, Thid
FEDRHPEINIIZ & A EBRE SN2V, AAI 500 mg ORERITIE, RP A TR LRE
TXECK 5 FFBI & T 10 pg/mL 2B X AEICR N2, EH 2 BHEREL AT AMA T8 RFH T
1T 500 mg XX 6 Bl Z 212 1 g 2R ET D2 HEDHE . MWFH XIIRPIZA B _RR LD
BRIIZDO N7,

A aRF L OME—OREYITMEFRICAEETH 5,

AR AT, LBEREREA BE OMERHIKESTIT L A EOEREE ORI L TR
EHEREBNLTEY ., 2 OMEOKBEMHEICLERBEL EICRET S,

/NRTOFR T, NRIZBITBAAFIOEDENBIIRADHE ERETHD Z LIRS
NTNWD, 2 BABO/NETDRA TR AOHEIEFHITK 1.5~23 B THY . Eipgh
HEIX 10~40 mg/kg DHAESIH TR & 25,

BR2BE COEMBHEARTII, AR 0MEI VT 7 RZ7 VT F=02
TIUREMBETLZLENRENTVL, BREEDHDBETIIREEBOREEZITI 2 L,

EE TOERYBERR CIX MBI 7 LT F=r 2 U TS ADET LABEL T,
AURIADMEZ VT 5V ABMETT5 2 L RRENTNS,

R BEE TOEYBERE TIX, IFRBIZL D A v XX LDOEYFREA~DEEITRE
LTV,
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53 RIRKREZEMET—4
YRR T, BIRTOA R LADBRHFRIBFENTRINTWS, 72, BHE (500
mg/kg) TOLBFHEMERBRD LTS,

PR RA~DFE L LTIX, BHE (>2000 mgkg) TOAT v hTOREHEL A XT
DIEHRH B TVNND,

i - EE T ORI 50 LDs 1% 2000 mgkg BTH 5, RERSHMERER (6 » AL
M) Ti., B 500 mgkg 2% E LA X TORMER AT A —F O F il kO E
BN, BEOEEOANRRBD LN TS,

INETEMINTE SRR T, ZAFREOWREOET L AIFEOLNT, Ty b
EOYP NV TRABREGTHREZRE LERRTH, £EEEAMETEEO= TV RITFE
DonEhole, 7y FTOF O (BRED) KERAIIHT 2 EZERIL 120 mgkg Th
Sz, PV TOFHAOAIZE TIE, 500 mgkg ZRE LIS REORERNE N LR
HoNTz,

FRERE KD bHEBY T A o _RR AT DRZENFm N LWV =BT RIREN
TV, BB T, AENFICREGREAFMEIRENT,

FHYRRICBN T, AnRAOM—DRHYOEET 2T 7 A MIRETH 2T,

6. HEHIZFHMFH
6.1 EH—E
AENIHEARCARSEATHY . BEA L LTEKRET N Y AEEHET 5,

62 BEEER
L DIYNIRESIIAIM LN T &

AFix, LT OIK L BEATRETH S,
- 0.9%E{bT Y U AWK
- 5% XX 10% 7 R Bk
- 0.02%RBE/KFT MY U AEMAT 5% 7 R UK
- 0.9%EALT N T AEMAT 5% T N UBERR
0.225%3 T MV v A EMZ 1= 5% 7 R FERR
- 0.15%MAb I V U 2 EMZ T 5% 7 R UK
- 25% 30 10% < > = b — AR
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6.3 ERHAR
AF|OEERIIRIZ 4 £RTH D,

6.4 BIZLEDIE
30CU T CHRIFTDHZ L,
W LN &,

AR ZFER CRTEEET 2BICIE, PR EHICCEE L TERT 2 Z LR sh
Do WRROAFNITT SITHEATIZ L L L, RUEZATHREFEZLELTLIHETH. &

JB& LT 24 RFLLNIZER T2 Z &,

. REM% T R R
25°C 4°C
LUT ok & A28 (1~20 mg/mL) DOFE
*0.9%HbF MU U AEIR 8 48
*5% 7 R UMK 3 14
*0.225%316T Y U AEMZTZ 5% 7 R UHEEK 3 14
*0.9%¥E T MU U AEMZTZ 5% T R URBER 3 14
*0.15%HELH Y U L EMZT- 5% 7 N U REEIR 3 14
*25%X1% 10%~ > = h—/L A AR 3 14
*10% 7 KR 2 8
*0.02%KBEKFRT MY U AEMZ T 5% R R 2 8

AFNOEERIIHE L 72N &,

6.5 BROMERUVERE

N TFABOILRTH L. TAIXF Yy P THEHA LI Type LITANS T AL THD,

2E3

ATRRELS0mg XX 1gZ2ERTHI0MTLE1FELT D,

6.6 EARURYZNEDEE

Fie42 I THE - Hikl 22RO L, BRERICIIEENREBEBRIEZITY 2 L,

RRIIREANCHAT D2 &,

NATMITRTEWEBTTH S,

I
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7. BLERGERMA
AstraZeneca UK Limited
600 Capability Green,
Luton, LU1 3LU, UK.

8. KRES
Meronem 500 mg £ - PL17901/0029
Meronem 1 g #EM - PL17901/0030

9. RPRERABA EARZEEHH
200145 A 11 H

10. XE& (—8B) ETH
200747 HSH
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Summary of Product Characteristics

1. NAME OF MEDICINAL SPECIALTY

MERREM 500 mg powder for intravenous injectable solution
MERREM 1000 mg powder for intravenous injectable solution

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

MERREM 500 mg powder for intravenous injectable solution:
One vial contains:
meropenem trihydrate 570 mg, equal to 500 mg of anhydrous meropenem

MERREM 1000 mg powder for intravenous injectable solution:
One vial contains:
meropenem trihydrate 1140 mg, equal to 1000 mg of anhydrous meropenem

See section 6.1 for excipients |

3. PHARMACEUTICAL FORM

Powder for intravenous injectable solution.

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

Merrem is indicated, in adults and children, for the treatment of the following
infections caused by one or more bacteria sensitive to meropenem:

Pneumonia and nosocomial pneumonia

Urinary pathway infections

Intra-abdominal infections

Gynecological infections, such as endometritis and PID

Skin and soft tissue infections

Meningitis

Septicemia

Empiric treatment, alone or in combination with antiviral or antifungal agents, of
presumed infections in patients with febrile neutropenia.

Merrem has proved to be efficacious, alone or in combination with other
antimicrobials, in the treatment of polymicrobial infections.
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Intravenously administered Merrem, alone or in combination with other antibacterial
agents, has been successfully used in cystic fibrosis patients with chronic infections
of the lower respiratory airways. Eradication of the micro-organisms has not always
been proved.

4.2 Posology and method of administration

Adults

The dose and duration of therapy must be established on the basis of the type and

severity of the infection, and the condition of the patient.

The recommended daily dose is the following:

e 500 mg i.v. every eight hours in the treatment of pneumonia, urinary pathway
infections, gynecological infections such as endometritis and PID, or skin and soft
tissue infections;

e 1 g i.v. every eight hours in the treatment of nosocomial pneumonia, peritonitis,
presumed infections in neutropenic patients, septicemia;

e 2 g every eight hours in the treatment of meningitis;

e 2 g every eight hours in the treatment of cystic fibrosis.

As in the case of other antibiotics, caution is recommended when meropenem is
used in patients in particularly critical condition with lower respiratory airway
infections known or suspected to be due to Pseudomonas aeruginosa.

During the treatment of infections due to Pseudomonas aeruginosa, it is
recommended to perform a sensitivity regularly.

Dose in adult patients with renal impairment
The dose must be reduced as follows in patients whose creatinine clearance is less
than 51 ml/min:

Creatinine clearance Dose (based on unit doses of Interval between
(ml/min) 500 mg, 19, 29) administrations
26-50 one dose every 12 hours

10-25 half a dose every 12 hours

<10 | half a dose every 24 hours

Merrem is removed from the circulation during hemodialysis. If it is necessary to
continue Merrem treatment, it is recommended to administer that unit dose of
meropenem (depending on the severity and type of infection) upon the completion of
the hemodialytic procedure with the aim of returning plasma concentrations to
therapeutically efficacious levels. No data are available concerning the use of
Merrem in patients undergoing peritoneal dialysis.
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Dose in adult patients with hepatic impairment
No type of dose reduction is necessary in patients with impaired hepatic function
(see section 4.4).

Elderly patients
No dose reduction is necessary in elderly patients with normal renal function or
creatinine clearance levels of more than 50 ml/min.

Children

The recommended dose for children aged between three months and 12 years is
10-20 mg/kg every eight hours, depending on the type and severity of the infection,
the sensitivity of the pathogenic agent, and the condition of the patient.

In the case of febrile episodes in neutropenic patients, the recommended dose is 20
mg/kg every eight hours.

Children weighing more than 50 kg should be given the adult dose.

The recommended dose in the case of meningitis is 40 mg/kg every eight hours.
The recommended dose in the case of cystic fibrosis is 40 mg/kg every eight hours.
No data are available concerning pediatric patients with impaired renal function.

METHOD OF ADMINISTRATION
Merrem can be administered intravenously as a bolus injection over about five
minutes, or as a 15-30 minute infusion.

Merrem for intravenous use must be reconstituted with water for injectable
preparations (10 ml per 500 mg of meropenem or 20 ml per 1000 mg di
meropenem). These reconstitutions lead to meropenem solutions of approximately
50 mg/ml.

The reconstituted solutions are clear or pale yellow in colour.

Merrem for intravenous use can be reconstituted using compatible solvents (50-200
ml) (see sections 6.2 and 6.4).

4.3 Contraindications

Hypersensitivity to the active ingredient, any of the excipients, or any other
substances that are closely related in chemical terms.

4.4 Special warnings and precautions for use

Patients with a history of hypersensitivity to carbapenems, penicillins or other beta-
lactam antibiotics may be hypersensitive to Merrem. As in the case of all of the other
beta-lactam antibiotics, rare hypersensitivity reactions have been reported (see
section 4.8).

The use of Merrem, like other antibiotics, may favour the development of insensitive
micro-organisms, and so patients need to be continuously monitored.
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The use of Merrem is not recommended in the case of infections sustained by
methicillin-resistant staphyococchi.

Antibiotics should be prescribed cautiously to subjects with a history of
gastrointestinal disease, particularly colitis.

Pseudomembranous colitis, which may vary from mild to life threatening and can be
observed with practically all antibiotics, has rarely been reported with Merrem.

It is therefore important to consider a diagnosis of pseudomembranous colitis in
patients who develop diarrhea when receiving Merrem.

Although some studies indicate that a toxin produced by Clostridium difficile is one
of the primary causes of antibiotic-related colitis, other causes should also be
considered.

Prudence is required when considering the co-administration of Merrem and
potentially nephrotoxic drugs. See section 4.2 for the posology.

Pediatric use

The efficacy and tolerability of Merrem have not been established in children aged
less than three months; its use under this age is therefore not recommended.

There is no experience concerning its use in pediatric patients with altered renal or
hepatic function.

Use in patients with renal insufficiency
See section 4.2. for dosing recommendations.

Use in patients with liver diseases
The use of Merrem in patients with hepatic diseases requires careful monitoring of
hepatic function (e.g. the determination of transaminase and bilirubin levels).

Keep out of the reach of children.

4.5 Interactions with other medicinal specialties and other forms of interaction

Probenecid competes with meropenem in active tubular secretion by inhibiting its
renal excretion and consequently increasing its elimination half-life and plasma
concentration. However, the simultaneous administration probenecid and Merrem is
not recommended insofar as the activity and duration of action of Merrem
administered without probenecid is adequate. The potential effect of Merrem on the
protein binding and metabolism of other drugs has not been investigated.

The protein binding of Merrem is very low (about 2%), and therefore no interactions
with other drugs are expected.
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Merrem has been administered simultaneously with many other drugs, apparently
without giving rise to any undesired reactions.

Merrem can reduce the serum levels of valproic acid. In some patients, sub-
therapeutic levels may occur.

However, with the exception of probenecid, no specific studies of drug interactions
have been carried out.

4.6 Pregnancy and lactation

Pregnancy
The safety of using Merrem in pregnant women has not been established. No

adverse effects on developing fetuses were observed during the preclinical studies.
Merrem should not be used during pregnancy unless the potential benefit justifies
the potential risk for the fetus. In any case, it must be used under direct medical
supervision.

Lactation

Very low concentrations of meropenem have been detected in animal milk.

Merrem should not be used in breastfeeding women unless the potential benefit
justifies the potential risk for the breastfeeding child.

4.7 Effects on the ability to drive and use machinery

No data are available concerning the effect of Merrem on the ability to drive and use
machinery, but no drug effects on such activities are expected.

4.8 Undesired effects

Severe side effects are rare. The following undesired effects have been reported
during during clinical trials:

e Jocal injection site reactions: inflammation, thrombophlebitis, pain at the injection
site;

e sytemic allergic reactions: systemic allergic raections (hypersensitivity) may rarely
occur after the administration of meropenem. These reactions may include
angioedema and manifestations of anaphylaxis;

e skin reactions: rash, pruritus, urticaria. Severe skin reactions, such as erythema
multiforme, Stevens-Johnson syndrome and toxic epidermic necrolysis, have
rarely been observed,;

e gastrointestinal system: abdominal pains, nausea, vomiting, diarrhea;

e hemopoietic - system: thrombocythemia, eosinophilia, thrombocytopenia and
neutropenia (including very rare cases of agranulocytosis), leukopenia. Some
subjects may be positive to Coombs’ test (direct and indirect); cases of a
reduction in thromboplastin time have been observed;
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e hepatic function: Increased serum levels of bilirubin, transaminases, alkaline
phosphatase and lactic dehydrogenase have been reported in isolation or
together,;

e central nervous system: headache, paresthesia; convulsions have been rarely
reported, although no causal correlation has been established;

e other: oral and vaginal candidosis.

4.9 Overdose

Accidental overdoses may occur during treatment, particularly in patients with
impaired renal function. The treatment of the overdose should be symptomatic. In
patients with normal renal activity, the drug will be rapidly remaved by the renal
emunctory; in subjects with impaired renal function, the drug and its metabolite will
be removed by hemodialysis.

5. PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Other beta-lactam antibiotics, carbapenems

ATC code: JO1DHO02

Meropenem is a parenteral carbapenem antibiotic, stable to human renal
dehydropeptidase-1 (DHP-I).

Meropenem exerts its bactericidal action by interfering with the synthesis of the
bacterial cell wall.

The ease with which it penetrates bacterial cells, its high degree of stability to all
serino-p-lactamases, and its high affinity for penicillin binding proteins (PBPs)
underlie the potent bactericidal action of meropenem against a wide spectrum of
aerobic and anaerobic bacteria. Its bactericidal concentrations are generally
between its minimum inhibitory concentration (MIC) and double the same values.
Meropenem is stable in sensitivity tests, and such tests can be performed using the
usual routine methods.

In vitro tests demonstrate that meropenem acts synergistically with various
antibiotics. It has been demonstrated in vitro and in vivo that meropenem has a post-
antibiotic effect on gram-positive and gram-negative bacteria. A single set of
sensitivity criteria for meropenem is recommended on the basis of its
pharmacokinetics and the correlation of cinical and microbiological outcomes with
the diameter of the inhibition zone and minimum inhibitory concentrations of the
infecting organisms.

CLASSIFICATION METHOD OF EVALUATION

Diameter of inhibition
zone (mm) MIC breakpoint (mg/l)
Sensitive > 14 <4
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Intermediate 12-13 8

Resistant <1 >16

The in vitro antibacterial spectrum of meropenem includes the majority of clinically
relevant gram-positive and gram-negative aerobes and anaerobic strains, as
detailed below:

Gram-positive aerobes:

Bacillus spp., Corynebacterium diphtheriae, Enterococcus liquifaciens, Enterococcus
avium, Erysipelothrix rhusiopathiae, Listeria monocytogenes, Lactobacillus spp.,
Nocardia asteroides, Staphylococcus aureus (penicillinase negative and positive),
coagulase-negative staphylococchi, including: Staphylococcus saprophyticus,
Staphylococcus capitis, Staphylococcus cohnii, Staphylococcus xylosus,
Staphylococcus warneri, Staphylococcus hominis, Staphylococcus simulans,
Staphylococcus intermedius, Staphylococcus sciuri, Staphylococcus lugdunensis,
Streptococcus pneumoniae (susceptible and resistant to penicillin), Streptococcus
agalactiae, Streptococcus pyogenes, Streptococcus equi, Streptococcus bovis,
Streptococcus mitis, Streptococcus mitior, Streptococcus milleri, Streptococcus
sanguis, Streptococcus viridans, Streptococcus salivarius, Streptococcus
morbillorum, Streptococcus cremoris, Streptococcus Gruppo G, Streptococcus
Gruppo F, Rhodococcus equi.

Gram-negative aerobes:

Achromobacter xylosoxidans, Acinetobacter anitratus, Acinetobacter Iwoffii,
Acinetobacter baumannii, Aeromonas hydrophila, Aeromonas sorbria, Aeromonas
caviae, Alcaligenes faecalis, Bordetella bronchiseptica, Brucella melitensis,
Campylobacter coli, Campylobacter jejuni, Citrobacter freundii, Citrobacter diversus,
Citrobacter koseri, Citrobacter amalonaticus, Enterobacter aerogenes, Enterobacter
(Pantoea) agglomerans, Enterobacter cloacae, Enterobacter sakazakii, Escherichia
coli, Escherichia hermannii, Gardnerella vaginalis, Haemophilus influenzae
(including R-lacatamase positive strains and ampicillin-resistant strains),
Haemophilus parainfluenzae, Haemophilus ducreyi, Helicobacter pylori, Neisseria
meningitidis, Neisseria gonorrhoeae (including R-lacatamase positive strains and
strains resistant to penicilin and spectinomycin), Hafnia alvei, Klebsiella
pneumoniae, Klebsiella aerogenes, Klebsiella ozaenae, Klebsiella oxytoca,
Moraxella (Branhamella) catarrhalis, Morganella morganii, Proteus mirabilis, Proteus
vulgaris, Proteus penneri, Providencia rettgeri, Providencia stuartii, Providencia
alcalifaciens, Pasteurella multocida, Plesiomonas shigelloides, Pseudomonas
aeruginosa, Pseudomonas putida, Pseudomonas alcaligenes, Burkholderia
(Pseudomonas) cepacia, Pseudomonas fluorescens, Pseudomonas stutzeri,
Pseudomonas pickettii, Pseudomonas pseudomallei, Pseudomonas acidovorans,
Salmonella spp. including Salmonella enteritidis/typhi, Serratia marcescens, Serratia
liquefaciens, Serratia rubidaea, Shigella sonnei, Shigella flexneri, Shigella boydii,
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Shigella dysenteriae, Vibrio cholerae, Vibrio parahaemolyticus, Vibrio vulnificus,
Yersinia enterocolitica.

Anaerobic bacteria:

Actinomyces odontolyticus, Actinomyces meyeri, Actinomyces israeliti, Bacteroides-
Prevotella-Porphyromonas spp., Bacteroides fragilis, Bacteroides vulgatus,
Bacteroides variabilis, Bacteroides pneumosintes, Bacteroides coagulans,
Bacteroides uniformis, Bacteroides distasonis, Bacteroides ovatus, Bacteroides
thetaiotaomicron, Bacteroides eggerthii, Bacteroides capsillosis, Bacteroides
buccalis, Bacteroides corporis, Bacteroides gracilis, Bacteroides levii, Bacteroides
caccae, Bacteroides ureolyticus, Prevotella melaninogenica, Prevotella intermedia,
Prevotella bivia, Prevotella corporis, Prevotella splanchnicus, Prevotella oralis,
Prevotella disiens, Prevotella rumenicola, Prevotella oris, Prevotella buccae,
Prevotella  denticola, Prevotella levi, Porphyromonas  asaccharolytica,
Porphyromonas gingivalis, Bifidobacterium spp., Bilophila wadsworthia, Clostridium
perfringens, Clostridium bifermentans, Clostridium ramosum, Clostridium
sporogenes, Clostridium cadaveris, Clostridium sordellii, Clostridium butyricum,
Clostridium clostridiiformis, Clostridium innocuum, Clostridium subterminale,
Clostridium tertium, Eubacterium lentum, Eubacterium aerofaciens, Fusobacterium
mortiferum, Fusobacterium necrophorum, Fusobacterium nucleatum, Fusobacterium
varium, Mobiluncus curtisii, Mobiluncus mulieris, Peptostreptococcus anaerobius,
Peptostreptococcus micros, Peptostreptococcus saccharolyticus; Peptococcus
saccharolyticus, Peptostreptococcus asaccharolyticus, Peptostreptococcus magnus,
Peptostreptococcus prevotii, Propionibacterium acnes, Propionibacterium avidium,
Propionibacterium granulosum, Veillonella parvula, Wolinella recta.

Strenotrophomonas (Xanthomonas) maltophilia, Enterococcus faecium and
methicillin-resistant staphilococchi have proved to be resistant to meropenem.

5.2 Pharmacokinetic properties

In healthy volunteers, the infusion (over 30 minutes) of a single dose of Merrem
leads to peak plasma levels of about 11 mcg/ml for the 250 mg dose, 23 mcg/ml for
the 500 mg dose, 49 mcg/ml for the 1 g dose, and 115 mcg/ml for the 2 g dose.
However, there is no absolute pharmacokinetic proportionality with the administered
dose in terms of Cmax or the AUC. Furthermore, it has been observed that plasma
clearance is reduced from 287 to 205 ml/min per dose band from 250 mg to 2 g.
Again in healthy volunteers, the injection (over five minutes) of a single dose of
Merrem leads to peak plasma levels of about 52 mcg/ml for the 500 mg dose and
112 mcg/ml for the 1 g dose.

Bolus injections of 1 g of Merrem over two, three and five minutes have been
compared in a three-way crossover study.

The time of administration of the injections led to peak plasma levels of respectively
110, 91 and 94 mcg/ml.
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Plasma meropenem levels go down to 1 mcg/ml or less six hours after the
intravenous administration of a 500 mg dose of Merrem.

In subjects with normal renal function, multiple doses administered at 8-hour
intervals do not lead to the accumulation of meropenem. In subjects with normal
renal activity, the plasma half-life of meropenem is about one hour.

The binding of meropenem to plasma proteins is about 2%. About 70% of the
administered antibiotic is found unchanged in urine over 12 hours, after which only
minimal urinary excretion is detectable. Urinary menopenem concentrations of more
than 10 mcg/ml are maintained up to five hours after a Merrem dose of 500 mg. In
volunteers with normal renal function, no plasma or urinary accumulation of
meropenem has been observed after the administration of 500 mg every eight hours
or 1 g every six hours.

The only metabolite of meropenem is microbiologically inactive.

Meropenem penetrates most body fluids and tissues very well, including the
cerebrospinal fluid of patients affected by bacterial meningitis, in whom higher
concentrations than the minimum inhibitin the majority of bacteria are reached.
Pharmacokinetic studies in children have shown that the pharmacokinetic profile of
meropenem is essentially similar to that observed in adults.

The plasma half.life of meropenem increases to 1.75 hours in children aged 3-5
months. Meropenem concentrations increase with dose increases in the dose range
of 10-40 mg/kg.

Pharmacokinetic studies in patients with renal insufficiency have demonstrated a
correlation between the plasma clearance of meropenem and that of creatinine.
Adjustments of the daily meropenem dose are therefore necessary in patients with
impaired renal function.

Pharmacokinetic studies in elderly patients have demonstrated a reduction in the
plasma clearance of meropenem that correlates with the age-related reduction in
creatinine clearance.

Pharmacokinetic studies in patients with liver diseases have not revealed any
change in the pharmacokinetic profile of meropenem.

5.3 Preclinical safety data

Animal studies indicate that meropenem is well tolerated at renal level.-

Animal studies have demonstrated that only high doses of the drug (500 mg/kg)
have a nephrotoxic effect.

Effects on the central nervous system: convulsions in rats and vomiting in dogs have
only been observed at high doses (< 2000 mg/kg).

The intravenous LDS50 in rodents is more than 2000 mg/kg. Only mild effects have
been observed in repeated dose toxicity studies (up to six months), including a small
reduction in red blood cell parameters and increased liver weight in dogs treated
with doses of 500 mg/kg.

No evidence of mutagenic potential was found in the five genotoxicity studies carried
out, nor any evidence of reproductive or teratogenic toxicity in studies of the highest
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doses in monkeys and rats; the no-effect dose relating to the (mild) loss of body
weight in rat generation F1 was 120 mg/kg.

An increased incidence of abortions was found in preliminary studies of the dose of
500 mg/kg in monkeys.

Dermal ulcerations have been observed in the areas exposed to contact with the
urine of dogs treated with doses of 500 mg/kg. However, these could be prevented
and cured by protective creams.

There is no evidence of any increased sensitivity to meropenem in young animals in
comparison with adult animals.

The intravenous formulation was well tolerated in tolerability studies.

Preclinical studies showed that the only metabolite of meropenem had a similar
toxicological profile.

6. PHARMACEUTICAL PARTICULARS

6.1 List of excipients

Merrem, a powder for an intravenous injectable solution, contains anhydrous sodium
bicarbonate as excipient.

6.2 Incompatibilities

Merrem must not be mixed or added to other drugs.
Merrem is compatible with the following infusion fluids:
0.9% sodium chloride solution,

5% or 10% glucose solution,

solution of 5% glucose and 0.02% sodium bicarbonate,
solution of 0.9% sodium chloride and 5% glucose,
solution of 5% glucose and 0.225% sodium chloride,
solution of 5% glucose and 0.15% potassium chloride,
2.5% or 10% mannitol solution,

solution of normosol-M in 5% glucose

6.3 Shelf life
4 years

6.4 Special storage precautions

Keep the unreconstituted product at ambient temperature.
It is recommended to use freshly prepared reconstituted Merrem injectable and
infusion solutions.



AARRLIKFIY 1.6 NEICHTHERKRECETIEH Page 45

However, Merrem solutions remain stable at ambient temperature (up to 25°C) or
under refrigeration (4°C) as described in the following table:

Stability of reconstituted Merrem

Solvent Period of stability (hours)

Up to 25°C 4°C
Merrem reconstituted with water for injectable 8 48
preparations

Solutions (1-20 mg/ml) of Merrem prepared

using:

¢ Isotonic 0.9% sodium chloride 8 48
e 5% glucose 3 14
e 5% glucose and 0.225% sodium chloride 3 14
e 5% glucose and 0.9% sodium chloride 3 14
e 5% glucose and 0.15% potassium 3 14

chloride

o 2.5%, 10% mannitol for infusion 3 14
e Normosol-M in 5% glucose for infusion 3 14
e 10% glucose 2 8
e 5% glucose and 0.02% sodium 2 8

bicarbonate for infusion

Merrem solutions mut not be frozen.

6.5 Nature and content of container

Type 1 glass vials closed with a halobutylic rubber stopper and sealed with an
alluminium ring.

Packages:

Ten 500 mg vials of meropenem
Ten 1000 mg vials of meropenem
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6.6 Instructions for use

See section 4.2. Standard aseptic techniques must be used during the phases of
reconstitution of the powder with the solvents, and administration.
The reconstituted solutions must be shaken before use. The vials are monodose.

7. MARKETING AUTHORISATION HOLDER

AstraZeneca S.p.A.
Palazzo Volta

Via F. Sforza
Basiglio (MI)

8. MARKETING AUTHORISATION NUMBER

MERREM 500 mg powder for intravenous injectable solution
Ten 500 mg vials — AIC 028949081

MERREM 1000 mg powder for intravenous injectable solution
Ten 1000 mg vials — AIC 028949093

9. DATE OF FIRST AUTHORISATION/RENEWAL OF AUTHORISATION

Official Gazzette No. 202 of 31.08.2001 - Renewal:

10. DATE OF (PARTIAL) TEXT REVISION

28 July 2003
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SN2V, Lo RY DEBKEE K OB 2 AR OB OFREMITAE S L TR,
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AHIOEBREERIIIERITENTD (2%), oY L OMBEERITRVEEZ LN
60

D2 < OFEY L DRI GERTTo TV, BERIZRB® bz,

ASATaBOMBETRELETIEDZLAHY, —HOBETII, WREELTED
DATREMEDS B D

T2 L TRy FEERE EYRBEER BT 2 R EDHTIRIIER S 1L TuRn,

46 HFim. BREmADOERE

<t3iE>

EIm~DE 5 DR EWEIIHEL SN TWVRY, FBRARR TIIRE~OREEFLRIIRDL
Nghoiz,

R OEMETIL, ARESBRE~DEREEZ LEb2 G a5 REREEEZDZ L,
DX RBEICH, EMOBEEERTTRETAZ &,

<$EZ3HMw>

EE TIIFERITRRED A o R LABBE I N TV D,

BHREBEROLXMIZIT, AREFPLR~DOERMEEZ LED OB EE2RERELEZLD T
&

4.7 BEERUBWIREEEA~DE
1L K OARIERE I ~DOARBI DR BT 27 — ZIIAF LT RWE, £0 X H 7
EE~DOEFNOEEI LN EEZOND,

48 BIHERA
BEORERIZTENTH D, UTORERAREBRRR TRESN TV,

- JRFTR7R ST ERALERS « RAE, MASPERIRA . EHERALETR,

- Z2HET VARG - AR AERERIC, 2FMT VAR K GREUE) A
FNIZALAAEERD Y, MERBERORT 7 0 7% —KERRZENREZIDN
5o

- REERIG : 3B, £ DFE. B, 2B, AT 4 —T VR - Va Y VEGR,
FEERFEFRMAED L > REEORBRISHENICHES L TWE,

- BIB% IR, EBO, EH, THL,

- ¥R M/ MRIMGE, FEEERINZ. /MR, FFERBD GEEICENTHDHE
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FERIERE Z B ) . AMERED, —HOERE T, 7 — L2 2ARBRENEET S 2L
NHY (BEEXUEE). ba ARSI XF U RROERIEF TRO LTV D,
- HERE Uy, RTURTIF—E, TALY TF AT 7 Z—E, ILERIK
REROMBEBP L)V EFR, BRATUIHEL THEESNTND,

- PHRERRER B, SRR, RN TNICHE SN TWAR, RRBFRIGED LN
TR,

- FOM  AEROED T FE,

49 BEHXRS

FICBHEREDH L BEDOIHE T, MENLTAERENELDZZLEHD, BER
EOIRFIIXERIETITY 2 &, BHEENIER2BE T, FRAIXBHIEIZ X - TEDD
CHEH S 2, BREEREDOH D BE TIL, AF R OE OREWITMERENTIZ L > TR
ETBHZLITRD,

5. EEBFRFME

5.1 EHZEMFHE

FOMDB —F 7 ZLZRHAEYME. IR LTE

ATC =— K : JOIDH02
ABRFNIFERADHINARRLRTEYETHY £ BT FeXrF 5 —¥ -]
(DHP-I) IZRETH D,

FE OMIRBES R AP ET 2 2 & T, REFEAERT,
MEMRA~OBRBERFEHTHY, TTORY v— B —F 7 F~w—F T 5B VEE
M ~_=) AEGERB (PBP) ITHT DEWVEMEZRT 2 L0 b, HFRIER USRS
MBI+ BIRVAE A N L2A L, RAORREEAZTT, RERELEY. &
/INFEBETRILEEE (MIC) O FD 2 EDERETH D,
ABRRAMIEZHERRICBWTEFNTHY . ABRITEEONL—F L OFIETERT
2, |

Invitro RE TIX 4 ODHAEWE & ORFIEAPRENTWS, £z, invitro K in vivo
T, AuNXRLIT T LABHEER O T ABEEICHAMERRDIRZ TS Z L0 L
nTW5a, BRI, BREREEMEDFNER (LLEARROBREEOR/NEE
FELIEJEEE) & OFEEEICEE SV A BRI AICOWTORZHEO—EOEERHIE SN S,

. FHlE
Sk | ;
FEE M2 (mm) MIC breakpoint (mg/L)
R =14 <4
R 12~13 8
[G§<3 <11 =16
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A BRE LD in vitro PUE AT MWITIE BIRIICER 27 7 AR O T T LT
SRR NICHRSHEE DO RS E TN TS, FMELUTIORT,

75 LBHFRIER

Bacillus spp. (Bacillus J&). Corynebacterium diphtheriae (V77 1V 7). Enterococcus
liquifaciens . Enterococcus avium . Erysipelothrix rhusiopathiae (MK F+ 3 W) . Listeria
monocytogenes (U AT U 7). Lactobacillus spp. (FLEEFFEE) . Nocardia asteroides,
Staphylococcus aureus (BT NUEKE (RX= ) F—EREROBM)) &, Staphylococcus
saprophyticus . Staphylococcus capitis . Staphylococcus cohnii ,  Staphylococcus xylosus |
Staphylococcus warneri, Staphylococcus hominis, Staphylococcus simulans . Staphylococcus
intermedius , Staphylococcus sciuri, Staphylococcus lugdunensis 72 & D coagulase-negative
Staphylococchi (27 77— BT RV EKH) | Streptococcus pneumoniae (i HEEHEKE (~
=) VRS ERE R ONHER) ) . Streptococcus agalactiae,  Streptococcus pyogenes ({LJEME
HEHEKRE) | Streptococcus equi (BRZTE) | Streptococcus bovis, Streptococcus mitis, Streptococcus
mitior, Streptococcus milleri, Streptococcus sanguis (W74 ZBEEHEKEE) . Streptococcus
viridans (FkIEB) . Streptococcus salivarius (MEVRESHEKE) , Streptococcus morbillorum,
Streptococcus cremoris, Streptococcus Gruppo G, Streptococcus Gruppo F, Rhodococcus equi

(‘j F:—"Yﬁx ¢ :’:7’()0

7 LIRS
Achromobacter xylosoxidans, Acinetobacter anitratus, Acinetobacter Mwoffii, Acinetobacter
baumannii (73R b3 B2 — « Ny~ =A4), Aeromonas hydrophila (=R E} X - & F
1 7 4 ) Aeromonas sorbria, Aeromonas caviae, Alcaligenes faecalis, Bordetella bronchiseptica
REZBUMAERE) . Brucella melitensis (~/VZ#G#) ., Campylobacter coli (712 ¥ v /N7
& — V), Campylobacter jejuni (F > BN Z— =2 =) Citrobacter freundii,
Citrobacter diversus, Citrobacter koseri, Citrobacter amalonaticus, Enterobacter aerogenes (T
YT RaNyg B— .« R R), Enterobacter (Pantoea) agglomerans, Enterobacter cloacae
(myFunyZ—- a7 Hx), Enterobacter sakazakii (=2 T B /N7 H —« - J %)
Escherichia coli (KIFH) | Escherichia hermannii, Gardnerella vaginalis, Haemophilus influenzae
vV (B—F7F~—EBHEERTT BV UVIEEEZST0)) .
Haemophilus parainfluenzae (/3T A > 7 VW), Haemophilus ducreyi (M THE) .
Helicobacter pylori (~1 a/X7 X — - ¥ ) Neisseria meningitidis (RERRAKH) . Neisseria
gonorrhoeae (WE (B —F 7 F~<—EBHE., =YV VUV RUOAXRTF ) <A VU MERE
%&%e)). Hafnia alvei, Klebsiella pneumoniae (FiR¥TE). Klebsiella aerogenes, Klebsiella
ozaenae (RE8BW) | Klebsiella oxytoca (7 V73 =T « 3% ") Moraxella (Branhamella)
catarrhalis, Morganella morganii (FE/VH 37 « ENH =—) . Proteus mirabilis (72T 7 A -
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I T Y R), Proteus vulgaris (7’227 77 A« 7 )VIH U R) | Proteus penneri, Providencia retigeri,
Providencia stuartii, Providencia alcalifaciens, Pasteurella multocida (/XA V5 « <)L h ¥
). Plesiomonas shigelloides (VI AEF R « 7245 R), Pseudomonas aeruginosa

(#kBEH) . Pseudomonas putida (32— NEF R « FFX), Pseudomonas alcaligenes,
Burkholderia (Pseudomonas) cepacia (VX—Z7 FHFNT VT (Va— REFR) - BNXTT),
Pseudomonas fluorescens (B Y1) . Pseudomonas stutzeri, Pseudomonas pickettii, Pseudomonas
pseudomallei FESJEH) . Pseudomonas acidovorans & . Salmonella enteritidis (BFRHE) / typhi

(F7RH) 72 & D Salmonella spp. (FNVERTJE). Serratia marcescens (). Serratia
liquefaciens (27 F7 + V27 77y R), Serratia rubidaea, Shigella sonnei (2 2 R
W) . Shigella flexneri (7 V27 AF—iRFIE) . Shigella boydii (RNA RIRFIE) . Shigella
dysenteriae (EEINFIE). Vibrio cholerae (2 VZ )., Vibrio parahaemolyticus (B €7
VA8 . Vibrio vulnificus (€7 U F « 2N)v =7 4 51 R) | Yersinia enterocolitica (BT v
V=T H),

BREMH -

Actinomyces  odontolyticus .,  Actinomyces  meyeri ,  Actinomyces  israeliti |
Bacteroides-Prevotella-Porphyromonas spp . Bacteroides fragilis , Bacteroides vulgatus .
Bacteroides variabilis, Bacteroides pneumosintes, Bacteroides coagulans, Bacteroides uniformis,
Bacteroides distasonis. Bacteroides ovatus, Bacteroides thetaiotaomicron, Bacteroides eggerthii,
Bacteroides capsillosis, Bacteroides buccalis. Bacteroides corporis, Bacteroides gracilis,
Bacteroides levii, Bacteroides caccae, Bacteroides ureolyticus. Prevotella melaninogenica,
Prevotella intermedia (F"VRT Z + A B — AT 4 7). Prevotella bivia, Prevotella corporis,
Prevotella splanchnicus, Prevotella oralis, Prevotella disiens, Prevotella rumenicola, Prevotella
oris, Prevotella buccae, Prevotella denticola, Prevotella levi, Porphyromonas asaccharolytica,
Porphyromonas gingivalis (R/\V7 4 @EF R « P2 PR R) | Bifidobacterium spp. (€7 4

NX27 7V v NJ&) . Bilophila wadsworthia, Clostridium perfringens (7 = /L3 = H) |
Clostridium bifermentans, Clostridium ramosum, Clostridium sporogenes (AR 7R AH) .
Clostridium cadaveris (B8AKE) . Clostridium sordellii, Clostridium butyricum (BEERE) .
Clostridium clostridiiformis, Clostridium innocuum, Clostridium subterminale , Clostridium tertium,
Eubacterium lentum ., Eubacterium aerofaciens, Fusobacterium mortiferum , Fusobacterium
necrophorum (BEFEATHE ) | Fusobacterium nucleatum, Fusobacterium varium, Mobiluncus curtisii,
Mobiluncus mulieris , Peptostreptococcus anaerobius ,  Peptostreptococcus micros
Peptostreptococcus  saccharolyticus;, . Peptococcus saccharolyticus .,  Peptostreptococcus
asaccharolyticus, Peptostreptococcus magnus, Peptostreptococcus prevotii, Propionibacterium
acnes (7a A =,"7F7Y 7L+ T 7 RR), Propionibacterium avidium, Propionibacterium

granulosum, Veillonella parvula, Wolinella recta,
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Strenotrophomonas (Xanthomonas) maltophilia, Enterococcus faecium (=271 2y 77 A »
7 = U L) K methicillin-resistant staphilococchi (A F 30 Vit FUEKE) 13, A=
NI LEETRT I ERRBO LTINS,

52 EYEREFHEE

RERATIE, FF O 1 HEDOEA B0 5HUL) Tk THETIMPEFREOL—
fEix, FAE 250 mg T/ 11 pg/mL, F& 500 mg TR 23 pg/mL, FE 1g TK 49 pg/mL, A
E2g TI115ugmL TH A,

7272 L. Coax XV AUC 12 L Tid, FENRE DGRBS 72 F EMBIHEIIR S TuniRny,
SHIZ, 250 mg b 2 g [ZWEETH L. MY U7 T 2 1% 287 mL/min 7> 5 205 mL/min
IR T2 EBFOHLNTND, -

Fo, BEBRATI, AFO 1 BEOES (5 48ULE) I2LoTRET 2 MIEFRED
P— 7 fEix, AE500mg TH 52 pg/mL. B 1g TR 112 pg/mL TH 5,

AEI g DR—TFAERE, 247, 350, SHOIERAORGIETHERE LS v 24—
—RBRAEm I TN,

FVER R SRR O MFEHREDO v — 27 EIX, £NE1 110 pg/mL, 91 pg/mL, 94 pg/mL
ThoT,

ZAF 500 mg DEFARNI 514 6 B2, MAEH A =~ 0 AREET | pg/mL LR E TIRT
L7, :

BHREDS IER e fkBRE TIX, 8 RIS L OREHRFIZ L A A e XX AOERITRD O
P, MmN 1 B Th o T,

AR RRAOMIEEARAFEITN 2% TH D, B5SNTAFI DK 70% 43 12 R IZiX
REAETRPICHRE S, ERLBEICRB ENZRPEHEIIER VB TH -T2, A
# 500 mg DEGHITIE, FK SR E TRP A 2R ARED 10 pg/mL £V m< Rz
%, BHEENER2ERE T, SR LIZ500mg B’E, XT6HRItic1g®EL
A, MEEFUTRFIZA TR LAOBRITFED STV,

A TRRLOME—DRFWIL, MEFOIIREETH B,

AR AT, ALIBEREIER BE OMERIK L ST & A EORKRR OMEMIC LT
FHEREFIENL TR Y . (LREEER BE TS OME OB/ BRERENU o
BREIZBET 3,

/NRTOEYEERBR TIZ, A XRXLD/NRTOEYBET 77 ¢+ — /IR A LIEIE
R%THDHZ LRRENTVE,

AR ARRAOMFEF LRI, A% 3 v A0S 5 » HOWRTIX 1.75 BREICER T 5,
A TR ADOMREX, 10~40 mg/kg O E#H CHAMEZRT,
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BAREBE TOEYBERRTIL, AR LRPT VT F=20fEr V7 72D
MCRBATSN TS, o7, BREREOH D BH T | RREROMELT)
2:0

Bl RE COERYEERBR CTIX, MEIES 7 VT F=v 2 V7T ADETEMEEL
T, AXRADIMEZ VTS ABMETTBHZ LR REINTWAS,

FFREBBE TORDEIERR T, A RXL0EYFRET 1 7 4 —/VIZEITRD D
TR,

3 RERKRREMT—4

BRBR T, BERICEL TREERRIFTHD Z EIRINTND,

7=, BHAE (500 mgkg) TOABEBRHEERARIRD LN TS,

PR R~OFE . mHE (22000 mgkg) TOH, T v hTEE, 1 X TIRERMPE
HHNTVWD,

F o B TOEIRPNIREIC X % LDy 12 2000 mg/kg & Y K&V, REKREEERR (&
K65 A) Tix, HE 500 mgkg 285 LicA TR BHKRIMER T 2 —F DT H7RE
DROFFEERMRZ S, BEOCEEBOLBBD LN TND,

INFETEMSNZ S HOBGEEERBRTIE. ZEFRMOFEEOT TV IR H 5
N, FARVT v bTREBHAEBZRE LEZRRTYH, AWEE UIETEEOZ BTV
RO bR oT, F 7y FTO (BRED) FERICHT 2 EFEEIT 120 mgke
ThoT,

FEROFZE TiZ, AR 500 mg/kg 5 LIz VB W TREDORARIE WV Z & 2558
bz,

FHE 500 mg/kg %5 Lo A X ORIZEMT 25 TIIEBIRERFED DN TND A,
REZ )V — L LD TFHENNEEBFRETH DL B2 N5,

BB L D bEEEI TA B _R AT DR E WD T U RIIRER
TUVRLY,

AEMERBRTIX, REFANC B2 A/ERI R ENT,
BHBABRRIZEBNT, A e XX LDOHE—DREYOEET 2 7 4 —MIIRETH T,

6. AR
6.1 MEAlI—%
AFIHERMREFTH Y | Bl L LTEKRBBAET NV V2280 T 5,
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6.2 BEEEE

L DFEPNIBE IIHWML 72N &,

AFNiL, LT OB EEAFRETH D,
0.9% A EHTEIR

5% 10% 7 R UK
0.02%REEKFRT MU U AEMZ T2 5% T K0 HEEIR
0.9%¥E LT PV T AEMAZ T 5% T R UREER
0.225%/bFT NV U A EMA T2 5% 7 N HEER
0.15%3E B VU L EMATZ 5% 7 NUEER
2.5%X0F 10%~ = b — VIR

normosol-M & H 5%~ KUK

6.3 fEREAR
4 %8

6.4 Mk LDERE
ARGRITRIE TR TIREFT D2 L,

AH)DIEFHE R OCTEAIRIT, BERFCH I L TERT S Z RIS,
IZ L, WRIT=E 25°CLUT) Xidwmkk (4°C) T, TROEY ZEHZ R,

<BREEODREM>
- & EM >.>:z ATHIR | ()
25°CLATF 4°C
HEHBCKICERLUT-5E 8 48
PUF Ok % W81 (1~20mg/mL) DBFE
- 0.9%AEHEIEIR 8 48
c 5% 7 F UK 3 14
+ 0.225%3E 6T U U AEMZTZ 5% T B U REAKR 3 14
- 0.9%ME(bT MU T AEMZ T 5% T KU RERK 3 14
c0.15% AL Y U L EMZTZ 5% 7 F U HERR 3 14
+2.5%. 10%~ = b—/ KB FR 3 14
+ JE A normosol-M &8 5%~ N HEK 3 14
- 10% 7 KU FER 2 8
c 0.02%RBEAKET MU T AEMZTE 5% T 7wk 2 8

AFNOEWHITHE L 72N &,
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6.5 BROMERUVUEE
e TFABOIT IR TEH U TAIXZy vy 7 TERLIEType L T A4 T A TH B,

<BE>:
AR5 500mg ;10 731 T L
REAF A 1000 mg : 10 251 T /b

66 FAHLDIEE

42THEBROZ &, AR ZBRICERET 5 BR O 5RHICIE, BB R EHERIEEZIT O
zk, .
BRI GRNCHE T 2 &, AT LT 1 EETH B,

7. EERFEEA
AstraZeneca S.p.A.
Palazzo Volta
Via F. Sforza
Basiglio (MI)

8. RREBS
MERREM 500 mg ##{%
500 mg 10 731 7/ — AIC 028949081
MERREM 1000 mg ¥
1000 mg 10 731 7/ = AIC 028949093

9. YIEIARRERALH EZEEHA
A#R (Official Gazzette) No.202. 2001 £ 8 A 31 BIZEH

10. X& (—&) XETH
200347 H 28 H



AORRLIKFIY 1.6 SAEICH T2 FERIKREICRETLIER Page 59

4. EPET—E—F
AstraZeneca FEDMERL LTe B BT O EFEFET —F ~— b+ (Company Core Data Sheet;
CCDS) Z¥#ft L7z,
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AstraZeneca
PSUR Appendix B
Drug Substance Meropenem
Date 5 October 2007
Appendix B

AstraZeneca Core Data Sheet(s)

Core Data Sheet

MERREM/MERONEM™, IV, 500mg, 1g
MERREM/MERONEM™, IV, 500mg, 1g

Date

December 2004
September 2006
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(R P BRRIAME)
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1.7 RERA—ER

REXERHEEKRASHT
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Ex
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RER & —

Bx

R RIERIEMEEICETRA:

A THRFBENTWIRERED S B, BIGE & L TREWEF PERBUE DR 2 G
TWA *EHFAE7 = v LS

xDAv/ﬁﬁ%A47w0%g
fUAv/EﬁmA47W0%
A P A% b 0.5g

B RfERMMSE L TBIRL 72,

CH

li
¥L\——<” )Hf iH

o] K BARERHMEKRSHE
BRFERAA 199549 A (A1 7VBF)
20014 6 A (% v MNEA)D)
ZhEEEIN 2004 45 4 A ({LABMEREIRZE ) \oxb3 5 Zh6E -
hEOBMEO/NRIZRT 2 HEE - BEDB
)
EEEHRE |2004F 98 (RA~OEREIIIT2EEER
)
EIMERER | 20049 A
{LrpigdE= 0
B\N/CHB
CO2H |
O NH CHS
H NN |
Ho-iFjI:{;:;;__s i * 3H:0
HC H H H\CHs
51 BORG - ER
<A T OB 0.25g, 0.5g>
<1 XA TR A a3k AKFH) 0.25g (F74)
< 1A TR X B XR AKF 0.5g (D7)
<F v MUAH : 0.5¢>
-1 ¥y P A B LK 0.5g (F14i)
i BIRIREET Y U A
PhEE - R | L —BRE
<EJSEE>

ABNRACBREOT FUKERB, VUV E
BB, MixkE, BRER. BERE. 7
TS5 (TFoNAT) - IET—D R, KB
B, YrunTE—B JVIVZTIR, =
vrFungE—Rg, EI7FT7E. TuT TR
B, 7T TR, A7V THE,
Va—REFRE, BEHEH., N—27FATY
T kRCT AT TR, SR
vl

<EISIE >

RUE, EEEEERIE, VoY - U
RER, SME - BUE R DRI O Z R,
I REEE. Bk, BEE. Btk (B
REBREEE St . MKk, MEE. B, 18
PEREIR B O " YRR, MR L. B

COe™
X

/jﬂ Q - SHCI - 1O

CZI@
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%EWW% ?EHE%% TEERABE,
IR, IR (RIRRAZED), &
B, BlRESR, BERADO®RRE, BR

2. FEBEGT TR BRI E

(ZhEE -
RICEEE
T3ERL
DEE)

[FE i P BRI E]

(WAFNE, LT 2 £E2FHEETERICRS
IHI L.

- 1 B0 T 38 CLLEDRE, Xt 1 FFHE
LLEFRigR+ 5 37.5CLL E D FEL

- REREA 500/mm’ RBOBEES., Xit
1,000/mm’ KB T 500/mm’ R EHL T 5
ZEBFRISNDEE

() FEBMEIF PERIBE D BB~ DAFI DA
X, BERADTAL RSA 28R L, AK
BOBBIIT L BEBREROEMDS &
T, AF ORI & S h B ERIC
ODWCDOLERTHI L,

GYREMIFPRBIEDBRE~DFERIZH T
ofm\ﬁﬁ&ﬁﬁumW%§%®ﬁﬁ%
EWTH I L, EREMSHALEEIZ
FER SR O N EEERETDH &

(DFEBPEGFERBDEDBE~DFERIIHE
> Tk, FEIBREOBBRAOEETHS
R BARE CHE T RVWERI
EN Em%ﬁ@#ﬁ%ﬂmﬁﬁkbrmm
T5Z &,

R - AR

AFIOERICEL T, ®REFH%KE 3 RZAE
ZLLTEDICHMBR S P HEPHWTL, &
Bk X3 L 0 B RMBNCEI Y B R D&
PRETEAT O 2 &, EbIT. AFIDREHIRH
X, BRIE LT 4 BERET DT L,

L:ﬁ@%@

WHE, FACEATRXAELT, 1B 05~
lgwﬁ)%%aﬁdﬁu/w‘uhm
TTRERET S, B, £ - I\ERIIST
THEEHERT 508, BE - BAMHRYEICIX
1 A2g U)ffi) STHEETHZILBTED,
BE, MRIZIE AR AL LT, 1 B 30~
60mg (F1ff) /kg & 3 ENZHEIL., 30 2Pl
DI TCHEBHET S, kB, £ - BRI
CCHEERERT 528, B - BHEHEREEIC
1. 1 B 120mg (J3l) /kg S THETH &
NTED, 2L, BRAICEBTS 1 BRXA
B2 UMl) 2#HEWVWI LT3,

2 BB AT W ERIR D E
BEBRAIEATRFEAL LT 1 B3 (T
) % 3ENCDBIL., 30 0L BT TRt
E?éo

BODNRIZIEA T ~NR AL LT 1 A 120mg
(ﬁﬁ)kg%3@ ZAEIL, 30 oL ET
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S AEBLTb. 2FL. BB LA
A& 3e (Hil) #BiARVwWI T3,

(Rx-FAR

ICBAET S
ERLDZE
®

HEEOBEBEBEBIZIZIVvTIF=17
U7 Z 2 AE: 30mL/4 A FE) D BE T,
BEEBZR T BEMREHITBRE,
BEOREZHEZ LR LERICRETS
b, (MEERSE), [EhEhHE) OESR)

QAFBIDERIZH T » TiE, HEEORAS
S0, FAIE UCREN 2L,
BROERE EVLERE/NROBEORSIZ
DAL,

=44 TROBETITRE LN &)
(WEHFDOFEDICE b3 v 7 ORFEROD S
BE
@ vTu@gr b)) v AREPOBRE (MHBAE
YER] DESR]
FRIZEE AHN ORI VBRBIEOBEERED S 5 BE
FHRALED LEERS
EE KOBEIIERICRET B L)

(DA TR LKFPICETHEER
DANVASRELFR AR=V ) VRRITET =
LFHAEWMB K LABECRERED H
3 HBE

VAN LR, ABICREMGE. BB,
ERBEOT LA —EREZEC LT
WEEERET5BE
NEEOBEEDOD HBRE R, BHESE
S RRARERBE - T, TH
- BECEETFERAEOREE]. Y
ik DIESMHE,)
HEEDOEEZEDH 2 BE FEENELT
BBENEH DB, )

SyEmEE ((EEE~0okE) OESRE)
OENBBMOARZBEIIFERDEED
BE. 2FRE0BEVWAE (&I K
REERBDDHONDZ EBHD,)
NTAMNAOEERED 5 \VIE PR EE
PHTHRE (BEE, BEREESO PR
BIERBEZ v 290, )

QEBEABRICETIER

(v P TIABRASER 100mL 25FH)
DL, BERSRIEEREEDOH HBE (BR
MEEZHE T 2 LLRICEEEZ N,
ERBENTIRBENND D, ]
NBEEDDH DBE Uky. BT R UL
OBFR Sz 03 < FERBELT D
BENRHB,)
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DEFICEERSIZ W T2l
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—BRLTHERT DI &,
DBREIZEL TR BTV 3 vy 7 BITHRT3
HEBNEBEO ENHEFEE L THBLZ &,
NRERENLRERTRET. BELLH
DOREIZRTE, ToRBEETIZE
ez, B EBIAEBIRER %<ﬁ§?5h
ko
Q5% 3~5 BBXETCRESZLORIERAD
EHIIIFCEE L. RSB LRI
W, fFNCE D B B LB EEL
Tl BB, MEERICHIESTH, 5l
T EEMERERICEE T D &,
GYEBIR SR BRZHEORER BT R Do T
BE, AHREHA®RIAZERLELTR
FoRT BN ERER L., FFRERE
ETHENHEWT5Z L, B, FAFNITR
ZHRFED LNRVEE, BN
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@HBEOREILHET LT, 2B TRE
BRAOEEARAEFER LEEE. &E%
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L, B, MEERICHEZ-oTH, BlEE
ZEROUEBENLHIITL, BREEHO
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B & F AR L, %F@&ﬁ@ﬁ%%ﬁ
HEOBIERIZEEL, BRL LR
53Tz &,
(6)AST (GOT). ALT (GPT) O LHFRH LD
NHEZLERHZ0T, 1 BEUEOFERIZ
BRL Tk BT RERESERTIZ L.

(DFEEEIF PR EE OB B W TIILAT
ZlItEETAI L,

DAFIT, FHRERBAETH D DORRNRE
DohEBACBELTCERATAZ &,
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Feee
s
EALD |3 HEER
EE B2 | s ALV )

E A 4 FRERER - BB A | 5 - SRET
VAV % a=1:3 FH L ORI L | BERIER SR
FrU DA D AT REBOM | THWRY,
A PREMETL.C
L A DORERE
i S T
V=YV
3
4. BIYEA
< R >

FGREEE COBERRABRICRBIT 5 A 515 2683
B 47 #) (1.8%) [CRITERM. £7=, 399 i

(149%) KEBEREEORELEHNRRAD DL
N7, Eb 0l ALT (GPT) & (7.9% :
203 #1/2573 #). AST (GOT) EEB (6.9% :
178 $1/2573 B) . WHEEERIES (3.5% : 82 i
/2345 B) ZEThoT,

HIR%ZOFERRERE 5242 FlHP 567 #

(10.8%) ICEEBREMBORFEE 28 1F
YER MR bz, E2EWERAIX ALT (GPT)
L8 (33%: 174 ) . AST (GOT) £5 (3.0%:
155) %S Thotz, (FEEETH)

MNEORE - BEENEOENBERAR T
BEREEOCEELEHZSLEWERN 52
23 6l (442%) 12, BAONRERAERT
1 703 Fid 107 B (15.2%) 12D BT,
FEREMWERIZTHR (4.5% : 34 $51/755 41) . ALT
(GPT) L& (3.8%:29 $l/754 f5) . AST (GOT)

8 (3.1% : 23 Bl/754 ) HTHoTx

< FEE AT PERIAE >
AR E TOENBRAR (RAROVNE)
CTREAREEOCREE LG 2 E L AI{FHN

107 Hr 50 i (46.7%) (258 bivic, Fie

BV B i PR REEE (9.3%: 10 #) L ALT (GPT)
L8 (84%:9%). THI (6.5%: 7%, AST
(GOT) k5 (4.7%:54) HTholz,
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ESE. B,
RiRE
mA* BRI T | FEEIRES .
EREREE S, M/ | U v SBRIE S
WD XL | fFPERE L B
%, FMLHRRK |BHEE. ~< b
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OB E A BEY %
ERHIRE
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6. 1T5%. EiF. BLBE~DESLS

(DR SGIFRE L TV B AR D b B I8 A1
e EOFRENEREE EE D5 L ¥
W ENABEICOREETEZ L, FEF
DG+ B REMIIREST L TR, ]

QFEFIIFIL RIS L, (BER
TRHIAF~BITTEIZLEREDH LT
5,)

7. /NRE~DRE

EHAEKER, AR5 ZaMidmer
LTV,
ERNO/NREERFER TIX BE D AST(GOT),
ALT (GPT) EERZLHEIh TS, [TE]
YER] oESR)

8. BRRAERRICRIZTEE

()T AT —TRIEERS X T 1 7 VRAE,
T7x—UY U IRE, JIV=FRANMIXBR
ERECRIBEEEZETIZERHDIOD
THEETHZ &,

QE#H7 L2 ARBRBHEETE22 MDD
DTEETHZ &,

@ ev) ) —FURETIIBEEEETS
ZERHLDTHEETSHI L,

9. WA LoEE

(N ERE

AFZRFEERARE COMMERTS Z
k o

(2)FRIBLRF
DEFBEIIECMCERTAZ L, B R
DEZPREZLELTHEBETH.AR
ERBAERICEE LI5S RREETIK
6 B LAIC . 5°CARIE T 24 BRREILINIC
FERT3HZ L, 05z A T/VEAFE, 25
2 CTEREIRICIERE LR ORF
2 90% LA EFSR L BRI oW Tk, TH
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ERALED TR LORE) DEER.

B (%) | O RBIERES. BTEE) b M EEY 2
2455, EORKIARION T LS
L2,

10. ZDMMOEE

(W EBMEREIE R O BE T, REDBRZR
WL Db DDIEN, EPBTRRICBITLR
T RBI D, BRSO PRMRER
BEELTVWZ ERMBEN TN D,

QEMOBEMRRICBWNT, Ty bD 14
A F#FIRN & 5HB TiX, 500mgke B
1000mg/kg & bICEFEMEEZ TR T HETRIX
BOLNRhoTe, H=IAFLD 7 B
BIRMBR SRR TIX. 180mgkg kT
500mg/kg TEREMY I —EEDRPEER
EHEE (ALP. v -GTP, NAG) D#EINASER
B B, £7- 500mg/kg TR EESN
BOBNTE,

(3)7 v FD 3 » AFBIRNIEESHEEERRICE
WT, AST (GOT) &M EFE D
120mg/kg LA EOFETERO b, Fiz,
6 » AEMEMEREB TIX AST (GOT) KX
ALT (GPT) EHDMED 240mg/kg LA EDE
ETRH LN,

WETERAB | 20094 10 AUGT (B 12 /)




03 DD

*%200 @ 1 @ FIUGT (130
*2009410 H 83T

I A S )

HIVIRR LR E B

‘BFEREES EHAAORRLA
FON J=mmir710.25g
FOND = 710.5g
FON D =mm%-1+0.5g

Meropen

ik - SRR
FEATIOIR = SHARSF IRk

) RGOS A K DTS 2k

HABSER iy B 5
876139

SRS 7OV | RS 7OV | s v b
0.25g 0.5g 0.5g

& % 5 |21900AMX01780|21900AMX01781|21900AMX01782
F i W | 20084E6 H 20084 6 20084 6 H
Wi 5E Bk 1995469 A 20014F 6 /1
LK AES 20044 9
11 T fi 5 R 20044 9 H
L AR 2000 f]
RN S 199448 H

BER(ROEBHEICIFZEELEWS E)

WARIDRTIC X B 3y 7DD H 5 BE

@S 7aEs )y s Gho BE TR
DIEZIR)

FRAZER(ROBEICIIRELBWCLZRNETS
M FICDEELTBESICBESICKREITSI L)
AAN DL L IBBAE D BEERED & 2

WAR - IR
i 72 44| XXy N A 7)1 0.25g] X0y A 7L 0.5g
- NA TV
BRI (1234 TAH AR R LKA 1834 7OV H A a2 LKA
- GE 0.25g (1) 0.5g (J71ii)
WO Y| SRR R YUY L 52mg | FZERR B F FY Y A 104mg
1 IR P i~ 35 15 (0 D i ety P D Ky AR 0D v 5 P A
iR 72 %4 AaXYREA¥ Y F0.5g
v b
aoopl . EE TE
HEHEHAA 7R 2L PRI
(HIRTASRE - B3 R) (VAfiRWE)
BHRIEA | 1%y A a 20K /18
- B 0.5g (1)
W Y | B2 B )7 2 104mg -
MR A e %@ﬁhﬁ?&‘lOOmL
" (100mLt SfiflF )
= 0.9g24)
’\’:‘”'ﬂt »jn:H/.': S S Lyt
peooap| DIESREGOBEIED | e g v g

B AR O T 5 T B

A AR ICARR O pH A O RBIEHIIRD LB D TH 5,

B/ A pH [Esrianane
0.25g (F7fifii) /100mL
0.5g (Fii)/100mL | 6.7~8.7 91
lg (i) /100mL

s ARPLAEE I NS 2

WZHEE - ZHR
1, —ARRRRE
GESETE)
AARXLICREEDT R VIRERE. L Y YVIRERE. Mix
IRE. BHRER. BEXE. E57€3(FFV/1\X3) -
HYS—VUR, KBEA. YhAONIS—R. JLT>T
SB.IVFANVY—R. E5F7R. 7ATVRE.

70K

—_—, S

TV

B. &IRE. N\—2KRILFTV7 - 'NO7. XoF704
TAR. 7LRT IR

GAIDIE)

BUMAE, ZRTEVERZRERARIE. U V/VE - UV /NER, 4
15 - BMERUFMRAIZFD ZRRE. IIFIRAERS. B8
% BER . WX (RRBERIREZ20) | MK MRS,
AREE. ISMEITIRASRE O RS, EMEBRA. BR
BR. IBIR%, BEEX, BEX, RS, FTERRE. 7
ENERL. FESEOBA, (LIRMEEER. RAX (2
%l%?‘f%’é%i?)‘ hEX., BISER. EERAIZOBEL.
BRIR

2. REMEIF P IRIBAME

**[%hEE - HIRICEET ZFERLDEE]

FEEVE PR BRIE AN

(DARANZ, LT 02527 ThEgIc 532 2 &,

- 1D il T38°CLL D Fg 2, AL TR DA B FfE 9
% 37.5°CLL LD FEE

- I EREH3500/mm’ Rl O BA. X3 1000/mm?3 A jif
TH00/mmP AP T2 2 L FHS N GA

(2B BRI E D IEE A~ O ARA D IF. EAND
HA R4 v B, REBOEEIC 0 itz i
OERD b £ T, AFIOf R ANEY) & HIWES BRI
DVTOAREETH I &,

(BB ERIEE D BE DI H 72 o TUE, AH
B GEiC MRS SRS OMREZ EiT 2 2 &, BREIH
BH LU 22 BRI 13, AR SRk D B EZ MGt 3% 2 &,

(@F B BRIEE D IE A~ DI $ 72 o TUE, AH
£ 5- D BRI DI T & 2 I Bk By B SRS TR
TERVEAICE, AR FECE I Bk e Uit
ETBHI L,

W% - BE

AHIOMAICEE L T, #EGHBHBIHEZHZE LTI 5
kSR G- 2SI B E L B Grp kg X DY) 2o fth
FNCEI D B2 N EE 2179 2 &,

E5ic, AFoHEMARNIZ, FAE L THUHMNET S 2
&.o

], — AR R

WL, RAICIEATRZLAELT, 1 H0.5~1g(Hfl) % 2
~3ENTAE L, 3047 BL B CHETEERE T %, BB,
SR - SERICIE U GBI T 2 23, JiE - #EA MK
PREICIE, TH2g(HIfil) £ CTHET 2 Z LN TE 3,
WHE ANRICIE AR AR L ELT, 1 H30~60mg (J11ii)/
kg % 3 E L, 3047 DA Lo i TR TE T 5., e B,
SEWD « FERICIE U CHETTHIN T 2 23, HAE - #Ea Mg
FECIE, TH120mg (i) /kg £ THET S Z L3 TE
%3, 727U, BRAICET 21 R 2g (i) 28 2
KwIkET A,

FEEIFPIRRAME

W WA E A B2 A E LT, 1 H3g(Jfi) % 3[0]
W EI L, 3045 L Bl TSRS %,

HHEL, ARSI A a2 s E LT, 1 H120mg (i) /kg
Z3mNcaEl L., 30 DL B CAETEENE T A7 L,
BAWCEB T 21 HH&E3gUI) A kw2t T3,

**2-




HOIERR DOFRRE
(A7)
T 0.25g~1.0g (Jfili) 2472 H 100mLEL o H R4
PR S ICIRIR T 5, 7277 L, IS HAKIZEER
W5V THAL R W &,

(Fv 1)
AT R BREHEIR 100mLIC THIBAR T 2,
(R FREREIT1R)
O ERTIC/MS % QOARMmZEREHT 3,
BB S 2,

FEHERR
¥=Jb

£

QBRI 7% TS @EMEHEET 2,
T LT i B & B & B s — v
., IDITIEMRIRR ZEHT,
ZRED R UL CRAE

SERITIRIRT B,
&

(A% - BEICEET 3 FERLDER]

1IEEOEBREREBIZAIZ /L 7F=v 277 IR
fiti : 30mL/Zr LR D EHE Tk, BE5BEZIWT 20, &%
LRz H T2 L, BEDREZBEL 2230 EEIC
B35 8, (THEERS ), TSRy 0 HER)

QFRDERICH> Tl MEREDORREZRH< 2.
FAlE UTREZHZEREL, KROABELDERR/IME
DEEDREICEEHB T &,

MERALOER

L EERS(CROEBHEICIIEEICKRST B L)
(MAORKRLKIYICET ZEE
DANMNRRELZ, RV ) v RRTE 7 = AR 54D
B3 USBBOE O B O & 5 B3
2)ARNSF ML, W IR LR, FEB. =RES D 7
LAF—ERZEI LT WREZ2H T 204
EEDOEEE D B 5 BF RS, Bk ES O P
RS 2 b g\, T - H R B 2 i 1
DR, TERYyEE 0 EHESIR, )
4)&%‘?@%5’%%@26%ﬁﬁ%[ﬂﬂ%%?bi‘%fbﬁ“éa‘s%hb%
%,
5) EiinE (TE i ~ 05 DI SH)
6)FEIEINDO AR BE T IEROARE O BE . 2R
E;%@?ﬂm]iux%%‘[ﬁ‘y SVKRZIERDBH S5 b5 Z &N
b5,
) TADADEIEIED 5\ IZ KRR E 2 45§ 2 B
URAE, BB E S O PR SR 2N 2 D 230, )
(Z)EIEQ;E%:E%?%E%(:W M TRAEBRIERI100mL
=88
1) Dofiis, IEER A RIERE RS E D & 2 o (EBRIIIR R 2 8§
2 i)]) 5 DI B2 20, R LT 2 B2 nns
b5,
2)BEED B B BFH UK, HHLF b L oS
kg b 23 IEREN T 2 B2 b B, )
LEERERNIER
(DAFICE2Yavd, PF71473F—KBEROHKE%
MERIZTHTE B HERZ DT ROMEEZ L2 L,
D) EANC RS IO WA REZEITS 2 L. 2B,
PUEMESIC X2 7 LA X —RRIZATHERT 5 2 &,
DBEICEL Tk, BTV avIFICHTIHELED
Eh3EFZ L TEIZE,
LR R G THE T, BEEZLEHDIREICMR
¥, ToBlgeT) b, R, RGFIRIER T EE
(4 52L,

(2% 5#%3~HE X TCREZCZFOEEFRDOHERICIFIFIC
EEL. ERDTEBLL 2B, flFNc Y b B2 255
U280 2 2 &, 2B, MEIHICH>TH,
gl & EEIEAERICER T2 2 L,

QFEFFZESMICERZIHEOERNITILEI >LEE. K
B5HKREIAZERELTHAICH T ZRZTHEER
L. xERENBEETHZ2DHET D &, BRI, H
[CEZELHRHSNBWVES, BEPHICHOERICEE
g5 &,

WEEZEDIRE» SHWI L T, P2 ETHNEAHD £ %
AHN 2 L7286, BABLANICSGEEDEEDFED &
N OIFICIE, AN Y D B 2 2 SEb) R LiEZ#H T 3
b, BB, EREHICH o TH, B EHEIEROK
EEL WML, BARAERBORS 2TV &,

CRBREQORELGZEMNSHIBIL T, THUEICO > THAI
/59 358ICIFE. ZOEHZERBRAEICL. BED
HIRVHBEREZOREERICERL., EARE LUtikk
BEiThBWI &,

(6)AST(GOT). ALT(GPT) @ L2 6 b5 2 E23H 5
DT, 1ERUEDFERICEL TR, BT IFHEREESR
s &,

7 FEVEFPERBAMEDIGFEICE LTI TO Z L IciER

T35,

D AFNE, GFHERIRAIETH D O FEDED S
GIREL T 32 &, (T8 - Sy 3
A L oEE oESR)

2) P EREL, FEAVO I o A IcE, BHlo
Febhi 2 EET 5L,

3) BEEE L - SEANENE D IR GAE DTN T H B 2 L DR
NG ECL IR DORELG 2 HIET 5 2 &,

3. 1BE{EH
HEAZER(BHRLBWI &)

OH A | EREIR-EEGE | T - R T
SVTaEEF R | ARREOHICED, EF X RIS
A 2L 7 aEEO IR | TO A,

TR FEDME T L, CADA

Ny v DFAEDHFET 5T

NARLZVE | 93D D,

4. BI¥EF
O — iR REFE

TR R F T DR IR BRI 81T 2 F7 A5 £ 2683 41 HH 47 151
(1.8%) I\ BIVE DS, 7. 39941 (14.9 % ) 12 ik IR #2145 fif
DEEEWHRRD SN, EbDId, ALT(GPT) L5
(7.9% : 2034511/257341) . AST(GOT) I 5-(6.9% : 1784/
257341) . HFIEERRG % (3.5% : 824/2345H) 55T d - 72,
il A% o {1 o 1 3 5 5242 41 1 567 1] (10.8%) 1< i A
DR A %2 &RIERIZED ik, F2RITER X
ALT(GPT) L5 (3.3% : 1741F). AST(GOT) k5 (3.0% :
1554F) 5T H > 7=, (FHEAK TIE)
/NSRRI - FHESEINRE o [ ARG AR L B R A
D BT % LRI E T A3 525tk 2341 (44.2%) 12, HESH
D /N VG R G 1 70341 H 107 411 (15.2%) 12 58 & & 41
720 EZREIVER I TR (4.5% : 3441/755%1) . ALT(GPT)
5 (3.8% : 29451/754451) ., AST (GOT) |5 (3.1% : 23451/754
B ETH T,

** O BV I RERBAME
7RI £ C o [ AR SRR QA OV T 3 B B s
H D W 28 8 % & O EIEH 23107 %1 1 50 41 (46.7%) 1238
b 5, ErarlIfEH RGeS (9.3% - 104) . ALT
(GPT) E5(8.4% : 94) . T#i(6.5% : 74) . AST(GOT)
B (4.7% 58D ETH o 7,

(1 EAGEIER
NV a7 0.1%K). PFT15% S —HER 5
D)

=E

B2 A7 ITqT Vo WERIRSEE, AP, I SRR
WS, Mm, BEEE. HG, FET. @EWIRL, MEVEE, =5
RESDIERDS D & b7 a3 e Gz ik L, i
Uiz {79 &,

)RUBREENERLERE (0.1 %Aiil)
AR A 21T ) EBE e T TV, DS
DL G2k L, WY LEZ T 2L,

3) BIERF 28 (L AHIHD) | FFEBEREES (0.1 ~5 % Aif) «

BIE (0.1 %A%)
JBFHENT 255 DB 2 T 28, ITRRERE, BHEM S & b
N5 EDH5DT, EMMICHREZIT) & EBI%%E
T, BESRD s GG I3 G 2Rk L,
WY NEZTH 2 &,



4)1%?&1&7:8%%%0)m1§’&ﬁ55E%Uﬂcﬂ%ﬁ(o.l % A
i

B2 o5, B, MR o TR2H s b
HlCFES 1G22 IET % 7% EEY 2 NE AT 2
s

5) FEE AT 2. PIEAEREE (0.1 % A%i)
B o3 AT\ o, FEREN WEIR, WP RIS, R X
BRI L% 03h > b gaic i3S 2 kL,
IR B AL RO E5E0#EY) R MEZTTH 2
L.

6)ER, BEEZEEORIEHREER (0.1 % A00)
% oI T, 2D &) AR D 6 b4
WG 2 RIET % 7 S R LEE T LRI
EEERTIKMREEDH 2 BEITEI DR TVLD
T HET3GAICRAFEETS L,

) REERRIBETIE (Lyel EEMREE) (0.1 %47, K&
*Eﬂﬁ)ﬂ)ﬁﬁﬂiﬁ(Stevens-Johnsom’fEﬂiﬁ) (BHEA
H)ﬂﬁél
E % 7 T\ V™, 2D X ) BIERD D & b GH
WE B G- 2k L, Y 2 0EE2 179 2 &

8)iRIMERRL A, EEERIBRAE., AMIEE M (58 L AWPED) |
B MmEREA . MR (0.1 % Aif)

EIAMIC IR 2179 72 E8IE %2 o o, B
WRO NG I G 2RI L, #EY) e 0E %2 1T
T &,

(QEARLEIER ($ER)

M HEERARA

D AN ANRE LARPUEWE T, AU ERIRE 2
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1. NREADRE
{RHZAEREN, FiAERICT 2237 L Thkn,
P D /) VL PR 3B T 1, iR D AST (GOT) . ALT (GPT)
ERBL MBI TV, (TRIEH, 0IESIR)
8. AR RERRICRIFTHE
(DT AT =7 ZRRE2T 4 7 Fik3E, 72—V) 7
I, 7V =T 2 Mk BIRBRE TR BEE R TS
ZEBBHLIDOTHERET LI,
QN7 — b 2B R 2 2 D EDTHEET 22
ko
@Buvry ) = URETCIRBEREZ R T2 ENH LD
THEETS L,
9. BRLDER
(D5 G-t
AFNL SRR S ORI T2 2 &,
(2)7 ks
1) VARRBILER DI 228, &E, U2 A THER
LT BATH, HREBERERICARL 7256, =
IR TIZ GRS, 5°CHRAF T3 24 R DA I £
T52E,
0.5g /34 7VELFI % | 25 +2°C T 3 A2 i 12 A L 72 1
DIRIFIMAH390 % PL % 7 U 72 BRI o T, THL
B EoFEE OIS,
2) AHIVEMRIE . AT I3 (L S I (] 2 9 % 28,
BOBRIIAK DRI o,
10. ZDMtDER
(IfLBEMEBEIR R D T, RO HARHRICL 2D 0D
E, HYPHFRICBAT LT A 2o, MBS
OFHHEAER L EDLT W BN T3,
B OBEHEREBICE VT, 7 v b 14 HREIRN %S
B TIE, 500mg/kg B X X 1000mg/kg 12 Bk 2 R
BT 3 RIEERO SN o te, A= 74 LDTHFM
BRI GatlR1E . 180mg/kg X O 500mg/kg TS
I i D IR R TG A (ALP, y-GTP, NAG) @
WMAsER® &4, £ 7= 500mg/kg T I3 RN B G H358
6Nz,
(3)7 v b D 3 A RN 2k ERRER I B\ T, AST(GOT)
D ER23MED 120mg/kg DL LR 5 TR 5z,
72 64 18R TIZAST(GOT) B X O"ALT (GPT)
5D 240mg/kg PLE DL TIRD S iz,

WEYENE

. MAEE
FEEER AN 3007 M EE L 2258 0EMBEAS T XA —F71Z
REDEBHTH Y, MUUEHIRE IR G RIS L CHER L
7= REERANC B\ e SR O AR NEHRE 13 A% G & 13
EAERZETH Y, BRMEIEZRD s Nm ot 23

HEHIRAICE VT 2 EYBE ST A =%

G Cmax Ty AUC CLt*D CLr*2

%) | (ug/mL) (hr) | (ug-hr/mL)| (L/hr) (L/hr)
0.25g (6451) 15.8 0.98 16.3 16.27 9.60
0.5g (66| 26.9 1.03 33.9 14.88 9.44
lg  (6f)| 53.1 1.02 58.0 17.46 10.50

DI VT IV A x2)BIIT7 IV A



100+

3057 iR HHE

14
i3
(peg/mL)
0.14

0.01 ———— T T T T T 1

IR (hr)
ARy YA SRR O MU s (R )
ANV I FR S 1 30 43 R AR L 72 5 & o IR R %
HWT, A2 —v a3 VPKIEFTIC K DS 7T VIEX
KDEEDTHoT,
AN FIC B A R Ea L — 3 YPKETIL

NIA—% HEEM + B | CV %
2975 A(L/hr/kg) 0.428 =+ 0.0151 —
P oR— AV MDA (L/kg) | 0.287 4 0.0181 —
8= AV REZY 75 Z(L/hr/kg) | 0.0452 £ 0.0203 —
K2 oS— A P OAEFET(L/kg) | 0.0537 + 0.0127 —
2075 ADMR KR ) 0.0229 + 0.00812 | 15.2
fEL AN ZE ) 0.0975 + 0.0214 32.0

F7o, LEHOETF VR THEL 72, DR REGYERH D
HEYWENR IR =Y IREDLED THo T,

A2l —3 3 YPKETNUD OHEEL 7, N MIEGE B E D
SEYRE 5 X — & (B b 56t & 3057 siliiing:)

YIRS F X =%
54 (B180 Cmax T8 AUCp -
(g /mL) (hr) (pg-hr/mL)
10mg/kg ( 641) 23.34+0.96 | 0.97+£0.03 | 21.91+ 2.42
20mg/kg (3641) 47.65+1.70 | 0.99+0.04 | 46.83+ 6.04
40mg/kg ( 84) 97.33+5.22 | 1.01+0.04 |101.55+ 14.29
P il &= B 7
1000 === =-mm - oo
m 10 mg/kg
100 | Ao s, ] 020mg/kg |
i o A A A 40 mg/kg
# OA A
10FO--------% o R
o A
- oo § A el
i3 ° °© ] % P ©O A
= - A Ao -
i3 ‘.I 0%80 0% &
(ug/mL) 0 o0 0 0o
Uy F
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3047 KU RS 8 IF[H] £ T O IR TR HEIER I3 HEEREA T2 S
b5 T60~66%2 TH b, NE—MEYYERFZ TIF
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IR~ DPRINEE DR T L 2.2 §Eo T, AHI% BEEE BRI
Be5.3 285003, 558, %51 oY) 2 1B T h 5,

BEEEEE 2 H T 2 BEICEB ) Y EIE T A =¥

Cer*D Tiy AUC CLt*2) CLr*3
(mL/min) (hr) (ugehr/mL)| (L/hr) (L/hr)
50 = Cer (4f1) 1.54 36.6 14.64 7.61
30 = Cer <50 (44) 3.36 74.6 7.67 2.78
Cer < 30 (541) 5.00 186.8 2.99 0.92
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& il 1501/1816 (82.7)

2R

[E[NCHi & N KRR O KO EIZRED LB H T
HY . ZOWEREIL, 95.9 % (A7 H1/49%H1) TH - 72 2,

peo oWl OEE IR A B
- AR (HEILL L)
oA W (%)
IfE 2/2 (=)
Wi (BE\») 44 (=)
LAV IR R TREAEE B R TG V) o8
=N D3 4/5 (=)
I i R i Jifi 28 25/25 (100)
JfiEesss 0/1 (=)
PRE® RS B E R 3/3  (-)
(LI b 8 5/5 (=)
H G RME RS RH R 33 (-)
Bk DR REISUE GUE | 5HR /1 ()
& il 47/49 (95.9)

MY C I S 7 IR O E O IR KD L B ) T
H Y ZOERNFIZ, 98.6 % (29041/294 %) TH > 7, E 72,
AEMRPEREIEZE 12 D> T HIEUR T 544 T IR O 2 A7 3R TRF
filiE4CE D, 97.3 % (109%1/11241) TdH - 7=,

peOE O EOR & B
; AR R L)
B & B (%)
Wi (BE\») 37/37 (100)
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Wiz D77 L - BEEEICK D EEI NS B-7 79 v—X
R L TORETH 5, 7o, JERD A NNRE L RHUEY
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%, 10~19)

2. fERtRF
R= ) UHEAE (PBPs) IS WBAITEZ 8 L, A o i
BEAH (RIRERER 775 ¥ 7' b v OBEIEL) % P& § 2,10

WERRSICET 2BEFAR
—ftf 0 A 13 LK (Meropenem Hydrate)

g5 : MEPM
{b2¥4 : (4R,5S,6S)-3-[(3S,55) -5- (Dimethylcarbamoyl)
pyrrolidin-3-ylsulfanyl]-6-[ (IR)-1-hydroxyethyl]
-4-methyl-7-oxo-1-azabicyclo[3.2.0]hept-2-ene-2-
carboxylic acid trihydrate
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=

C17H25N305S +3H20(437.51)
HE~EECORSMEOM R TH 5, KITPREIFITL L,
I )= N(B)XIFTZF L Z—FNVITIEEA LT s
W,

FHRY170°CARE D & B I L L IR &, 230°CHEE ¢ Bl

& 2o TRAL (3 fR) L 72,

DERE -4 278 7 = KRIZEBEWTRME1-F 7% /=)L
Bz E AT SN\,

b=
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ELI

BEEWEDEE
(D¥ v bTIE, TRDOMICERTSZ &,
1) B OB 2 5T 2 72, ARl & GLA TV B A8 3 I
FCHBELARVLZ L,
2)RDBAITIFHIL 22 &,
OIHEDBAR L T % & I DBEMRTRE L T3 L X,
QUEEEDBHEATIC VI EMEMNAMR L T0 3 & &,
QUIAEWENEM L T 5 & F0, AN ARIE DS
LT3t E,
FRMOWHBEY ZB X Z2OHZE LTHEHTEZ L,
()T 7l & DA ZEA
0.5g/54 7 )VELH % | 25+2°CCF AWM IS VAR L 721K, AR
DEFIMAI90 % P B2 R L RRIZ FROEY TH 3,

W W Rt i

et 90 % M E2

i EARATT

% oD e
R 10 6
100 24
5% 7 ¥ 9 BEERH 10 1
100 3
%Y FiE5% 500 3
5% 7N+ UiE 500 3
77 F v bk 200 6
10 % EL-3 "5 500 6
KN 3 5 200 3
500 6

L] A3 BAr 1A
SR QQ% LA 7%
E N (mL) N L(kfl}gﬂ'aﬂ
V) % -T 3551 200 - 500 3
V) #-T 35 Gt 200 1
500 3
T4 =35 500 6
INT NI 7 ME 200 3
500 6
W4 — D 500 6
VAV a2 500 3
A& a— )L Rk 500 6
77Ty 7 250+ 500 6
7 75 v 7 Gl 500 3

HaE

ARy ANA 710.25g 1 1084 7oL
2Ry AL 71058 10254 7L
AuVEHEHAYy 05 1 10¥ v b

WEZE
) 85— Z 2 ¢ Chemotherapy, 40(S-1) : 132, 1992,
2) S Y6Hf iz © Chemotherapy, 40(S-1) : 258, 1992,
kg) R HAG R BREOR 55 1A A 5l
**a) BUK T 500 ¢ HAMWAEREE A MERE, 51(12) : 762, 2003.
511 Bz : Chemotherapy, 40(S-1) : 432, 1992,
6) A7 %124 - Chemotherapy, 40(S-1) : 302, 1992,
7 iR " Bfizs : Chemotherapy, 40(S-1) : 520, 1992,
8) /NEFIR Kz © Chemotherapy, 40(S-1) : 500, 1992,
9) Chimata, M. et al. : Antimicrob. Agents Chemother., 37
(2) =229, 1993,
10) YR )7 /2 K124 © Chemotherapy, 40(S-1) : 74, 1992,
1) {3:HH#EHAiz2» © Chemotherapy, 40(S-1) : 90, 1992,
12) IS —34 © Jpn. J. Antibiotics, 49 : 175, 1996.

13) $5RH12EF 135 ¢ Jpn. J. Antibiotics, 52 @ 695, 1999.
14) $AKHIE T2 © Jpn. J. Antibiotics, 54 : 145, 2001.
k15) SRS 0 HAGSRER MRS, 52(1) ¢ 1, 2004.
*#16) || T8 = 15, : Jpn. J. Antibiotics, 57(1) : 70, 2004.
*#17) 1[I T8 =125, : Jpn. J. Antibiotics, 58(6) : 655, 2005.
**18) || T8 = 155 : Jpn. J. Antibiotics, 60(6) : 344, 2007.

% 19) Iz o BEJUELHERS, 81(6) 669, 2007.
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1. —RReE

< JE B TE >

ARRFAIBEOT FUKER, Vo VERERE, MRKE., BEKER. BIRKE., 7
I8T (TF3UNAZ) - EF—VR, KBEE., YhaXsZ—g ZJVI7TvZIE, =
LFuNIE—R. BSFTR. TUFTRR. THEFLITR. A Y I AT P,
Ta— REFRE, FBE, N—2FAFTVT - R T AT FuAFAR, TURT
=

< IIE >

ISE, RIEMERERYE, Vo NE - U U iR, SME - BB R OFHTAIE O Z R,
ICFE R, Bhek, BfK. Rtk (RREEREL ST . ki, MIRE. Bk, 2
PEFER RN A D Rk, BHMEMERERE R, BRB A, BIRE, BER, BEX. FEE.
FENRE, FEMBHRREK. TESFBAMA. (LIRERIEX, IBNE (RIRRELET).
HHE, BISER. SHERDOMER, FR
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1.2 ZhEE - R (F) ORERR
FERELF P ERBVAE  (Febrile Neutropenia; FN) 1, JIEROEBAERIZ LY 60~70%
BYETDHZEND, FN OREIMEPOMBEBIEIL L2 b D EEX LN TVD, A
2~k AJKFIY) (Meropenem Hydrate; MEPM) X VSRR ARIEEOBETH S, A
MR ARY M7 LA LBMONRENIEA L, FN OREE & LTEERY 7 2EMEER O
77 LIGYEE OERRSBERICE LENTAE I 2732 825, FN ORREL L TEY)
ThreEZOND,
¥ES) TlX Zeneca £t (B, AstraZeneca #1) 23LLT @ EbiikBk 3 Bk Ol I E-5 % MEPM
D FNIZX 222 B LT D,
1) WAMLEGRRER 1 (194660/0500) : EFE (B 7 ¥ PV LKW (Ceftazidime Hydrate;
CAZ)) XxIPRIEE 7B ICI Pharmaceuticals ¥ (¥, AstraZeneca f1) 233Eff
2) VESMLESGABR 2 (3591US/0014) : EFE (CAZ) xR E ##B%ICI Pharmaceuticals
tt (B, AstraZeneca £1) M3EE
3) MBS LBGREBR 3 (35911L/00062) : EIE (CAZ+T I U ViR (Amikacin Sulfate;
AMK)) %IHRIEE Bk European Organisation for Reserch and Treatment of Cancer
(EORTC) 28%Ef
728, MEPM ZZF LAV AR LAREER T CAZ X, KERRRAEFS (Infectious
Diseases Society of America; IDSA) K UONEN FNIGEAT A N7 A TFN OIREE L L TH
TWIhTWD,
UTICARRBICEIT 2208 - 1R () ORERAEZR LT,

121 BAIZHBITHEMEICTDONT

ENE I AHREBR TORAIZEIT % MEPM 0% 5 4 B B £ TOMBSIE (B3hR) 12
HESNEEBRER | R OVESMERGABR 2 O MEPM B (N CAZ B L LENRIFEORRTHY, %
DFERIT, FPEREOFEERDRNEEZ ONDRIE (FHERED 500/mm’ K 2B
THRBRIORENTZ (R 1.2-1 RUSE 122 88), £/, BEYE (FHR) BTk
FHMEAER SRR TRR D ORI —RM TORBIXTEX 2028, ERNE I MHRBERIX
W5k 3 AR EMNFERORRTHY . FN BEIH T 2AMEEZ SR T I/RTH- 72 (R
1.2-3 28),

= 1.2-1 %uﬁsﬁl-}awéﬁ@ﬁt;ﬁ%mﬁi

®’E4H 40.0% 4/6 A 40.8% 46.3% 42.9% 43.9%

BET (40/100 f5l)
CTD2.5.4 3% 2.5.4.2-1 5%

(31/76 1) (38/82 18) (24/56 ) (25/57 481)
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£ 122 BHERIZHITS.

w54 BE 500 ¥ 40.5%(30/74 %) | 36.2%(21/58 4) | 35.0%(14/40 451)
$C 500 2L E 38.5%(10/26 fll) | 75.0%(9/12 Bl) | 63.6%(7/11 i)
BEERL — 16.7%(1/6 1) 60.0%(3/5 1)

CTD2.54 #25423 B8 (FF4A MOARKE)

* 1.2-3 %Eiﬁ%ﬁl; BT HERERRDELE

CA73% | e | 493% | SLaw | 73s% | 588w | sa3% | 499% | 6 60.8%
(44/93 1) (33/6740) | 37/7248) | (25/34 5) | (20/34 ) | (219/403 fA)) | (200/401 48y | (51/80 ) | (45/74 )
CTD2.5.4 325422 H#
*1 . ENE NLAERER | FHE RICITHERER 22 £\ AITERD A,
*2 : BAELEERER | BRI RICITHERER Z R 2V, AIEEOH4,
*3 ;MBS ELERERER 2 ¢ FHMEXIRITITHERRERNE LRV, ARIEE. WE, BEEEIZX 2168,
*4 ;. MBS ELEERER 3 - FHMERIRICTITHIEREFZE 2V, ARNTEEROH,

EPNE 1T FERER i, B 100 BlH 9 Flomg» SHEERKRBE I BRHE S, BEHEh
TeETEIX, Staphylococcus epidermidis 7% 3 . 27 7 —¥fa#~7 FUEE (Coagulase
-negative Staphylococcus; CNS) 23 1 ffil, Streptococcus oralis 25 1 il Escherichia coli %5 2 i,
a-hemolytic Streptococcus B3 1 Bl VIS T LBEHEREN 1 FITHY | T EKT (F1b)
RRIZIE T CIHR L, NG L FRBR Tt Sz Staphylococcus J& . Streptococcus J&.
E. coli V&, MBS LR RER 1 R OVES LR ER 2 Lo s vz, ENE I AARBR, 14tk
BB 1 ROV BB 2 TS o HEEIRIAE (2.7.3.2.1 1H,2.7.3.2.2.2 1/,2.7.3.2.3.2
HZMR) 13, INOERHEERRE L LTEZALNTWSEE (27233 HER) LR
BRTHY, MEFIDIE (B2%) 13, BIMNLERBR | TRILSNTE S. epidermidis kO
Corynebacterium sp., VEIELEGERER 2 TR S 4172 Staphylococcus coagulase -negative, NOS
KO Staphylococcus haemolyticus % FRE, WTFNOHEREREIZH L TH 100%Th-o7-

(2.7.6.54.12 T, % 2.73.3-10 K% 2.7.3.3-11 BR),

F£7c MEPM i3, ERIBIE TEF FN & LGRS TV 2 EH EEREEIRESH
TR BT O T REFI R OHEE R R E 3 FIE ST ICRBRATRE BT L 72ER]) 12Xt LT
B Thole (F 1.24),

K 124 HEEFRRFOAREANDKRS 4 BELETORBME

HERRNEORE
”L 41.8%(38/91 #1) | 37.5%(15/40 B | 41.7%(10/24 f))
HY 22.2%(2/9 ) | 44.4%(16/36 Bl) | 43.8%(14/32 )

CTD2.5.4 3% 2542-4F4H
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EWN TIXEMEE uM i iRE BIEEMSE (Kyushu Hematology Organization for Treatment;
K-HOT) Z'V—7) OBZEFER L LT, MEPM & I AN LARTEEN, ENT
FN OEZRBE L T\W5% 7 = ¥ AEBE K (Cefepime Dihydrochloride Hydrate;
CFPM) 127 XV EEHERZ R LT 6 L RBROBARDIR LR LI Z LAHER ST
% (2543ESR), £, ENE N ARBROBKRHMOEELRET 2ICH720BELL
72 BAR FN BRI V—7 D 1| IRIFEORKER TIX, CFPM 05 4 B B OEERZIFRIT 32.6%
(3195 ) THo7- (2546 HSMR),

INonZ b, BARARANFN BEICR3 5 MEPM (1 H 1g 21 B 3 ERE) 2L
HRBRIBRIZAD TH D Z ERRR ST,

ko Ly [ERE RRER TAK O B AR FN BE 2T 2 BN HER S h,
% ORI EBEARR, EEEEORRD) 5 bEMT bz,

122 IZNRIZBIFTHEMEIZDONT

ERNE 1 HERBR TO/NRIZBIT S MEPM O 5 4 A B £ TOMEGHEIT 4/6 i, &5
T (hik) BROBERDRIZIMAFTHY . FNICHT MM RB S (R 1211 &
V& 1.2-388),

WS EEEAER | R OV 2 [V NRERRIZED TR LT, /NEHRE & & i
S EGABR 3 DIKIRT —F 2 FIIAFTERDP o722 &b, BHRBRO/NRIZEI L T
BE (BADE) 2EMENITH2ZLIXTERN ok, 2B, MEAMNEERER 3 128\ T, /b
IRIZRIT 5 MEPM DOEEFRZIFE (B#=R) I3 AR 2EBRPIE (E%hER) LvE»rok
(& 1.2-3 BH),

%72, MEPM OREFEFARAERE (NE) TIE LRER (1244 ) 55 FN TS T
AR D H B RER Z M L. ARMEOFHMERFIRETH - IAER] (73 i) OERRZDIREZR
LR, TREMBICE2BREKTROSKUEBEICE S ADE (HLELE) 1T
71.2% (52/73 %) THY ., ERN/NEFN BFICR L, MEPMIZBITH D Z & 2T 2
F—E R’ E/ONT 2544 THSR),

INoDZ b BARNNRE FN BEIZRT 5 MEPM (1 [B] 20 mg/kg & 5\ Mid 40 mg/kg
1 B 3EKRE) 2K 2RBRAOIERIZ. A FN BE IS 2 80 L Bk Oz HifF
TEDHIENTRREINT,

Bz, RARONRIZOWT, BRRHY I 2 L— 3 X DENENDROBRTHE
R o b MEPM ORI R I Nz (25332HBH),

XYy, MEPM IZBAANRAFN BEFIZK L TETH D Z RS, £72AK
ANDNE EN BEIZR L TEDTHD Z R RRENT=T2D, KBEFBICBIT 2% - DR %
[RBWEGFPERIRAGE ] ERRE L7z,
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2. Rix-HFAE (¥) RUEZORERN
21 Ri%-HAE (¥)
W% - HE

AEIOBERICERL TiX, EHME 3 BZERE LTS DT EXNLEHIEL,
FEPIET LY BE 2B DB DS PR EITI Z &,
Eblz, AFOKREHMIZ. FRIELTI14 RURNETDZ L,

1. —fRRRYuE

BRI ATRFLE LT, 1 B 05~1g Jifli) % 2~3 BENCHEIL, 30 538l k
T CRBEFET B, 2B, Fif - ERICSC CEEHEBT 25, EiE - BATEREYEIC
i, 1 B 2g (i) ETHETIZENTES,

Wi, NRITIZ AT RFR A E LT, 1 B 30~60mg (J1flh) /kg % 3 [EITHEIL, 30 4384
EFTREHET D, 2B, Tl - RIS U TEEEET 243, EAE - EAtERYLE
Wi, 1 B 120mg (Jiffi) /kg ETHETAZ ENTE D, EL, RAIZBITA 1 BHEK
HE2e (Nl 2BV E LT,

2. FEEELT BRI AE

BE, NI Aa R AL LT, 1 H3e () Z3ENCHEIL, 30 5LLENT TR
HEHET 5,

W, DNRICE AR AL LT, 1B 120mg Ohff) /ke 23 ENZHEIL, 30 L0 Ed
G CEEERET B, L BRAICBTS I BAE3s Uif) EExiVwZ T3,

CFHRER : IASCE (B 12/ &Y OEFEERT
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22 Hi&E-RE (B) ORTERN
221 BAICBITHAE-HE (B) 2201\ T

(1) FNARIZETHAMEEOERIZONT

FHEBARICIIERICK ZMAORFELENREE I N TWD Z Ehb, FLAEEB KR
BREICERTILERD D, EiZ, FN BF COMKEEBRERIT 10%RETHY | #
ERERENRHD Z LB Pseudomonas aeruginosa D & 5 TRNEILY MIC 7347 % 7R 9
BFN ORETHAFREEEZEZERTIMLERDH D, Lo T, FNIZK L TIAFMEICHEN
RVWRYEBHEERHWARELEZLND,

(2) MEPM QOfERAEMEIZDLNT

WS CIXFNICX L TCMEPM I Bl 1 g%, 1 B 3ERETOHERAEERRHY (1.6 3H),
BRNCRT2EME - BEEDOTR 7 7 A VBRI SN TWA EEZOND, Fi=,
YA - AEICOWTIE, BARABRRA. FMORARBRRA. BOKARA FN BE, BR
KN NBRGE BAE T VA A AR A FN B3 Tl MEPM BEHRBIIEL L TV 5 L&
z bl 253.1.1HEBR),

(3) RAIZBHH2FEMMERVREMIZONT

ERNE N AHRBRIZEBWT, A FN BFIZ MEPM 1 [E 1 g 2. 1 A 3 [E4& 30 2Ll LT
TREFHRNE S L7258 08N S, AR R OEMEEORBROFE RIS
b ZOFERIIIFFSNT (2546 HSH),

LEVEIZOW T BN AR TR O BERREEORELENCET 2 AEER
i, TOELPERER (BIIFE, ViR E) REOEROBAMEFRIECL D LD
Thol, ALEZFTLEERAEFRII. WINb MEPM L OREBRIIEEINT, &
HEHIECE S EEERIT, BEPLERICTTEE L,

BIEFIIFHEREIC BT 2 RN E D o7z, WITNOEEH D WVITHEETHY . BIHHR
BEHICEBRBOBLTRE Lo OREE CEBFAELZK T Lz 1 fILSME. 3_TH
L7z, MEPM DiFERE~DEE L, IR0 —RIRIEEL D AST KN ALT THR
L7z, AST RUNALT OFE#ET (H1E) BEOEHEIL, Wb R5BART O FHE &
FRETHY ., BRMOICREEL 25 LRIIBD b hoTz, £72. Hx DHERE D AST &
UALT DB TIX, BARREMEORFOREL ST LIEEL LTHW: TELZE 0 &
EEREORWEHR OEEESFELEICOWNT] OFL—F3 (500 UL LLE) £$TERL
TEHBRE IR o T, Fie, BNE LR TR bzd o 2 3 BB TORIER
i, BRI LICEEVPER > TEY ., BROERE D ONFLRIT 1T,

EANE IR ORI BT 2 BHERRBE &1L MEARRF £ TORKRBREGF K
OMERRERE R L b Fmo7eh, BERTHEARAR (MEPM1E05g%, 1 H2
Bl&EH1g) ERETH-T, FERIZET 2RIERA R OEKRREM (AST, ALT) %t
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L7zfER. | BRAAESEM L Z L IC X 2FSE~OREBIIRE WV EEx bhi,
F7-. BNS NERBR CRABENEL -7 TR RO (32 13, HEEEEETO
BARARBR G A MERARERERF L DV RAFSVBEL o720, WTHSBEEH D \VIF
HETHY, TNTEELE,

PUEXv, BARABRAFN BFICMEPM 1Bl 1g %, 1 B 3EIE&F 3 g RE#FHRNES L
et EOFABFHICHEII W EBZ N, (2556 HSH),

(4) ENFEWHHRIZONT

AA AR FN & 12 MEPM % 1 B 3 [8] 8 FFE] Z & 124 30 0T TR 5 L
756 O&/INEBERIEEE (Minimal inhibitory concentration; MIC) %% 0.06~32 pg/mL T®D
50%T>MIC ZFEZE%, 1 B3g (1.0g-1.0g-1.0g) TRELLES LEAGEHAELRTHS
1 B2g (0.5g-0.75g-0.75g) THRELZHAIZOWTHE L7FER, MIC 23 0.12~8 pug/mL
T, 1B2g LV 1 A3gH@mVMEZRLE (R2722928),

7o, BAABRAFNEHICMEPM 1] 1g 2, 1 B 30 8 Kl Z &4 30 30T TR
TERIRNEL S L7356 D E. coli, Methicillin-susceptible Staphylococcus aureus (MSSA) K Tr
P. aeruginosa \Zx19 5 50%T>MIC ZRLEZHETE LIZHER. E. coli KT MSSA TixWiho
B THERE 100%, P aeruginosa TiL 71.8% L HEE SN 7o, P aeruginosa \Zxt L TEE&
HHELERETHA 1 H2g (0.5g0.75 g-0.75 g) TEE LIBED 50%T>MIC ZERFE % HE
ELERERIZT643%THY, 1B2g LV 1 B3 ghEmWVMEEZRLE (R2.7.22-1038),

TDX O RHERRHY I 2L —a ORENS, RAFNAFZFICMEPM | A3 g &%
30 3 TRIEFHIRNEE 535281280, 1 B2 g DBEAICH L TE Y BWEMERH]
FTED (253.21HBH),

UL EX Y, MEPM O FN B2 2k HE (B) 2UTOLEBYICRE LR,
BHE., RAZIEAe_RXLAL LT, 1 B3 g (M) % 3EIZOEIL, 30
UL EDNT TAEBERET S,

222 INRIZBITEAREE-BAE () 220 T
(1) MEPM OEREEIZDOT

WS TiZ. MEPM 13/NRE FN B2 LT 1 B 20 mg/kg . 1 B 3 [B& 5 TOEAER
By (L6 R, MRICBITIZ2EDMNE - BREMOTa 77 A VPHILLTNDEEZD
NnNb,

—J7, EWNTII/NE—REIEBE SR LT 1B 10~40 mgkg %, 1 B 3 BLRFEEFIRN
BETERBIIMEAERELRHY . ENOOHFITIL FN ITEE T D WD H DIEFINEE
NTNnBLEZLND (53.6-06 3H),

Flo. UEAE - ARICOVWTIX. AARNRYMERSE. AARAN FN BE LK ORCK ARG
fEBE T MEPM OMBEHBEHBIIRKE AR bOTIERVWEEZ O (2533.1
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HER),
(2) INRIZTBTH2EMERVRLEIZDONT
EPNE L FERBRIZBW T, /NE FN &1 MEPM 1 [B] 40 mg/kg %, 1 B 3 [H4 30 40LL
T TRFEBEIRNEE L2 GA 0RMENRRR s 2546 HSZH),

AARN/NR FN BEICRE L 1| BiR5 8T, —MREEICHT 2BEARA&RENT
HHT LD, FARBRANCER L-/NE FN BF 6 floR M2 Rat Uiz, $BRELK
Dia YEHMNLBARER 3 RUTIRE T — & & OFFEMRBIL TE RD o723, R LT 6 f
TIHEELRAESFRIIRD LN o7, £, Ffe0— RO L S5 AST KW
ALT OFERIEOEIZ b —EDHEMITRD Shiahr oz, ZRHDRERI Y, BANAN
L FN B2 MEPM 1 [B] 40 mg/kg %, 1 B 3 BLREFFIRNES L2 & 2 0FBFMEIT, 4H
il FARBRAOIC R L -8 CIIRE R VW e B R b,

o, FEFEABRERE (MR oZeMmirtge] (1210 61) X0 HbH L7z FN 3%
YT BREEEOH DEF (77 B) ORWEMFEHREIEIL. FN IR H T 2 AIREED & 2 AES]
S ORWERFEREIG L FEETH o 72,

UkXv, BARANNREFN BEIZ MEPM 1 5] 20 mg/kg & 5V ME 40 mg/kg 2, 1 B 3 [ER
WEIRNER S L2 & S OFABFHICHBRIIZWEB 2 bl (2556 HBR),

(3) EHFEHNHRIZONT
A A /N R E 5 12 MEPM % 1 B 3 [ 8 B 2 2 1045 30 49 i) T AU REARPI IR 5
L7234 D MIC 2% 0.06~16 pg/mL TD 50%T>MIC KR %, 1 [8] 20 mg/kg & 1[E] 40 mg/kg
IZOWTHEE L2k, MIC 28 0.25~4 pg/mL T, 1[8] 20 mg/kg & ¥ b 18] 40 mg/kg 235
VMEZR L (3R27.22-12 28),
T2, BARNNRBRGLE R Z MEPM 1 [8] 20 mg/kg DM 1B 40 mgkg %, 1 B 3
B 8 BFRE] & & 1245 30 20 TRIEFIRNIR S L7288 D E. coli, MSSA O} P. aeruginosa
25t % 50%T>MIC FHEKE L HEE L7 R. E coli KO'MSSA TiXk, WTNOHETHE
FREE 100% & HERE SN T2, P aeruginosa TiXx, 18] 20 mg/kg THEERLEE 43.8%. 1 [F] 40 mg/kg
T60.7%TH Y, 1[E20mgke £V 1[E 40 mgkg NEVMEZR Lz (3R2.7.2.2-13 2),
TDX ) REERRHILI 2L —a VORBENS, AR 1 E20mgkg 2 1 B 3[E, %&
30 ) CTRBEIRNZET 2 2 LI L, MEPM IR 2R THE D FN OHEERA
B THoBAIZII NI LTHo R BMERHIFETE | P aeruginosa D L 512 MEPM
WXt 2 A PEIC R ZE R K E WEATE 1 [E] 40 mgkg 2 1 B 3B, % 30 003 TRE
BIRNE ST 22 LIk, INIZXHT 282N EIRFCE 5 (25322 HER),
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(4) —BEXBEIIDT

— R GIE (2R 2 /NRHBFE ORI, ERN/NERBRICE T 2 EES-) ok 5E&D L
FRix1E2g, 1 H3EERESN., 1E2g, 1 B3EERE (1 A 6g) FTOLZLMIIMER
TEEBZTN, —MIEGIEIZT AP 1 BED ERMR2 g THHZ LEBRL.
BEEZEDOERZ1 B2g ERE LR (1.13.1.3 ¥k 16 44 B 23 AAGR, ARBFEERAT
EREE e - 20R. BiE - HE. A EOREE (B) KUZEORERNUSR),

ABFHETIL, FRAFNBETIE 1g 1 B 3 EBERFEFRNE S TDO MEPM OZEMH
BaEnizicd, MEFNBED 1 BFED FIREZMALRAFED 3 g LBRE LK,

PLEX Y MEPM /MR FN BEICHT 2 HE - HE () 2UTO LBV ICRE L,
BE. NRICIEABRLLE LT, 1 B 60~120mg (F1ffi) /kg % 3 @I
ZEIL. 30 DL ENT TRB#EET S, 2720, RAICBITS 1 BHE
3g (Hfl) xRN L LT3,

SETOEELBEL THE - ARZUTOL I IZEFE LT,

<EEBHEORE - AE>

WE., DRIZIEARRRAL LT, 1 B 120mg () /kg % 3 ENZHE]
L. 30 DL BT CREFHET D, 2720, RAICBIT2 1 HE&E3g ()
i) ZHzRNWZ L LT3,
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3. FERLDEE () RUZDHRTERM

FEHEOEE (8)

CFHEES : RASCE (B 1200 &0 OBFEF) RUERAL

HBE ROBEIITHEE LRV L) (#£%=]

() AFIORSCE DY a v 7 OFFEROS % BE BTERY

Q) ATl M) vaEERORBRE (MEER)

DIES M)

FAIZES ROBEIITRE LW EEZFRAIETER, | [RAZR]
%Lz%k?éﬁA IEBEICRETDHZ L)

BATEBY,

AFN OB xt LIBBUEDBEERD 3 % BE

hee - RICEETAEA LOEE [%heE - hRIZEEET 246 H L

FENE A PERIRE

) AANF, U T2 ZHERZTEMCERETEZ L,
- 1 AIORIET38CLLEDRE, it 1 BB LR
95 37.5CLL EDFEER
- FHREREAS 500/mm’ SR DBES . XX 1000/mm’ 3k
T 500/mm’ RICEDT 5 Z ERTFHAIENDBE

(2) FEVELF PERBAIE DBE~DOARFOFHIZ, EA
NOHAL RIA v EZBRL, KEBOBEICHFS R

PR EFFOEM Db & T, AFOFEHIEY) & HIWT | #,

SNDEFICOVWTOLERT D Z L,

(3) BT PERBIE D BB ~DERIZH T2 o T,
AFFEGEICMBRERSEOREZEHTHZ L, &
REDHIBA L 72BRIZIE, AKIER Gk O /B 2
NTAHI L,

(4) FEEBWEGF P ERBAAE D BE~DFEHIZH 7 o T,
AFE 5 OBAERFH O FHE T D 5 FER B B AT
S THERTEXRWESICIT, AmEREOEE L F T
B L THEETDZ L,

DEE]

(H)FN OE#RZ. K (CFPM)
@ﬁgii R LIREEESE
IRE LT,

) HFHERBABEEDOREDFRK
Wi, RIRAEM IR 54K
B oflz, FEHIVERE, EE
i X AFESSR ER
EZZ2 bbb, FN BEA~DAEKD
FER%Z., AERBOBEICHH7
BBREFOEMDO Y & T, AF
O 38 & AW X B RER
WOWTOARERT S L HEER
MaEET B LIz k ., FEAIMER
2, FEEZ, Emific L BHEX
I 7R X BRI RE & B X
(2.5.6.2 THZMR) |, 5K (CFPM)
DT CEIZRBIT 2z sE
IZERTE LTz,

%5wnﬁ%@&4wxm%@
COTA[GEME (2.5.6.2 THER) %
HEBRd B 7-0iz, EHE (CFPM)
DT CEICRBIT A EEH TS E
IZERE LT,

4) BRAKR FEMmERS B AR
OBz, BERICEY)2IBE %
%%#5tww\ﬁ%(@mm
DOHRFILEIZRT 2EE 2SS
'—FXH/:E ]-/7,:-0
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EHAEOEE (8) Sp AL
(THRER : IATE (B 12K XY OEEET P
Ak - BECEETA2HEA LOEER [@%iﬁimﬁﬁféﬁﬁt
DEE

() BECBHEREE BIZIZZVv7yF=s 275
M 30mL/47 LA T E) OBEFETIE, REBEEZETS | BITEBY,
»n, BERREDHITDHRE, BEOREZBE L
BHEEICRETEZ L, (EERSG ], [EYENE)
DIASHR]

() AROFERCHT=-> Tk, MEEORIRALEZ T
B, FHIE LTRZHERER L, BROBELNE
RE/NBOHIBOBREIZLE EDB T L,

EREDOEE [fEA EDEE]

1. BERES ROBEFICIERICERETDHZL) <#FE1H EHEES5>

(1) AaXRAKMPIZET2EER

1) ANNARREFR, R=V ) VRTET7 = 258514 | BATERY,
WYt LIBBE DB XD 3 % BE

2) AAXIIAE, NBICREXWE, S, HRB%E
g?vw%»ﬁ%&ﬁ:b%waE%ﬁfé%

3) BEOCBEEDHDBE (BE, BHEESOPK
MERRER O Z Vo, THIE - ARICEET S
R EOEE). ERyEE] OESR,)

4)?%@ﬁﬁ%@%é%%U%%%ﬁ%m#éﬁ%n
§ éo

5) mEE ((EBE~0KE] OESMHR)

6) MOBHROARRLBEIIFERNKEDORE, 28
REOEWEE (B4 I K RZERRH Hbh
T ENRDHD,]

7 TADADBEERD 2V REREESFT 5
?%BE@\E?E%%®¢MWﬁE%ﬁ@:D%

Y,

Q) AHEBRICEATIEE (v PTRAEERSER
100mL 2 &)

D D BRBREEEEOD S BE (RELKESL
B4z DDA EZ T ERNELT AR
FNRbb,)

2) BREEOHDBE UK. HLF MY 7 AOEFRE
BIThaY 03, SERDNENTERBENRH B, )
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A LOEE (R) —
(FHRES : BvfTCE (E12hR) L0 OB FEEAT) X
2. BEGEANER <E2E BEEREAEE>

() AR DYvavr, TH7 4 7% —HRERDOR
EZEEIZTMTE B HENRLZWVOT, ROBEE
LARZ L,

) ERNCEAEREIC O W TR Z2IT 2 L, 2
B HAWBZE LA T VA —FIILTHEE TS
Z L,

2) BEIZEEL Tt 4¢3 v 7 Sicxhd 28208
DENDIEFEZLTBIZ L,

3) BEFIEP LERERTHRE T, BELLFOIRRRIC
BR7d, TORBERITY Z L, Bic, R5HBE
BIIERFELBIETEZ L,

() #&51% 3~5 B B TIXRZEORIEH ORRITIIFF
ICHERE L., RSB LR, AN X
AEFHRABEHECLHZ L, B, MaERHICH
7o Th, FlEmEEWERERICER TS Z &,

(3) AFIEERNEZEOMRBPITA R 2 TBE, K

XY SRS 3 B & B L LCARIC 5t | ¢

PRER L, AFIERENBEETHIHEETEZ L,
B, AFNTEZERRD bR WEES, BT
OEANCEETHZ &,

(4) BEORENSHETL T, 2B TREERHAD
FEAFEZHER LHE. 2 HBUNICEE O E
NI B RWVERIIE, mACE 0 B2 55878
WBZHLDZ &, BB, MEERICHT->TH,
Bl XX EIROWEBELSHMIL, BARALEREHO®R
E&21Tb72nZ &,

(5) BEOWRERENSHB LT, 7 B EICDZ>TK
HEJETHESITIE. TOHEAZFRHARICL.
B OHBCTEERFSORIERICEEL., BR
& L7 513 Th v &,

(6)AST (GOT). ALT (GPT) ® EREBH LD Z LMK
HHOT, 1 EBL EOFERIZER L T, &3 6
BRELTERT D &,

(1) REMEFPERBAEDIERIZBW I TOZ LiZ
HEETHI L,

) AFNT, FPERBAIETH D 2 ORBBRRO O
BELSICBRELUERT A2 &, ([3hEE - hRICESE
TAHEHEOEE] OESR)

2) HFHERE EADRIENED DN EAICIE, KK
DEREFILEEETDHI L,

3) HEEE - FABGE OIERPE DR TH D Z L 3
FINEBEAICIE ECHICEAFORSGEPIET S

>
— o]

(H~(6) FHATERY,

7)

1) AF R EE) R EAIZ
BELTHEAEND L H>EEMR
‘a0z, BE (CFPM) @
BAXEBCRT AEHEEZSEIC
BRE LT

2) AFIOBHIZH T - Tk,
MHPEE OB EE2F<T2®),
PRIR DTSR BB/ NR oD A R
e DB EREELVAE
EEWMmET IO, BE
(CFPM) DUSFICEIT BT b 50
BESEBITHRE LI,

3) IFHRERBA IO RBORA
Wi, RERSAEm TR B AR
BOSofthic, SRAIEFREN, &S
2 Mz KB RERILR ERN
EZzbh, ZNHOKREIZLS
RV L TREARI OB ZIED
Wi cx2v 25.62HEEHR),
L7=BoT, T bIFRREED
RBNTHY LTEAITESe M
BEEZDIET 2B ERRET
BH1-0iz, FHE (CFPM) O
NEIZBITAEEHEEZSEIIRE
L7,
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ﬁﬁk®ﬁ§(%) R R

(FHRRES - IASCE (BB 1200 &0 OB F &) i
3. tHAEEH <H3HE HWEEH>
FHER (BFHLARWVWZ L) BITEED,

E A 4 FEERAER - FEB L | A - ERET
NATaBgRF YL | KA ECOFRICL | AR MERS

TR D, ST REBROM | L THRY,

Ry FRENMETL, T

NV AN DREIENE

RTHERDD,

4. BHEA <HE4E RHEH>
O— MR REGUAE O— MR YLAE

ﬁ(%ﬁ#if@%@%%ﬁw:m#é%}ﬁﬁwiﬁ 2683 B 47 | EBENEEZER L= BIER®
Bl (1.8%) WZRIVERAZ, Fi=. 399 B (14.9%) TR | RBHEEICOWTIXBRITE SR
REMOBEEHNBD bz, T2 b DiE, ALT (GPT) D)o
L5 (7.9% :203 $1/2573 #1) . AST (GOT) k& (6.9% :
178 /2573 #1) . FEABKIEZS (3.5% : 82 #1/2345 i) %
Thol, OZBNELT P BRIV IE
AR O A RGETRE 5242 B 567 1 (10.8%) TEESR | e L7-EWNE 1 KRR
BEHEORFESHZSDEERARRD bz, EREIE | ofRz2BM LTz,
FIX ALT (GPT) E&H (3.3%: 174 ﬁc) AST (GOT) k
F (3.0%:1551) % Thot, (HFEEKTH)
INRORE - AEBINFFOENERRR CIXRRRAEME
DOEREEEBNZETRIVER D 52 Bl 23 ] (44.2%) 12,
SN O/ NREEFRREBR TIX 703 BIg 107 Fl (15.2%) 1258
Do, EREWEAIE TR (4.5%: 34 #1/755 ) ALT
(GPT) EH (3.8% : 29 #i/754 #i). AST (GOT) L&
(3.1% : 23 $/754 ) ZThHoiz,
OZEBE 1T P BRIk D e
AR E COENERAR (BRARO/NR) TIREKRR
EEOEELEZSTRIERAD 107 Fild 50 il (46.7%)
WD b, EREIVERIZFSEEREE (9.3% : 10 #) .
ALT (GPT) k5 (84%:9 ). THI (6.5% : 7 #i).
AST (GOT) FH (4.7%:5 fl) ZThot,
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R EDEE (8)
(CFRRED : TRAFCE (B 120K LY oZEEEAT

ROEIRAL

(1) ER22EIWEA

D) vavZ (01%KHE)., 7F 74 7F—FER (B
FEARBRD)
BEEHSITITV, WIREEE, SRR, ANEER,
mEIE, RE, EE. BB, BT, 25, mE
&, ERBZEOERES bbNTZHEITITRGET
kL, WERLEBEITS Z L,

2) BHBREL0EEREBERESE (0.1%K6H)
EHICBEHERE 21T 5 R VBE L +012T0,
BENRBOONEHEGCIIEEEZRILL, EERAL
BETOZL,

3) BUERTSA GEEEARBTH) | FFHERERE (0.1~5%AH) |
HE (0.1%)

BUEFF XS OBERRIFA, FEEEE. HEADHL
bnBZeBHDDT, EHMWITHRELZTI R LB
BE+HZITV, EEPRDONIES IR EL
FiE L, BEERAEEITHY Z &,
4)%Fﬁﬁ%%%®mﬁ%ﬁ5i%@k%%(M%*
j
BEE STV, BR, SEOTHAS bbbz
BACIRELICREEPILT A7 EEERNEZAT

5z &,
5) FIEMERZS. PIE EERE (0.1%A5H)
BEZTSITATV, BB %k, MERREE, s X

BERE FBREKEZERDLbNEHEEICIEEREE
Bk L., BIBERESLVE L FORELSDOEYROE
2ITHZ &,

6) K, BEREESO PR (0.1%A5)
BEZT22ITV. TOXIRERPS NS
S35 2 PIET AR PBORABEITY Z &,
BICBEECHRMREZEDOH Z2BEICEZ DT
WOT, BETAHHESICRERTHI &,

7) PEMREEFE (Lyell FEGERE) (0.1%K0) . KE
KERERRURE (R (Stevens-Johnson FEMRRE) (HEEEARB*Y)
BIEZ 212470, ZOXIRIERED o /%
Bl EEFIEL, EYRAOABEITO Z &,

8) JLMERIEA  EREAIERE, YAMMER M (SEEEAREXY),
A ERRA . /R (0.1%F5H)
EHMICMEREEZIT Y 2 B2 T2 IT., £
FRRDOLNEHEICEEEEFIEL, B RLE
#ITHZ L,

Q) EX7ZEIER ()
I At AR SS
DT NVARRR LRTAEYE T, TR EFFRE 2
HobhdZ ERHBDOT, BEEZHLIATV., BER
BOONTEEAICEIEREEZTIEL, BEYRAEBEEITO Z
ko

(3) € DOOEIEH
<PIREIZFE# >

() BfTERY,

Q) BATEERY,

(3) BATORIEAH DR BRI
(2. ENE 1 AR AR RBR ORE
BABMKMIE7,
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EAHEDER ()
(FHRER : WASCE B 12 XY OLFEERT)

BRERIL

5. EiE~DKRE

EEE I, RORIZEEL, AETCICERERBIZER

THREBEOREZHBE LN OEEICEEGETHZ L,

(1) FlE TITABEEEIMET L Tn5 Z L3% < EIEH
DEBL LTV,

Q) FEEE TIIE X IV K RZICE D HIMERZRH 6ot
B EBRDHD,

<HES5H RmE~OKRE>
FATERY,

6. #iE, ERm, BALEE~ORE
(1) #EESOTEIR L TV D AIREED & 5 @ N IZITTRE Lo

<% 6 H MHim, Em. K
WA~ OG>

BREREREEZ LEDD LU EN 58/ ICoRK | BITERY,
5?5%&&&%*@&5K%#6%éﬁmﬁﬁbf
AYA4AN
Q) BEPIIFRA LB TSEDZ L, [EMHERTEALST~
BITTHI ERRDOLNTND, )
7. NEE~OERE <HT7HE /PIRE~OEE>
RHAGKER, HrERISIT 2 LML L TWRY, | BTEBY,

E N O/NREERFER Tl BED AST (GOT) | ALT (GPT)
EEREZIHEERTWS, [[BIER] 0HESR]

8. BARMAERRICRIETEE

() TAT—TRIGER XX T 47 PRAE, 72—V
JRIE 7V =F R ML IRERE TCIIBEBEELZ R
TARILERBHLOTEETDZ L,

Q) B — L 2ARBREHEEETIZERHIOTHEET
5T &,

Q) veEY) ) —FUBRBETRIBEEEZETI IR D
DTHEETHI L,

< 8 H WRARARRIIK
ERE>

T ERY,

9. EHLEOEER

(1) =GR
AFNIRFEHIRNBR G I CORERTHZ L,
(2) FRELEF
1) BWEEBITECHICERTAZ &, 2B, RLE 2 T4
FELELTIEAETYH, AREEHREIRICHEM L
=356, ERAEFTIX 6 RFELINIC, SCHRIFTIZ 24
RELINICER T2 Z &, 0.5g /N1 TVEF E, 25
+2° CTEREBIRICEMRE LIZREOERIF M 90%LL
EERLUEREICOWTE, TB#EWEDOEE] OIE
S,
2) ARHKIEMRF, IR EE)» SMEAEREZE2T 508,
B DORPRIIAFI O INITFE L2\,

<HEOoHE WHLOEE>
BATERY,
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ﬁﬁﬁl‘.@ﬁﬁ (%) g’”/’fﬁ*ﬁ&%
RS : RASCE (B 1200 L0 OEEER i
10. #DMoEER <HEI0HE FOMDOEE>

() {LIRERRER OBE Tk, BROBARBIZE2 b0 | BATERY,
DIED, BB PRIIBAT LT R ZEnh, &
@%@Wﬂi*ﬂiﬁfﬁ#t%%ﬁ”b\ ERMBATWY

Q) @J%@ﬁ%ﬁ:&aﬁ%ﬁ BWT, 7 b 14 B REI#EIRNE
HBRCIX, 500mgkg LT 1000mghkg & b IZBEFHE
R TAFRIIRD DN hoTr, A= A4FAD
7 HEBIRNEERBETIX, 180mgkg KT 500mg/kg
THR G — 1\ R PEERIETEM (ALP, vy -GTP,
NAG) DOHMBFRBD B, £72 500mg/kg TIXRMAE

ELEBBED BN,
3) 7 v hD 3 AFBIRNESMEFEERBICI VT, AST
(GOT) i&EMED _EF- 23D 120mg/kg LA E DR E TFED
biiz, F£7z, 6 » ABUEFZMERBR TIX AST (GOT)
K OVALT (GPT) L& 23D 240mg/kg LA EDOFe 5 T3
oz,
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< B>
B)F DM OEIVER

RO K S REWEAPBO oM HE T, BBEISL, BE, REPILFOEE)ZLE

ZITHZ L,

0.1~5%kik 0.1%K% AR AR BR Y
BEUES | ®B ERRS., B, T 5 | BUR
FE. RE RFKRFE
i e WERI BRI A . AFEREK | AR EEKEEZ . U v
W, /MR X | RERIBZ . Bk
ITHE, RIMEKERAD. | £, BHEKEZ, ~~
NETRECORD | b2V v FOBE,
% BRI L OSBRHERS
PR AST (GOT). ALT | ¥JE
(GPT). LDH. ALP,
LAP, v-GTP, t'V
e, Ry
J—Fr LR, =
Vo A7 5 —EK
T4
B BUN, Z V7 F=V |RhB2 -~y
»LE TN -
E BB
HIE g T ER. e, 8% BT IR
B X E mEaEs BB RE
E4zy EX v K RZHER
RZHE (B7a rrrer
i, HmEm%) .
vZ I B RERZIE
w (FER. ANE.
BRI, HRERA%E)
ZDith mEHZV v LLER R, Bk, AR, | I A7 e—
mEST FY 7AE| XA, A
T, mELY VLK | &
T. CK (CPK) k&,
FYV Z V&Y K
. B AP, i
TR BRI SUSIE N

X1) HERER O BRB/EETORED - DEERH,

X2) ZOX ) RERIZERFRBO bNICEEITIE, REZFIEL, BORAEEITI Z &,
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1. JAN

K283 A 27 BOEREMLEHTAEE CUTOL I ITRE ST, FRL 249 A 26 HAF
EEFEI1FI9FICLIVBEBDINT, TOHB, F1SWERARERFICBIT 2 BRAMAE
BRIV, FE 18423 A 31 BfF FERFERESE 0331013 FI2TH JAN 2B I iz,

JAN :

L%4 -

2. INN

meropenem

(Fn4)
(F4)

(Fa4z)

A B LKFY

meropenem hydrate

(4R,55,68)-3-[(3S,58)-5- (Y AFNINI/;NEA)V) Bl
B-ANVANT 7 =V]-6-[(1R)-1-E R F L =FjL]-4- X F L
T-FXV-1-TH eV a[320]~7 b2-m 2 2- VR B
=K
(4R,58,65)-3-[(3S,55)-5-(Dimethylcarbamoyl)pyrrolidin-3-ylsulfa
nyl]-6-[(1R)-1-hydroxyethyl]-4-methyl-7-ox0-1-azabicyclo[3.2.0]
hept-2-ene-2-carboxylic acid trihydrate

(r-INN List 29, WHO Drug InformationVol.3(3), 1989)
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B ARFOHEBEEHOF LD
GEM ik %)

b4 - B4

¥ oE R
(T4 - B
1. —HRRYELE
(ISR

ABRRXAEEDOT FUKER., UV ERE R, KBRS, IBERERE.
BERRARE, 77k T (TF3onRAZ) - BETF—V R, KBHE. v
anNyE—R, JVIVETR, mrTunNsZ—R ESFTR. 7
T URRBR,. TR ET VTR ATV UTE, Y a— FETRE,
RRE, N—2FNTVT YT NI TR, TRE, TVLRT T
B

CEFSAE)

BUME, PRAEVERERRGE, V) N8 - U R, SME - BERU'TF
WAV O ke, ITPYE RS, FRik. BfR, Rikk (RikEHR
Mg e ate), Mk, MRS, IR, BHEMFRESRAED “RIRG:, B
PERERLE, BRBR, MRk, R, BEX, FRE. FERNRE,
FEMBSE. FEHFREMA, (LR, BARX (2REKEXZS
o). TEK, BIRER, BEFEADOBKRRLE, BR

ZhRE - BhR

2. REELT PERBUAE
(FHRERSY BT )

AFNOFERICE L TX. BREHEAEE 3 B2 HE L LTS LIRS
MEPHEE L, RS PIE T X #EERMmANC 8 D B 2 2 & et E
IT5Z &,

EH, AFOBRESEEIX, BRI LTI4AURNET DI &,

1. —RRRRYE
BH, BAZIZA TR AE LT, 1 B05~1g (1)) % 2~3 ENZH
FL., 30 U ENTCTREHET S, 28, Ff - ERICSCTERE
W A8, EIE - BHAMERYWEICIE, 1 B 2¢ (Ofli) ¥ CHEETSZ
mis-mE | ShCT 5

BE, NRITIIATARAL LT, 1 A 30~60mg (FIffi) /kg % 3 EIZ
AEIL. 30 A L2 CRFEEET 5. 2B, Fi - ERITE CTE
BT 523, EE - BIAMERYYEICIX. 1 B 120mg (Jiffi) kg £T
WETHZLNTES, 2L, RAICBITS | BERKHAE 2g (Jiffi)
EBIINWI L LT B,

2. FEBEL PERBUGE

WE, RAZEATRXAL LT, 1 H3g (i) Z3ENCHEIL, 30
LA TREEET 5,

BE., DRIZIEABRXRXAL LT, 1B 120mg (1) /ke % 3 BElZ4
BIL, 30 2 ET CAREET S, 2L, AR} 1 BHAE
3g Chif) 282wzt 45,

BISEE DIEE
R4 B OB 2k

=
R
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GBI Xix £F)

=
(TFHRER 43 - 18)
1. —REYRE
BIVEFHRBIE (BRA) 47/2683=1.8%
FRRMREMBEERBE (BRA) 399/2683=14.9%
_ s ; EE PR R fE ; FREFmEE
BERORER B O B Pyt
32 20 ALT(GPT) L& 203 203/2573=7.9%
T - BR(E 13 AST(GOT)LH 178 108/2573=6.9%
&S 4 IFEEERIE % 82 82/2345=3.5%
AW 4 Al-P E&H 61 61/2444=2.5%
Ehagi 2 v-GTP £ & 40 40/1831=2.2%
F D FERL 2 LDH k& 29 29/2284=1.3%
FREL 2 LAP L& 22 22/1035=2.1%
fEER AR 2 BUN k& 16 % 16/2537=0.6%
R 2
BIVEFAREE (NR) 130/755=172% (BERBREMEEF &)
BIEH
_ s 5 FE RSB 5 e R E
BEWEROREE il B O il Prps e
TH 34 ALT(GPT) L& 29 29/754=3.8%
5 16 AST(GOT) L& 23 23/754=3.1%
Wk 8 /RSN 18 18/754=2.4%
aiER 6 HRRERIE S 10 10/754=1.3%
=V TR
P 3 % mRERRTELS 7 7/703=1.0%
A ki 5 % 5/754=0.7%
2. FEEVEF P ERBUE
BIVERZBRE RARU/NE  50/107=46.7% (EEEBREMERE Z2ET)
- S 5 R R R ; EERERE
BIfEROEE fi%k BEOEE ik BERES
T BeRE & 10 ALT(GPT) - & 9 9/107=8.4%
T 7 AST(GOT).LH 5 5/107=4.7%
i3 5 FYZ VYR 4 4/107=3.7%
=yl
RN SR 2 %  mYyREBEED 4 4/107=3.7%
ALP D L5 4 = 4/107=3.7%
EEy N
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(BAT)
(4R,58,65)-3-[(38,58)-5-(P A FNINANEL MR Y Dr3-A VANT
L B 7 ZNV-6-[(IR)-1-t REF L TFN]|4- A FAT-FF Y- 1-THFEL 71
- [320]~7 h2-T L 2- AR UEE ZAFH (B4 A 1~k AkF) &
VZ D BIF|
9
[ Y -CH
0 COH gi3
% E K H N\ . NH s
HO—— i - 3H;0
BC H Hy cp,
GEJSETE)

AORRAIEMEOT RUBKERE., LV ERE R, AEKRE. BERERE.
BEEAE, 52785 (50 RAF) - HF5—Y R, KBE. v b
unNsEZ—E/, JVIVIIR, TvTunI B EIFTR. 7
OFURB,. TR EF VTR AV INANTFE, Y a— FETRE.
BEE, N—0F VT VT X7 NI TufTRE, TVRTT
B

CEJE)

RUMAE, VRIEMEREIRYYE, U o E - U ok, SME - BMBERO'F
el o ke, ILMEERE. k. Bk, Bk (RHER
BB EEte) . MR, MIBE, B, BrErrRasnzs o RS, HHE
HERERER, BREL, EEA. BER, BER, FEE. FERNRE,
TEMBREK, TESHARK, LIBEREL, IRAKX (2RRAZ2E
i0). MER, BIBMEX, WEEFDO¥RL, K

AEOERICEE LT REBRE 3 B2 BR L LTS bITHlf&R S
MEPHEL BEHFIET X B2 mAICE 0B x5 & HREtE
152k,

oIz, AFlOBREHEIZ, FAIE LTHM4RUAETDHZ L,
BEBRACIIATLRLE LT, 1 B05~1g (Ffl) % 2~3 ENCHE
L. 30 3RA ED T CRIEEET 2, 723, & - IERIRE U CGEEH
Rk - A& W3 A0, HIE - BHAMRYYEICIX, 1 B 2g (i) S THETHZ L
DTE D,

WE/PRIITA 2R ALE LT, 1 B 30~60mg (F1fi) /kg % 3 B4y
FIL. 30 LA BT CRIERHET 2, 28, Fl - IERIOSCTHER
BT 503, EAE - BHAMERYYEIZIX, 1 B 120mg (CHff) /kg £ TH
BTDZEMTES, 2L, RAICRITZ 1 BERKAE 2g (F11f)
EBZRNI LT3,

ZhEE - ZhR

BIRE DT fBEEEL JR AR - B BRRERL | RE - 284
-0 $ = W/ $ 57
A
IR R OERIRK | A vy B A 7V 025g
45 e (1 734 ZAHIZ A g R 5KFI8 025g (Hfl) &4)

AR RN TV 05g, ANV EEAT Y b 05sg
(1 XA TAXGEF > b A R 5K 0.5g (Fl) &H)
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(BAT)
LDs, (mg/kg) &R BT g ReE B 1]S
BE~ T X3 >5000 >5000 2650
Q >5000 >5000 2950
hE~T A3 4791
Q > 4350
2 532378 2 Ne) >5000 >5000 2850
e Q@ >5000 >5000 3200
WMES v NS >5000 4131
Q >5000 3931
BREA X3, Q 2000
h#EA X3, Q >500
BITE B5 | BE w’EE M EE Bt d &
IR | B (mgkg/B) | (mgkg/B) HEFTR
MEFRER L MR AL
HIRT A —F —DEH), B
- 3 o BB X OBERICEL,
- 7w b &5 RPN 1120,240,1000 120 i 1,000mg/kg "G BN
. il B R 7 e R ARk
= EHE,
" i3 HLESR3 £ MR
= 3 N B RT A — 2 —DIEE),
A X & A AR 120,240,500 1 120 KT 500mg/ke CEIME RO
&,
S 5
e A R | 60,120,240 240 L
TR w®E | BE ®’EE mYEE Bid &
M BB (ngkgR) | (ngkgR) BHEmR
MRZFH B & LR A L5
6 HING A—Z—DEH), B
Z v b & A FFARA | 60,240,1000 | 60 K BB X O BBEEORMER
B N RO A
1t
@ 6 20mg/kg LV EBR LU
Zvh & A FEIRN . 1,20,60 1 IREEOEMER >N HR S
i ERAL I B B R D A b,
MEFH B L O MmRE LS
HIRT5 A —F —DEE,
6 e 60mg/kg UL EORETHIRE
13 & A HHAIRPY | 60,240,500 60 i BOREME, 240mg/kg L V&
BEED®E, 500mgkg T
—iEHEIZ D 5 HDELL,
6 60mg/kg THRIMERTR VT A
A X &R IR 1,20,60 20 BB,
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BIfFFAZEE (BA)

47/2683=1.8%

ERR R EEREEREE (BRA) 399/2683=14.9%
_ ; 5 R A ; R
BIfEH OfERE B3 B T 5% prptsaemen
R5 20 ALT(GPT) L 5- 203 203/2573=7.9%
T - RAE 13 AST(GOT) L& 178 108/2573=6.9%
&5 4 FERBKIE S 82 82/2345=3.5%
A 4 Al-P L5 61 61/2444=2.5%
BRI 2 y-GTP L5 40 40/1831=2.2%
) ER 2 LDH +& 29 29/2284=1.3%
ZEEL 2 LAP L& 22 22/1035=2.1%
REER AR 2 BUN L& 16 % 16/2537=0.6%
B i 2 %
BIERZEE (NR) 130/755=172% (FRERREEREREZET)
= ; FER R E ; EER A (E
BIYER OREXE Gk B %% R
TH 34 ALT(GPT) L& 29 29/754=3.8%
% 16 AST(GOT) L& 23 23/754=3.1%
Mg At 8 /BN 18 18/754=2.4%
OENE=VTHE 6 FERERIE S 10 10/754=1.3%
[Epr 3 0% mikgEBRRE 7L 7 7/703=1.0%
9 ifn Bk 5 & 5/754=0.7%
E=yan KB ARFRBUEKRSH




AORRLIKFY 112 FHEH—8E Page 1

A AR LIKFNY)
B ERSE AR EIE—HPEERKEHE
FEENE BF ch BRIF AME )

CTD % 1 &}

112 HRIFEH—E

KEXERHEERASH



5.3.1~5.3.7

58 (E02—)L5) MREHBRBEE

RIETERES gAMb ‘ Wa wpn | RBREMSPT WM BEE | SEEH | G
—IE].—\? V=34 &v?7/f": N N
53.14—01 |X 5t s Meropenemitt ;%bUT va B 05886 = - AL
HEBEONY F— 3 VR
BEEAE I nw T T 4 —IC
53.1.4—02 |X %t kg MeropenemD i |MAERFREMRER  [205855 BN — AT R
FREMRBR
EEEk s T 74— I
53.14—03 (L5t hififEFMeropenemD R gﬁﬁﬁﬁiﬁ@Mﬁz%ﬁ7 B - A& A
FREVEBMRAR
BEER v b T 74—y, s
5314—04 |X5t hRFMeropenemift Rl %bUT v BB 5887 P - SRR
EEONY F—3 3 VB
ERiEE I e ST 74—
53.14—05 [L%t FRBMeropenemDIRAE |RARTEL EMERR 205856 £l - FHAMEE R
ZTEMERBR
EEEE I e T 74—
53.14—06 |X% ¥t FEREMeropenemDIRFFE |RIBTEREHEBMAER (206438 [ - PR A
FERE B MARER ’
oo | B RIS A ok AR (WIS 7 3 VR _ S
531407 sy s 5 v akBe B () NB05078V EP R
t MRE A oAk ARERIEE [R3) F— 3 VRBR _ =57 e
530408 | 5yl o e ) NB05079V Eh R R
SM-7338 DRI 5
o |PREEERER FHERERERE pNEENEY R L _ = o
533.1-01 |7 Bllg. | B3 ERARS — |5t D0603001 BN R Ak
< 1HE BB >
e IR A =N CHMOTHERA .
533102 |Meropenem (O fiuEakRtgy | 1P R — |mmese ooy e | ma PRI | sman R
' WA i [ 275

GO T v OX

BE—REHE LI

Z 9%ed



Y a—)L5) EREREABRIRE
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£ 53.1~5.37

, ~ S o ~ e ; o |mEe - [
ERES - wes | omax 2 BRAEHSTT | $ASE %ﬁ%wiqﬁﬁﬁﬂ',ﬁ%

An investigation of the ICI Pharmaceuticals
pharmacokinetics and tolerance of |HE/MSIFE B EIFR 53R 194660/0003 Fon

0.5gand 1.0 g of IC1 194,660 in  {B& (3R AstraZeneca £L)
normal volunteers.

wh | - | smen [EE0

53.3.1—03 e

G T ¥ >vOxX

[SM-7338 DFEEAMELT TP BRI
FEVC T2 BRRERBR (BE3HHE - -
o1 BB ) 12k 5 BEEIERMBIE [FNEEPPK/PD MR
333700 die L SMT3 3SR ERAIRIC B |58 PICSMET338-002
% Time above MICHF BB & D >
Jalb—va VicESHEE

K AAER RIS - EinEk |

K FAREAN
T o

[SM-7338 /) VR GE R AR 3R
B REMEEIREMITRE R

533.5—02 |ESL, NMNERYUEREICRY ’J\%@%ﬁ‘%ﬁb PK-SM-7338-001

BSM-7338 B SRR b5 PP K/PDARST RS E

Time above MIC BRRIEIS OHEE

KB AR RN R AAGEAR
ZEH

B - A

[SM-7338 D EEEAMELT h ER B
ﬁi:ﬁ#éﬁ%aﬁ T B fRATER K AARER RN
_o1 B 12T o BEMEMENE [FNEEPPK/PDAE QM _T312 A 3
53.42—01 SEA & SML733848 SRR I B |55 PK-SM-7338-002
% Time above MICRFRIE| & D+
Ralb—yaricEOLKHEE

- R |01
31/

5335
K A AL
) S

BE—REMNEC

TSM-7338 /|NRER G BE PR A
%) SEEEDBERIERC |

5342-02 [B9<, MRBREREICHY [PEMRERE
5 SM-7338 FERREIC 5D B T
Time above MIC BEREEI & D HEE

PK-SM-7338-001 |7< P AFER IR - e |- o2

KEAELN | o 3335
e 31

¢ o8ed



E5E (EPa1—)L5) BRRABREES 5.3.1~53.7
o L L ' e L . shEs i ok L ﬁﬂﬁgﬂ ' ‘
IR SrRn Wk e % | P | WA | sEEk | W5
- o o - | DR
A Multicentre Open Randomised
Parallel-Group Study of ICI Pharmaceuticals
_ Intravenous Meropenem Versus  |#ES HLERERER 194660/0500 Fan 1 ~ ; _ "
335101 Ceftazidime in the Treatment of | (CAZXIFEIEERAER) (3. AstraZenecatt) 1’ -ﬁl Ll BEERH
Febrile Infective Episodes in
Neutropenic Patients.
Multicenter Double-Blind .
Comparative Study of Intravenous ﬁﬂtbg&%&ﬁﬁz o 3501US/0014 Zeneca £k 19
5.3.5.1—02 [Meropenem and Ceftazidime in the ég)AZ%]LRﬁ__E R (31 AstraZenecatl) ll o+ - BEEE
Empiric Treatment of Febrile
Neutropenic Cancer Patients.
M P Glauser, ANTIMICROBI
N Division of Centre AL AGENTS
o oms | B . . -
. Treatment of Febrile Episodes in Infectious Diseases |1993/5~ Hospitalier N and &
5351703 Children with Neutropenia. (C_A%tgggfg 35911L/0062 Centre hospitalier ~ [1994/6 Universitaire st CHEMOTHER BHEEN
—=5 universitaire Vaudois Vaudois fttl APY 1996,
Lausanne Swizerland 1108-1115
' SM-7338D FEFMEAF th BRIV I
53.52—01 |kxT5 ElSENIGEE D0603002 R AARER RN B - PR
HRPREABR < BE3FEB RS >
53.53-01 [MBRRBEANALSE  [WAERFREE  |D0603029 K A A B SRFERR | - BEER
ZEREEHREE GRALM : T —
53.6—01 |FARIGEIA1A~FEM0F2A | RenFEHRES - R AAEAREER i EW - BEER
29H) ‘
ARV R 0.25g, R - , .
53602 |05g. [ BRI BE AR - KRFERBGR | ZEFEER g | - | sman [BER
BELPHERRE
A~ A 0.25g, R
_ 0.5g. T AR - _ RBARERBER |1 ~ | RBEAERRN _ P
536703 | el (1) 5 AR 1’ o =g BERN |y
FARREE BT 5 B
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ST e e e e P
IR AR L - B4 vl C EE | TunT | RBREERDT | WA | AR ‘é%ﬁﬂ %
. Lemg _ : e e e e DE
Anu~rREA 025z, F 105 |
536—04 (055, ) EPRIGE INRE RS = e I e sl = BELH
N e
AaRTER 0.25g, FH
0.5g. W BHSGA = 03 ~
S36-05 |VEmEARE s |[EPRATEC) _ AREAOGN 20045~ XA | g | -
— () WAL (b
1) (BB B —
Aa~ R EA 0.25g.
Cor |05e. B ERRSA e PRI (/) _ KAARGRMEN | _ kAR _ -
O NeEmmmame (M) e[k iR s sEam
HRICBT 5 B E
53701 |mET—r—Ex BET— 5 ok - kekpmmmm | - R law | - | smen

G T 0¥

E—HEECL

g o5eg



AARR LK 1.12 FEHEH—B Page 6

SE5H (Va2 — Ib5) Efﬁ_ﬁﬁﬁif 54
Eﬁﬁéiﬂﬁﬁ - St M- BEEE
Tominm: (P308) iR

5.4—01
FHEFERFEFE0323001 5 (B)

54—02 AFF fik. 2. RBBMEG PERBAE-—IERET A KT 14—, In: IEf R, FREEG P B
' fE. B BV ¥ —FVEE 2005, p.12-18.

si—o3 |EE B EE IERE. 10.ERSAMET ORBMEFFERBOE. In: EF B AL
: PERRAE. BUR : EFY v —F 4k 2005, p.74-79.

54—04 Hughes WT, Armstrong D, Bodey GP, Bow EJ, Brown AE, Calandra T, et al. 2002 Guidelines for the
' use of antimicrobial agents in neutropenic patients with cancer. Clin Infect Dis 2002; 34: 730-751.

5.4—05 EM . H-3RBMEGFHEREAE (Febrile Neutropenia) . In : AARREMESES /B A{LERE
’ EEEE. MEEFEROTA FI 4. R - il ; 2005. p.97-99.

5.4—06 Tamura K, Matsuoka H, Tsukada J, Masuda M, Ikeda S, Matsuishi E, et al. Cefepime or carbapenem

treatment for febrile neutropenia as a single agent is as effective as a combination of 4th-

generation cephalosporin + aminoglycosides: Comparative study. Am J Hematol 2002; 71: 248-255.

Tamura K, Imajo K, Akiyama K, Suzuki K, Urabe A, Ohyashiki K, et al. Randomized trial of cefepime
5.4—07 monotherapy or cefepime in combination with amikacin as empirical therapy for febrile neutropenia.
Clin Infect Dis 2004; 39: S15-24.

Ariano RE, Nyhlén A, Donnelly JP, Sitar DS, Harding GKM, Zelenitsky SA. Pharmacokinetics and
5.4—08 pharmacodynamics of meropenem in febrile neutropenic patients with bacteremia. Ann Pharmacother
2005; 39: 32-38.

Li C, Kuti JL, Nightingale CH, Nicolau DP. Population pharmacokinetic analysis and dosing regimen

34-09 optimization of meropenem in adult patients. J Clin Pharmacol 2006; 46: 1171-1178.

Jaruratanasirikul S, Sriwiriyajan S, Punyo J. Comparison of the pharmacodynamics of meropenem in
54—10 patients with ventilator-associated pneumonia following administration by 3-hour infusion or bolus
injection. Antimicrob Agents Chemother 2005; 49: 1337-1339.

54—11 Turnidge JD. The pharmacodynamics of B-lactams. Clin Infect Dis 1998; 27: 10-22,

Craig WA. Pharmacokinetic/pharmacodynamic parameters : Rationale for antibacterial dosing of mice

S4-12 and men. Clin Infect Dis 1998; 26: 1-12.
54—13 Drusano GL. Prevention of resistance: A goal for dose selection for antimicrobial agents. Clin Infect
’ Dis 2003: 36 (Suppl 1): S42-50.
s4—14 Kuti JL, Dandekar PK, Nightingale CH, Nicolau DP. Use of Monte Carlo simulation to design an
) optimaized pharmacodynamic dosing strategy for meropenem. J Clin Pharmacol 2003; 43: 1116-1123.
5415 SHREE, FEE— T T AR I 2 b= VRIC R D A u R ADEERRE T ED

¥5t. Jpn J Antibiotics 2005; 58: 159-167.

AuaXUERRE (SEREURE) RS RFHEFEA: IO E=. Meropenem% & 1o K- FEIE
54—16  |[SHRAPUEERICRT 320065 BBRSTBE D RBZ MY —1 T > X. Jpn ] Antibiotics 2007; 60: 344-
377.

Chimata M, Nagase M, Suzuki Y, Shimomura M, Kakuta S. Pharmacokinetics of meropenem in
54—17 patients with various degrees of renal function, including patients with end-stage renal disease.
Antimicrob Agents Chemother 1993; 37: 229-233.

Du X, Li C, Kuti JL, Nightingale CH, Nicolau DP. Population pharmacokinetics and
pharmacodynamics of meropenem in pediatric patients. J Clin Pharmacol 2006; 46: 69-75.

REB—, &IBEA. 4.Febrile Neutropenia(FN)Z BT 2 EREOLEE. In: I[N iR, WL
FERIRAME. B : B Y v —F vk ; 2005, p.27-34.

Turner PJ. Meropenem activity against European isolates: report on the MYSTIC (Meropenem Yearly
54—20 Susceptibility Test Information Collection) 2006 results. Diagn Microbiol Infect Dis 2008; 60: 185-
192,

54—18

54—19




AORRLIkF 1.12 FAEH—F Page 7

58 (EVa—5) ERKERREE 54

e EHL TS A P - BREBE o
54—91 Masaoka T. Evidence-based recommendations for antimicrobial use in febrile neutropenia in Japan:
’ Executive Summary. Clin Infect Dis 2004; 39: S49-52.
samyy  [DVERHE AEEGEE - ERFHERS /MR ERTERERRBIC B S HEEE. B
' AALERIE P HERS 2003; 51: 144-151.
54—23 L 8. 3 REBMGFERIRAEOIRE. In: EM B RBEWEGFPERBAOE. BN : EX
’ ¥ ¥ —F ALk ; 2005, p.19-26.
54—24 BAN BEX. 12.ZBORKE LIREHA. In: IEF Bk BPWEGFPRBAE. 7R EE
’ ¥ —F 4L ; 2005, p.89-95.
Hughes WT, Armstrong D, Bodey GP, Brown AE, Edwards JE, Feld R, et al. 1997 Guidelines for the
54-—25 use of antimicrobial agents in neutropenic patients with unexplained fever. Clin Infect Dis 1997; 25:
551-573. v
5.4—26 Masaoka T,Urabe A, Ohno R, et al. Evidence-based recommendations on antimicrobial use in febrile
’ neutropenia in Japan. Int ] Hematol 1998; 68(Suppl 1): S5-6.
54—37 ERE L ERA Y- b BRI ERBAERIRERR - BRERARB L OLKES
‘ — . ALEEFRIE OFRIK 2007; 23: 90-99.




AORZRLIKFIY 112 BT EH—8

Page 8

BHIRETEHNGZIERY X b

F3E (EV=—3) REICETHINE SRl L
FAE (BV 2 —4) FEERRAREEE MR L
BSER (EV = —V5) BRRABREEE
53.1 AVEFFRBRREE
5311 NAFT_AFEV T4 (BA) BRBRREE BRI L
53.1.2 L BA RBRROAWFHIRISE (BE) RB#MEE  &NER2L
5.3.1.3 In Vitro-In Vivo OB#E % 5t L 2B EE BEERE L
532 b MEKREE AW EDEREREEORBRBEE REMERR L
533 BREAREWENME (PK) HABR@EE
5332 BEICBT D PK RUHMRAERBREREE REERR L
5333 NEMERZ KR L7 PK RBRBEE FYEH L
5334 SRMEERZHRE L7z PK RBREREE BRI L
534 BERIRFESHF (PD) HBREHEE
5341 FEREHEBRE RIS PD BBRUPK/PD RBMEE  RUBHZL
53.5 AR OZEMRBRREE
5354 ZOMORBRBEE MERa L




	メロペンに関する資料
	特許状況
	起原又は発見の経緯及び開発の経緯
	外国における使用状況等に関する資料
	同種同効品一覧表
	添付文書案
	効能・効果、用法・用量、使用上の注意（案）及びその設定根拠
	一般名称に係る文書
	毒薬・劇薬等の指定審査資料のまとめ
	添付資料一覧



